PARTS BOOK

SF32001DC 110t
DUMP TRUCK

SF32001DC

Published in April(A)

F =1 = Frad—
=

i e
Fix B2 LT L5 L)
L Ly 1 S | v

U HEREY. 17 HEHIIFAMENRT 5 110



Content

A OVERVIEW . ..o A-1
B POWER SYSTEM. ... e B-1
C SUSPENSION SYSTEM. ..o, C-1
D HOUSING AXLE AND WHEEL...... ..o D-1
E BRAKER. ... E-1
G HOIST SYSTEM. .. e G-1
H STEERING SYSTEM. ... H-1
I BRAKE CONTROL SYSTEM.....coiiiiiiiii e, I-1
J ELECTRICAL SYSTEM. ... J-1
K AUTOMATIC LUBRICATION SYSTEM.....cciiiiiiiiiiiiiiiiciiii e, K-1
L VENTILATION SYSTEM.... oot e, L-1
M ELECTRIC WHEEL.... ... e M-1
N FIRE EXTINGUISHER DEVICE........cccooiiiii N-1
P CAB AND AIR CONDITIONOR........ccooiiiiiiiiii e P-1
R AUTOMATIC FIRE EXTINGUISHER.............coi R-1



Vehicle

A001

-

Lubrication Chart

Technical specifications
Lubrication key Iype of Lubricant
i {)jl———=Refer ba Engina Narual
B Hydroulic: pl=====Ho.8 Hydroulic tranamissian ol
H Electrical gear aik=GL-5
[ I — T Y
E Frani axle Greose——-—0MC 28/ LE-HOFL
Mo | Lemalion uortty] b [ 120 | san | 10m | 250 | Somn fiovoe oo Rsoon
1| s al 11 A
2| ovfibr Refer 1o Engine Manual
J | Fufitr
4 | Fuslbok ] Cheen
B | Fuel bork beegtter | Ciean
| § | etk | 1 | B
7|t oll brectier| ] hange
m. ﬁﬁq [ H) ..ﬂ..ﬂ._ﬂ ﬂ___u._.mn.__p.u_u._q_ ﬂ-_u__un__ Clsan
9| Bscriigod | 7 [ C
10| Hmuicdieete | 7 | [ faid
11| oo kel 11 D0 A
12| Sestolidemdeet | J | ) 5dd
/,_u Fredodebremee | % | F Wark 10050 haers b change

SF320010C

B-030 i\




A001 Vehicle

No Part No Name Qty Remark

1 B-030 Lubricating Table 1



Section A

Section A
Overview



Figure BOO1 Power Assembly

| L T\,
8|
DIE DIRE ®
13 10 B
14 1
1:a
A
|r -
5[y
g @ Y 8
2 N BN R ) &

PAGE B-1



Figure BOO1 Power Assembly

Iltem Part No Description Qty Remark
1 SF32002DC-1300000 Cooling System 1 B-11~16
2 SF32002DC-1119000 Intake System 1 B-35~38
3 QWGCL0098-204372 Engine KTA38-C 1 B-7—~8
4 S2-1501000 Ventilator 1 B-31—~34
5 $4M-1401000 Three Motor Transmission Assemb 1 B-47~50
6 SF31904-1203000 Exhaust System 1 B-55~58
7 S4C-1101000 Fuel Tank 1 B-41—44
8 $2-2103000 Coupling Device 1 B-29~30
9 QWGCL0005-202072 Punch Clamp 43828B 2
10 F01001-205881-1200 Oil Hose 25x4 2
11 S4C-1104000 Fuel and Grease Pipeline 1 B-45—~46
12 S5-1000001.1 Sign 1
13 S5-1000001.2 Sign 1
14 GBT827-107371 Rivet 2x5 4
15 $3-1001000 E:::ﬁ;ﬁsgsemb'y Subframeand 54 5
16 SF31904H-1000003 Thick Nut 2
17 SF31904H-1000004 Double head screw 2
18 GBT6170-104949 Nut M24 2
19 S2-1000010 Rear Support, Engine 2
20 GBT5782-204374 Bolt M20x65-10.9 8 489N'm
21 GBT97.1-201258 Washer 20 20
22 GBT93-200136 Washer 20 22
23 S2-1000005.3 Bolt 12 362N'm
24 S2-1000001 Adjustable Shim 4

PAGE B-2



Figure BOO1 Power Assembly

I,
|

I:'l
=7\
i i
i T =||
| L WA = :
Ll
BIE D ®
13 i T
i4 1
| i
A
|r =
)=y
19 & 4 Zf'-
21 2
D E) -

el

PAGE B-3



Figure BOO1 Power Assembly
ltem Part No Description Qty Remark

25 S2-1000002 Adjustable Shim 4

26 S2-1000003 Adjustable Shim 4

27 S2-1000004 Adjustable Shim 4

28 GBT97.1-116814 Washer 36 4

29 GBT93-200139 Washer 36 4

30 GBT5782-103491 Bolt M36x120-8.8 4 1132N'm

31 GBT5782-209478 Bolt M18%x90-10.9 2 362N'm

32 SF31904H-1000005 Thin Nut 2

PAGE B—4



3002



Figure B002 Air Filter

Iltem Part No Description Qty Remark
1 P182038 Primary Filter 2
2 P115070 Safety Filter 2

PAGE B-6



Figure BOO3 Engine

PAGE B-7



Figure BOO3

Engine

Item Part No

1

W

3003342
4095189
3889311
3889310
3100308

Description

Fan Belt

Fuel Filter Element

Oil Bypass Filter Element
Oil Filter Element

Water Filter Element

PAGE B-8

Qty Remark
1

2



Power Assembly Subframe and Moutning

Figure BOO4

PAGE B-9



Figure BO04 Power Assembly Subframe and Moutning
Iltem Part No Description Qty Remark
1 S$2-1001100 Roller Assembly 4 B-39~40
2 S3-1001300 Subframe, Engine 1
3 S2-1001001 Hoisting Ring 2
4 S2-1001601 Support Shaft 1
5 GBT31.1-100214 Bolt M30x130-8.8 2
6 GBT97.1-116812 Washer 30 2
7 GBT93-200138 Washer 30 2
8 GBT6178-105057 Nut M30 2
9 GBT91-202665 Cotter Pin 6x60 2
10 S2-1001610 Bolster Assembly 1
11 S2-1001602 Bolster Support 1
12 GBT5783-103855 Bolt M20x50-8.8 4 196N'm
13 GBT93-200136 Washer 20 4
14 GBT5783-103892 Bolt M24x70-8.8 8
15 GBT97.1-116810 Washer 24 8
16 GBT93-200137 Washer 24 8
17 GBT5783-103856 Bolt M20x55-8.8 12 196N'm
18 GBT93-200136 Washer 20 12
19 S$2-1001202 Cap, Engine Mount 2
20 S2-1001210 Bolster Assembly 2

PAGE B-10



Cooling System

Figure BOO5

B00S

PAGE B-11



Figure BOO5

Cooling System

ltem Part No

1 S2A-1310000

2 S4M-1303000
QWGCL0055-204339

W

$2-1300010

(9]

$2-1300002
GBT6170-104947
GBT93-200136
$2-1300020

O 00 N o

S2A-1309000

10 QWGCL0053-204341
11 GBT5783-205715

12 GBT97.1-116806

13 GBT6170-104945

14 GBT93-200135

15 S2A-1300003

16 S2A-1300004

17 QWGCL0055-204342
18 GBT93-112688

19 GBT97.1-116805

20 S2A-1300008

Description

Radiator Shutter Assembly
Water-Cooling Pipe

Fan Assembly 3178698

Watter Tank Tie Rod Support

Washer

Nut M20
Washer 20
Tie Rod Unit

Fan Shroud Assembly

Radiator Assembly, RD120-1000

Bolt M16x50-10.9
Washer 16

Nut M16

Washer 16

Adjustable Shim
Adjustable Shim

Fan pad , 42337.218792
Washer 14

Washer 14

Bolt, Fan

PAGE B-12

1
1
1

N 00 00 o

=

1

H~ b~ 00 b

(o) BN ©) BN e )]

Qty Remark

B-19~20
B-23~28

B-17~18
B-63~64
137N'm

110N'm



Figure BO06 Cooling System

8006

PAGE B-13



Figure BO06 Cooling System

[tem Part No Description Qty Remark
1 GBT5781-102784 Bolt M6x16-4.8 7
2 SF31905-0003420 Armature Buffe Installation Device 1 B-21~22

PAGE B-14



Figure BOO7 Cooling System

B00/

PAGE B-15



Figure BOO7

Cooling System

Item Part No

1

O 00 N o »u &~ Ww

11

SF-1300400
GBT6173-105025
GBT93-112692
GBT96.2-116789
SF32000AC-0003408
SF32002DC-1300002
GBT 9161-209456
GBT5783-103862
GBT97.1-116808
GBT6170-104947

GBT93-200136

Description

Clamp Assembly II
Nut M22x1.5
Washer 22
Washer 22

Rubber Pad

Screw

Knucle Bearing SIJK20C
Bolt M20x100-8.8
Washer 20

Nut M20

Washer 20

PAGE B-16

Qty Remark
2

8
4
4
4



BO08



Figure BO0S8 Fan Shroud Assembly
Iltem Part No Description Qty Remark

1 S2A-1309100 Fan Shround Assembly 1

2 S2A-1309200 Protection Net Component 2

3 GBT5781-203698 Bolt M12x30-8.8 18

4 GBT93-200134 Washer 12 18

5 GBT97.1-116804 Washer 12 24

6 S2A-1309001 Installation Seat 6

7 GBT6170-104943 Nut M12 6

PAGE B-18



Radiator Shutter Assembly

Figure BO0O9

DD

)

-

8009

PAGE B-19




Figure BO09 Radiator Shutter Assembly

Iltem Part No Description Qty Remark
1 S2-1310002 Connection Bracket(LH) 14
2 S$2-1310003 Copper Sleeve 42
3 S2-1310004 Bushing 14
4 S2-1310005 Connection Bracket(RH) 14
5 S$2-1310012 Fixed Bracket 84
6 S$2-1310013 Fixed Bracket 28
7 S2-1310014 Small Shaft 1
8 GBT 9161-204409 Knucle Bearing 1
9 S$2-1310015 Washer 1
10 S2-1310016 Rocker Shaft 1
11 GBT 9161-204410 Knucle Bearing SI12E 1
12 S2-1310017 Steel Sleeve 1

PAGE B-20



Figure BO10 Installtion Device

View A—A

BO10

PAGE B-21



Figure BO10

Installation Device

Item Part No

1

O 00 N o »u ~ Ww

11
12
13
14
15
16
17
18

GBT91-112558
GBT882-109870
GBT5786-104490
GBT859-107682
SF31905-0003421
SF31905-0003422
SF31905-0003423
GBT91-112572
GBT882-109876
GBT6170-104942
GBT859-107683
GBT97.1-201413
SF31905-0003424
SF31905-0003425
GBT75-106124
SF31905-0003426
SF31905-0003427
SF31905-0003428

Description

Pin 3.2x18

Pin Axis 12X50

Bolt M8x1x20-8.8

Washer 8

Rear Support

Right-angle Rocker Subassembly
Base

Pin 4x20

Pin Axis 12x80

Nut M10

Washer 10

Washer 10

Steel Sleeve

Rocker Shaft

Screw M4x12

Pin Axis

Armature Buffer Generator

Front Support

PAGE B-22

Qty Remark
1

o



Water-Cooling Pipe

Figure BO11

B011

PAGE B-23



Figure BO11

Water-Cooling Pipe

Item Part No

1

© 00 N o u b W

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

S2-1303084
S4-1303020
QWGCLO005-202083
QWGCLO005-202078
$2-1303020
$2-1303023
S4M-1303010
QWGCLO082-207786
S4-1303016
QWGCLO004-201995
GBT5783-103746
GBT93-200132
GBT97.1-116801
S4-1303015
QWGCLO005-202086
QWGCLO005-202062
F01001-204218-3000
F01001-204218-2000
GBT93-200133
GBT848-116717
GBT67-105353
$2-1303080
S2-1303081
GBT67-105358
GBT6170-104941

$2-1303107

Description
Adapter

Tube, Coolant Return

Clamp, T-bolt, 149437 (Heavy)

Connecting Hose, S4-1303

Clamp, Tube
Retaining Plate

Tube, Coolant Return
Drain Cock , 1/4”-8
Hose Assembly

Hose Clamp, BDK-36
Bolt M6x20-8.8
Washer 6

Washer 6

Adapter

Drain Cock, 3/8 " -16X2

Punch Clamp, 179904

Hose 16x5

Hose 16x5
Washer 8
Washer 8

Screw M8x12-4.8
Hose Clamp

Base Plate

Screw M8x30-4.8
Nut M8

Clamp

PAGE B-24

Qty Remark
1
1
4

12
12



Figure BO11 Water-Cooling Pipe

Hii_:_; ,
DO\ @

0@ OW eEeO® © 10 DG
(1) @
(12 (33
(13
BO11

PAGE B-25



Figure BO11 Water-Cooling Pipe

ltem Part No Description Qty Remark
27 QWGCL0005-202079 Connecting Hose, 11N48-18017 2
28 S4-1303017 Adapter 1
29 QWGCL0005-202084 Clamp, T-bolt, 135144 (Heavy. 2
30 S4-1303004 Rubber Pad 1
31 GBT5783-103785 Bolt M12x35-8.8 4
32 GBT93-200134 Washer 12 4
33 GBT97.1-116804 Washer 12 4
34 SF35100A-1300010 Adapter 2
35 GBT6170-104947 Nut M20 2
36 GBT97.1-116808 Washer 20 2
37 F01001-204218-400 Hose 16x5 2

PAGE B-26



Figure B012 Water—Cooling Pipe

B012

PAGE B-27



Figure BO12 Water-Cooling Pipe
ltem Part No Description Qty Remark

1 F01001-204218-3000 Hose 16x5 1

2 S4-1303060 RH Tube, Coolant Outlet 1

3 QWGCL0005-202082 Clamp, T-bolt, 125739 (Heavy) 6

4 QWGCL0005-202081 Connecting Hose, 117B1-18013 2

5 S4-1303001 Straight joint 2

6 S4-1303070 LH Tube, Coolant Outlet 1

7 F01001-204218-2000 Hose 16x5 1

8 S4-1303002 Straight joint 2

9 S4-1303003 Steam Pipe, Engine 2

PAGE B-28



Figure BO13 Coupling Device

%
%
—t]

1 ]
T T T T

PAGE B-29



Figure BO13 Coupling Device

Iltem Part No Description Qty Remark
1 GBT5782-207632 Bolt M16x65-10.9 12 251N'm
2 GBT93-200135 Washer 16 24
3 GBT5782-203968 Bolt M16x55-10.9 12 251N'm
4 S2-2103001 Adjustable Shim 4
5 S2-2103002 Adjustable Shim 4
6 S2-2103003 Adjustable Shim 4
7 S2-2103004 Adjustable Shim 4
8 S2-2103010 Adjustable Shim 2
9 S2-2103011 Adjustable Shim 2
10 S2-2103012 Adjustable Shim 2
11 S2-2103013 Adjustable Shim 2
12 S2-2103009 Shield 1
13 S2-2103014 Bolt 4
14 GBT93-200136 Washer 20 4
15 GBT97.1-116808 Washer 20 4

PAGE B-30



Figure BO14 Ventilator

19
a  @e) @ % 19 W3

£l

ST e , >
7 1

% 4

7\
] )7 10
a 9
: 8
= %
g !
3D - : 6
3 3
3
34 4

3
J ?
8 L 1
B014

PAGE B-31



Figure BO14 Ventilator
Iltem Part No Description Qty Remark
1 GBT288-120896 Roller Bearing, 22310C 1
2 S2-1501001 Shaft 1
3 GBT5781-102786 Bolt M6x25-4.8 1
4 GBT93-200132 Washer 6 1
5 $2-1501002 Gasket 1
6 QWGCL0098-204292 Key 12x8x80 1
7 S2-1501003 Felt Seal Oil Ring 1
8 52-1501004 Bearing Cover 1
9 GBT812-106798 Nut M48x1.5 1
10 GBT858-107648 Washer 48 1
11 GBT5781-102796 Bolt M8x25-4.8 6
12 GBT859-107682 Washer 8 6
13 S2-1501005 Pad 1
14 S2-1501006 Felt Seal Oil Ring 1
15 S2-1501100 End Cover 1
16 GBT5781-102859 Bolt M16x35-4.8 12
17 GBT93-112689 Washer 16 12
18 QWGCL0098-204291 Key 14x9x100 1
19 GBT812-106796 Nut M42x1.5 1
20 GBT858-107646 Washer 42 1
21 S2-1501300 Impeller 1
22 S2-1501200 Volute Casing 1
23 GBT5781-201245 Bolt M12x40-4.8 12
24 GB/T93-1987 Washer 12 12
25 S2-1501400 Air Duct 1
26 S2-1501500 End Cover 1

PAGE B-32



Figure BO14 Ventilator

19
@) D) ) (@0 8 % 9 (14 (3
&)
%9 i
g 11
2] 10
— = 9
: T :
= %
3 /
3E)— - g J
5
3 =
3 7
39
2
LT )
/N 1
sl :
B014

PAGE B-33



Figure BO14 Ventilator
Iltem Part No Description Qty Remark

27 S2-1501009 Bearing Cover 1

28 S2-1501011 Pad 2

29 GBT281-122579 Ball Bearing, 2306 1

30 S2-1501012 Felt Seal Oil Ring 1

31 GBT812-106790 Nut M30x1.5 1

32 GBT858-107640 Washer 30 1

33 S2-1501013 Bearing Cover 1

34 GBT854-107577 Washer 6 4

35 GBT5781-204289 Bolt M6x70-4.8 4

36 QWGCL0098-204289 Grease Nipple 90° M6x1 1

37 QWGCL0098-204290 Grease Nipple 45° M6x1 1

PAGE B-34



Figure BO15 Intake System

PAGE B-35



Figure BO15 Intake System
Iltem Part No Description Qty Remark

1 SF31904H-1119050 RH Air Filter Guard 1

2 S4-1119030.1 Double-head Screw 1

3 S2C-1119002 Clamp 4

4 S2D-1119040.1 Tube 1

5 SF32002DC-1119040 Tube 1

6 S4-1119030.2 Rod Threaded 1

7 QWGCL0092-204395 45°Rubber Elbow, 7" 3030784 3

8 QWGCL0092-204394 28;2:22” Elbow, 557" 2

9 QWGCL0066-204391 Clamp, 5.5"3633971 2

o cor s s e e

11 S4-1119030.3 Double-head Screw 1

12 SF32002DC-1119050 Tube 1

13 GBT5783-103773 Bolt M10x40-8.8 8

14 GBT97.1-116803 Washer 10 8

15 GBT93-112686 Washer 10 8

16 GBT6170-104942 Nut M10 12

PAGE B-36



Figure BO15 Intake System

PAGE B-37



Figure BO15 Intake System
Iltem Part No Description Qty Remark

17 GBT6170-205366 Nut M10-LH 4

18 S4-1119030.4 Double-head Screw 1

19 SF31904H-1119040 LH Air Cleaner Guard 1

20 GBT5782-103309 Bolt M12x35-8.8 8

21 GBT93-200134 Washer 12 8

22 GBT97.1-116804 Washer 12 8

23 GBT9161-200291 KnuckleSIJK10C M10-6g 4

24 S4-1119060 Tube Elbow 1

25 QWGCL0091-204396 Rubber Connector, 7"~8"3003: 2

26 QWGCL0066-204389 Clamp, 8" 100835 2

27 SF32000AC-1119003 Thread Plug 2

28 S2-1000005.1 Bolt 12 242N+ m

29 GBT93-200135 Washer 16 12

30 GBT97.1-201261 Washer 16 12

31 QWGCL0002-140678 Air Filter, LQ120-1 2

32 S4-1119012 Tube 1

33 QWGCL0066-204390 Clamp, 7"3175623 10

PAGE B-38



Figure BO16 Roller Assembly

8016

PAGE B-39



Figure B016 Roller Assembly
Iltem Part No Description Qty Remark

1 S2-1001110 Support Shaft Aassembly 1

2 S2-1001120 Roller Assembly 1

3 $2-1001101 Pressure Plate 1

4 GBT5781-102795-8*20 Bolt M8x20-4.8 2

5 GBT93-200133 Washer 8 2

PAGE B-40



Figure BO17 Fuel Tank

PAGE B-41



Figure BO17 Fuel Tank
ltem Part No Description Qty Remark
1 GBT5783-204276 Bolt M14x30-10.9 3
2 GBT93-206903 Washer 14 3
3 S2-1101001 Thrust Plate 1
4 QWGCL0002-140677 Air Filter, QUQ2.5-20X3.0 1
5 S4C-1101200 Fuel Tank Body 1
6 S4C-1101600 Fuel Tank Cover 1
7 GBT5781-102812 Bolt M10x25-4.8 12
8 GBT93-112686 Washer 10 12
9 S$2-1101008 Rubber Pad 1
10 S2-1101009 Nylon Gasket 2
11 S2-1101011 Nylon Gasket 2
12 S2-1101012 Drain Plug Seat 2
13 S2-1101013 Drain Plug 2
14 8EB.370.99T O-ring Seal 40X3.5 2
15 S2-1101016 Fuel Gauge Glass 2
16 S2-1101014.1~.2 Name Plate 1
17 S2-1101017 Rubber Pad 2
18 $2-1101015 Fuel Gauge Cover 2
19 GBT65-105212 Screw M6x12-4.8 8
20 GBT827-107372 Rivet 2x6 4
21 VW6420 Cap, Refueling 1
22 TA9974 Flange Assembly 1
23 GBT5781-102781 Bolt M6x12-4.8 6
24 GBT93-200132 Washer 6 6
25 S4C-1101001 Gasket 1

PAGE B-42



Figure B018 Fuel Tank

[ ——

0D ® VW

B018

PAGE B-43



Figure B018 Fuel Tank
ltem Part No Description Qty Remark
1 4N-32 Plug NPT2 1
2 GBT5781-102811 Bolt M10x20-4.8 6
3 GBT93-112686 Washer 10 6
4 S2-1101400 Suction Tube Assembly 1
5 GBT343-121195-500 2 Low Carbon Steel Wire SZ-F 1
6 GBT32.1-100414 Bolt M24x180 2 325N'm
7 GBT97.1-116810 Washer 24 2
8 S2-1101005 Mount, Rubber 4
9 $2-1101006 Gasket 4
10 GBT343-121195-400 2 Low Carbon Steel Wire SZ-F 2

PAGE B-44



Figure BO19 Fuel and Grease Pipeline

: S
T —-
=
| 2
[ =
. —
— E
DA
| oo
S 8 )
: olirs
10

PAGE B-45



Figure BO19 Fuel and Grease Pipeline
ltem Part No Description Qty Remark
1 QWGCL0092-204367 Elbow 112105 2
2 QWGCL0084-204368 Oil Hose AS0403200SS 1
3 S3-1104003 Tee fitting 1
4 QWGCLO084-204369 Oil Hose AS0408100SS 1
5 S4C-1104030 Fuel Supply Hose 1I 1
6 S4C-1104020 Fuel Return Hose 1
7 QWGCL0001-140254 Clamp, tube, QLG25 2
8 54C-1104001 Transition Joint 2
9 QWGCL0082-204370 Stainless Steel Ball Valve, 3/4" — 1
10 S4C-1104010 Fuel Supply Hose | 1
11 S3-1104005 Fitting 1
12 S2-1104003 Joint Screw 2
13 S2-1104002 Washer 4
14 S2-1104005 clamp 6
15 GBT5781-200924 Bolt M8x12-4.8 6
16 GBT93-200133 Washer 8 6
17 GBT97.1-116802 Washer 8 6
18 QWGCL0084-203091 Hose Clamp, BDK-10 2
19 GBT5781-102784 Bolt M6x16-4.8 2
20 GBT93-200132 Washer 6 2
21 GBT97.1-201414 Washer 6 2

PAGE B-46



Figure B020

8 @0 8® & 2 O

C~

e “-.1"_:'.'5 ; i E N
{915 |
(6) (48) a@ B O ® (Remove Guard) 5)
. ==L > _
) ¢
= £ 8
ey g

PAGE B-47



Figure B020 Three Motor Transmission Assembly
Iltem Part No Description Qty Remark
1 S2-1401001 Bracket 1
2 GBT93-200134 Washer 12 2
3 GBT5783-103783 Bolt M12x25-8.8 2
4 S2-1401002 Copper Sleeve 1
5 S2C-1401100 Guard 1 B-53~54
6 S2-1401003 Pulley, Ventilator 1
7 GBT5783-103815 Bolt M16x35-8.8 2
8 GBT93-200135 Washer 16 11
9 S4M-1401004 Belt, Exciter 1
10 GBT5782-103347 Bolt M16x70-8.8 3
13 GBT5783-103816 Bolt M16x40-8.8 4
14 S2C-1401001 Bush 3
15 GBT848-116727 Washer 30 4
16 GBT91-112605 Cotter Pin 6.3x63 4
17 S2C-1401002 Pin 1
18 GBT6172.1-105000 Nut M20 1
19 GBT93-200136 Washer 20 1
20 S2C-1401003 Bush 2
21 GBT6171-104975 Nut M30x2 6
22 S2C-1401004 Spherical Surface Gasket 4
23 S2C-1401005 Conical Surface Gasket 4
24 S2C-1401006 Pin 1
25 S2C-1401007 Bush 1
26 S2C-1401008 Regulator Screw 2
27 S2C-1401009 Sleeve 1

PAGE B-48



Figure B020

8 @@ ® 6 &2 @

PAGE B-49



Figure B020 Three Motor Transmission Assembly
Iltem Part No Description Qty Remark
28 S2C-1401010 Sleeve 2
29 S2-1401400 Tensioner Assembly 1 B-51—~52
30 S2-1401009 Bottom Plate 1
31 GBT5783-205805 Bolt M16x20-8.8 2
32 QWGCL0077-207466 SPB Belt, SPB(Pitch Length 2500) 2
33 QWGCL0077-209444 SPB Belt, SPB(Pitch Length 2105) 3
34 S2-1401011 Belt, Generator 1
35 S$2-1401500 Regulator Screw 1
36 GBT91-200460 Cotter Pin 4x30 1
37 GBT97.1-116806 Washer 16 7
38 GBT882-109914 Pin 16x45 1
39 GBT6170-104947 Nut M20 3
40 S2-1401012 Sleeve, screw 1
41 S2-1401013 Copper Sleeve 1
42 S2C-1401011 Sleeve 1
43 S2C-1401012 Pad 2
44 S2C-1401013 Pad 2
45 S2C-1401014 Pad 2
46 S2C-1401015 Pad 2
47 1EB.280.007.1/2 Synchronous Traction Main 1
Generator, TQFR-783-3H
48 S2-1501000 Ventilator 1 B-31—~34
49 1EB.396.000.1 Exciter And Assistant Generator, 1

GQFR16/4-1C

PAGE B-50



Figure B021

Tensioner Subassembly

3021

PAGE B-51



Figure B021 Tensioner Assembly
Iltem Part No Description Qty Remark
1 S2-1401401 Copper Sleeve 1
2 S2-1401402 Base Plate 1
3 $2-1401403 Tensioner 1
4 S2-1401404 Shaft 1
5 $2-1401405 Copper Sleeve 1
6 S2-1401406 Gasket 1
7 GBT93-200136 Washer 20 1
8 GBT6170-104947 Nut M20 1
9 $2-1401407 Pad#t 2
10 GBT276-124435 Deep Groove Ball Bearing, 6308 2
11 GB1152-89 Grease Nipple M8X1 1
12 GBT5781-102784 Bolt M6x16-4.8 12
13 GBT859-107681 Washer 6 12
14 S2-1401408 Bearing Cover 1
15 S$2-1401409 Bearing Cover 1
16 S2-1401411 Felt Seal Oil Ring 1
17 S2-1401412 Shaft 1
18 GBT93-200137 Washer 24 1
19 GBT6170-104949 Nut M24 1

PAGE B-52



Figure B022 Guard

B0z2

PAGE B-53



Figure B022 Guard
Iltem Part No Description Qty Remark

1 S2C-1401131 Bracket 1

2 S2C-1401132 Bracket 1

3 S2C-1401133 Bracket 1

4 S2C-1401110 Mesh Unit 1

5 GBT5783-103758 Bolt M8x25-8.8 4

6 GBT93-200133 Washer 8 4

7 S2-1401120 Guard Subassembly 1

8 S2C-1401134 Bracket 1

9 GBT5781-205435 Bolt M10x30-8.8 4

10 GBT97.1-116803 Washer 10 4

11 GBT93-112686 Washer 10 4

PAGE B-54



Figure B023 Exhaust System

10

y
I
|

Y
N,

B023

PAGE B-55



Figure B023 Exhaust System
ltem Part No Description Qty Remark
1 S4B-1203100 LH Exhaust Pipe | 1 B-59—~60
2 S4B-1203200 RH Exhaust Pipe 1 B-61—~62
3 GRT-S4W-005 Insulation Sleeve 2
4 SF31904H-1203200 Clamp Assembly 11
5 S4C-0003001 Insulation Sleeve 1
6 SF35100-1119001 Double-head Screw 1
7 S4A-1203004 Clamp 1
8 S4C-0003002 Insulation Sleeve 1
9 S4-1203300 Rear Exhaust Pipe 2

10 SF31904H-1203100
11 GBT6170-104942
12 GBT93-200126

13 GBT97.1-116803
14 GBT5781-102813
15 S4C-1203010

Change-over Apparatus Assembly 2 B-65~66

Nut M10-8 11
Washer 10 8
Washer 10 8
Bolt M10x30-4.8 2
Support Unit 1

PAGE B-56



Figure B024 Exhaust System

PAGE B-57



Figure B024 Exhaust System

ltem Part No Description Qty Remark
1 S4-1203511 RH Support 1
2 S4-1203004 RH Bracket 1
3 S4A-1203001 Clamp 2

4 GBT9161-200286 Knuckle Bearing, SILJK10C M10 ¢ 3

5 SF35100-1119007 Double-head Screw 1
6 GBT9161-200291 gguckle Bearing, SIJK10C M10- 3
7 S4-1203400.9 Insulation Sleeve 1
8 S4-1203400.7 Insulation Sleeve 2
9 S4-1203400.2 Insulation Sleeve 2
10 S4-1203400.1 Insulation Sleeve 1
11 SF35100-1203016 Double-head Screw 1
12 GBT5783-103773 Bolt M10x40-8.8 6
13 GBT6170-205366 Nut M10-LH 3
14 S4-1203400.3 Insulation Sleeve 1
15 GBT5783-103784 Bolt M12x30-8.8 8
16 GBT97.1-116804 Washer 12 10
17 GBT93-200134 Washer 12 10
18 GBT6170-104943 Nut M12-8 8
19 S4-1203010 LH Bracket 1
20 GBT5783-103798 Bolt M14x30-8.8 7
21 GBT93-112688 Washer 14 7
22 GBT97.1-116805 Washer 14 7
23 S2-1203070 Down Exhaust Pipe (LH&RH) 2
24 S4-1203512 LH Support 1
25 GBT5783-103783 Bolt 12x25-8.8 2

PAGE B-58



igure BO25

PAGE B-59

3075



Figure B025 LH Exhaust Pipe
Iltem Part No Description Qty Remark
1 S2-1203011 Connection Flange 1
2 S4-1203110 Elbow 1
3 QWGCL0O084-204360 Bellows, 3633066 1 Along with Engine
4 S4B-1203120 Transition Elbow 1
5 §2-1203015 Inner Sleeve 1
6 S223 Nut 3/8-16 UNC 4 Along with Engine
7 S604 Washer 3/8 4  Along with Engine
8 125244 Bolt, U 2 Along with Engine
9 125245 Clamp, U-bolt 2 Along with Engine

PAGE B-60



Figure B026

RH Exhaust Pipe

PAGE B-61

8026



Figure B026 RH Exhaust Pipe
Iltem Part No Description Qty Remark
1 S2-1203011 Connection Flange 1
2 S2D-1203210 Elbow 1
3 QWGCL0084-204360 Bellows, 3633066 1 Along with Engine
4 S4B-1203220 Transition Elbow 1
5 $2-1203015 Inner Sleeve 1
6 S223 Nut 3/8-16 UNC 4 Along with Engine
7 S604 Washer 3/8 4 Along with Engine
8 125244 Bolt, U 2 Along with Engine
9 125245 Clamp, U-bolt 2 Along with Engine

PAGE B-62



Figure B027 Radiator Assembly

PAGE B-63



Figure B027 Radiator Assembly
Iltem Part No Description Qty Remark

1 RD120-1000-AA Rubber Seal (Upper) 363

2 RD120-1000-AB Rubber Seal (Lower) 363

3 RD120-1000-AC Copper Tube 363

4 RD120-1000-AE Radiator Cover 1

PAGE B-64



Figure B028 Change-over Apparatus Assembly

&
B
-
3
-
1 5
¥
&
¥
¥
FH
4 e
i
Fp

L
sl | L i i |

53078

PAGE B-65



Figure B028 Change-over Apparatus Assembly
Iltem Part No Description Qty Remark

1 SF31904H-1203110 Inner Housing Assembly 1

2 S3-1201001 Spring 1

3 S$3-1201200 Outer Housing Assembly 1

4 GBT6178-105052 Nut M12-8 1

5 $3-1201002 Screw 1

6 GBT91-207836 Cotter Pin 3.2x30 1

PAGE B-66



Section B

Section B
Power System



€001

PAGE C-1



Ccoo1

Front Suspension

No. Part No.

1 SF32001-2907010
2 GBT5785-202735
GBT1230-102230

W

S2C-2907233

(9]

S1-2907236
$1-2907237
S1-2907238
GBT5789-206532

O 00 N o

GBT97.1-116807
10 GBT5782-202738
11 S1-2907246
12 GBT5782-202740
13 S1-2907262

14 QWGCLO095-207475

Note: The above quantity is for one side only

Description

Front Suspension
Bolt M24x2x80-10.9
Washer 24
Pressure Plate
Eccentric Sleeve
Link Rod

Block

Bolt M18x1.5%35
Washer 18

Bolt M39x95-10.9
Washer

Bolt M33x140
Washer

Anti-loosening Nut M33x3.5-10

PAGE C-2

Qty. Remark

1 C3~C6

10 882~980Nem
10

1

315~440Nem

R

N

2940~3430Nem

10
10

10 2224~2395Nem



Front Suspension

C002

b

I

2
| | &
- s

K]

Jl

PAGE C-3



C002

Front Suspension

No. Part No.

1  SF32001-2907015
2 SF32001-2907110
GBT5785-202723

W

GBT1230-203556

(9]

QWGCL0083-204301
QWGCL0083-204300
QWGCL0083-204299
S4-2907640

O 00 N O

GBT91-112635

10 S1-2907441

11 S1-2907442

12 54-2907443

13 S1-2907444

14 GBT308-202123
15 SF32001-2907258
16 GBT5785-202725
17 8EB.370.182T

18 SF32001-2907430
19 GBT5782-103295
20 GBT1230-202726
21 QWGCLO001-140201
22 F0-2907589

23 GBT5785-202724
24 GBT1230-102228
25 S$5-2907626

26 S1-2907153

27 GBT120.1-101996
28 S2C-2907650

29 S4C-2907223

30 8EB.370.60T

Description

Rod Barrel And plug Assembly

Lower Supporting Seat

Bolt M16x1.5x100-10.9

Washer 16
Dustproof Ring
Lip Main Seal

Combined Main Seal

Qty. Remark
1

1

18 264~310N.m
30

1

1

1

Short Shaft Weld Cylinder Support 1

Pin 10x140

Nut

Bottom Plate

Damper plate
Baseboard

Steel Ball 19.05
Piston Assembly

Bolt M16x1.5x65-10.9
O-Shaped Seal Ring

1

1

1

12 264~310N.m

4

End Cover And Core Rod Assembly 1

Bolt M10x30-8.8
Washer 10

Inflation Valve
Protective Panels
Bolt M20x1.5x65-10.9
Washer 20

Piston Press plate
Key

Pin 12x30

Clamp

Dust Cover Assembly

O-Shaped Seal Ring

PAGE C—4

2

2

1

1

18 519~607N.m

18

1



C002

b

I

!!!!!!!!!!!!!!!!

]

\\\\\

3
Jl

PAGE C-5



C002 Front Suspension
No. Part No. Description Qty. Remark

31 S1-2907019 Oil Plug 2

32 SF32001-2907565 Label 1

33 S5-2907892 Warning Sign 1

34 GBT827-107382 Rivet 3x5 8

35 F11001-205528-40 Suspension Oil 45L

36 QWGCL0005-202345 Screw Plug G1/4 1 Sensor Plug

Note: Repair Kit S4B-2907-1

Including Item 5. 6. 7. 17. 30.

PAGE C-6



C003 Rear Suspension

Pressure
Sensor

C003

PAGE C-7



C003 Rear Suspension
No. Part No. Description Qty. Remark
1  QWGCL0083-204299 Combined Main Seal 1

2 QWGCL0083-204300 Lip Main Seal 1

3  QWGCL0083-204301 Dustproof Ring 1

4  8EB.370.182T O-Shaped Seal Ring 4

5 QWGCL0005-202118 Gaskets 1

6  8EB.370.60T O-Shaped Seal Ring 1

7  F11001-205528-30 Suspension Oil 30L

8  SF35100-2907012 Oil Plug 1

9 QWGCL0001-140201 Inflation Valve 1

10 GBT9163-202131 Knuckle bearing 2

11 SF32000-2917321 Dust Guard 1

12 S2C-2907650 Clamp 1

13 GBT1230-203556 Washer 16 68

14 GBT5785-202723 Bolt M16x1.5x100-10.9 18 264~310N.m
15 GBT5785-202725 Bolt M16x1.5x65-10.9 30 264~310N.m
16 GBT5785-208174 Bolt M16x1.5x40-10.9 20 264~310N.m
17 GBT97.1-116803 Washer 10 2

18 GBT93-112686 Washer 10 2

19 GBT5783-103771 Bolt M10x30-8.8 2

20 GBT827-107382 Rivet 3x5 8

21 S5-2907892 Warning Sign 1

22 SF32000-2917001 Label 1

23 SF32000-2917500 Guard board 1

24 SF32000-2917126 Upper lift-earing 1

25 SF32000-2917017 Pressplate 2

PAGE C-8



Rear Suspension

C003

C003

N\ e
y S R . Ao IR

B 7 Y TRT 77 AT A D {— —

G E6 6 86

PAGE C-9



C003 Rear Suspension
No. Part No. Description Qty. Remark

26 S5-2907626 Piston Pressplate 1

27 S4B-2917410 Piston Assembly 1

28 SF32000-2917111 Cylinder Weld 1

29 SF32000-2917310 Barrel and Components 1

30 S4B-2917212 Guiding seat 1

31 GBT308-202123 Steel Ball 19.05 2

Note:

Repair Kit (rear suspension)SF32000AC-2917AA Including Item 1. 2. 3. 4. 5. 6.

PAGE C-10



C0o04 Rear Suspension Device

PAGE C-11



Ccoo4

Rear Suspension Device

No. Part No.
1 GBT5782-204082
2 GBT93-112696

3  S$1-2907262

4  GBT5782-204083

5 $4-2919313

6  SF31904M-2919625
7  GBT93-112687-12

8  GBT5782-204081

Description

Bolt M33x145-10.9

Washer 33

Washer

Bolt M33x115-10.9
Cross-rod And Pin Assembly
Bolster Assembly

Washer 12

Bolt M12x20-10.9

PAGE C-12

Qty. Remark
3 1960~2156N.m
18

36

15 1960~2156N.m
1

2

20

20



C005 Rear Suspension Device

A-A B-B
: 1:2.5 T
15
E ) (1 @@ 19
I
B
1
10
5 S e

C005

PAGE C-13



C005 Rear Suspension Device
No. Part No. Description Qty. Remark
9  S2-2919914 Pin 1

10 S1-2919422 Nut 1  1960~2450N.m
11 GBT93-200126 Washer 10 2

12 GBT70.1-105708 Screw M10x16-8.8 2

13 GBT9163-200236 Knucle Bearing 1

14 GBT5782-202965 Bolt M24x140-10.9 8  637~744N.m
15 GBT6184-202282 Nut M24-10 8

16 GBT93-112693 Washer 24 8

17 S2C-2919419 End Cover(LH) 1

18 S4A-2919415 Connector Assembly 1

19 S2C-2919418 End Cover 1

20 8EB.370.159T O-Shaped Seal Ring 2

21 S2-2919423 Spacer ring 2

22 S2C-2919425 Pin Stop Plate 1

23 GBT93-200136 Washer 20 10

24 GBT5783-203275 Bolt M20x50-10.9 10

25 SF32000AC-2919325 Pin 4

26 SF32000AC-2919811 Spacer ring 4

27 SF32000AC-2919301 Pressplate 4

PAGE C-14



cooe Cross Dog Bone And Pin Assembly

C006

PAGE C-15



C006 Cross Dog Bone And Pin Assembly
No. Part No. Description Qty. Remark
1 F0-2919404 Square Plate 1

2 F0-2919812 Lock Plate 1

3  GBT5782-202135 Bolt M24x90-10.9 2 905~1129N.m
4  GBT1230-102230 Washer 24 2

5  S4-2919515 Dog Bone 1

6  S4-2919081 Pin Axle 1

7 GBT9163-200235 Knucle Bearing 2

8 S$4-2919818 Bearing Spacer 2

9 QWGCLO001-140420 Retaining Ring 2

10 S4-2919915 Retaining Ring For Bearing 1

11 F0-2919736 Damper plate 1

12 GBT5783-203275 Bolt M20x50-10.9 3 378~462N.m
13 GBT854-107584 Washer 20 3

PAGE C-16



Section C

Section C
Suspension System



PAGE D-1



D001

Front Axle Device

No. Part No.
1 FO-3000044
2 S$5-3104031

w

QWGCL0095-206549

N

S4-3103016
GBT5783-103771

6  GBT93-112686

7  QWGCL0011-204404
8  TIMKEN-200264

9  SF32000-3001014
10 SF32000-3001015
11 F11002-207554-25KG
12 S2C-3101000

13 TIMKEN-200257

14 S4-3103054

15 S4-3000024

16 S4-3000028

17 S4-3000018

18 S4-3000017

19 S4-3000016

20 QWGCL0029-204417
21 F0-3000020

22 54-3000023

23 GBT5786-204416

24 SF32000-3000022
25 SF32000-3000021

26 S4-3000008

27 GBT97.1-201413

28 GBT5781-102812

29 S4-3000006

30 S$4-3104064

Description

Wedge Block
Dual-head Bolt
Lock Nut M27x3-10
Front Wheel Hub
Bolt M10x30-8.8

Washer 10

Cover tire Valve Assembly

Tapered Roller Bearing

Steering Knuckle (Right)

Steering Knuckle (Left)

Grease

Wheel assembly
Tapered Roller Bearing
Supporting Plate
O-Ring

End Cap

Adjuster Shim
Adjuster Shim
Adjuster Shim
Odometer

Bending Plate
Locked Plate
BoltM24x1.5x80-8.8
Wheel Cover (LH)
Wheel Cover (RH)
Clamp

Washer 10

Bolt M10x25-4.8
Bending Plate

Clam pad

PAGE D-2

Qty. Remark

24

48

48 1204~1296N-m
2

2

N

1 D-5~D-6

1 D-7~D-8

50kg Unilateral 25kg
2 D-11~D-12

2

2

12 600~700N-m
1

(o) BN« ) BN BN )]






D002 Front Axle Device
No. Part No. Description Qty. Remark
31 GBT5783-103784 BoltM12x30-8.8 48

32 GBT93-200134 Washer 12 48

33 S2-3103051 Pin 2

34 8EB.370.149T O Sealing Ring 2

35 S4-3103052 Washer 2

36 S4-3101070 Oil Seal Assembly 2

37 S$4-3103047 Large Support Seats 2

38 S4-3103056 O Sealing Ring 2

39 S4-3103053 Seat 2

40 3100-3101070 Oil Seal Assembly 2

41 S3-3103046 Support Seats 2

42 S2-3103055 O Sealing Ring 2

PAGE D-4



D003 Steering Knuckle (RH)

PAGE D-5



D003 Steering Knuckle (RH)

No. Part No. Description Qty. Remark

1  SF32000-3001017 Steering Knuckle Shaft (RH) 1

2 SF32000-3001012 Corner Plate(RH) 1

3  3100-3001041 Brake Washer 4

4  3100-3001042 Bolt 8  1490~2088N'm
GBT65-105228 Screw M8x20 2

6  S2-3001044 Key 1

7  3100-3001043 Cylindrical Pin 2

PAGE D-6



eeeee ing Knuckle (LH)

PAGE D-7



D004 Steering Knuckle (LH)

No. Part No. Description Qty. Remark

1  SF32000-3001019 Steering Knuckle Shaft (LH) 1

2 SF32000-3001013 Corner Plate(LH) 1

3  3100-3001041 Brake Washer 4

4  3100-3001042 Bolt 8  1499~2088N'm
GBT65-105228 Screw M8x20 2

6  S2-3001044 Key 1

7  3100-3001043 Cylindrical Pin 2

PAGE D-8



Rear Wheel Assembly

D005

<
/<

<X (X
A o

Vi A;nﬁ P

N LSS LI

PAGE D-9



D005 Rear Wheel Assembly
No. Part No. Description Qty. Remark
1 S2C-3101000 Wheel Assembly 2  D-006
2 S$4-3104066 Rear Wheel Spacer ring 1
3 QWGCL0011-204404 Cover tire Valve Assembly 1
4  GBT93-112686 Washer 10 9
$5-3104031 Daul-head Bolt 24

6 QWGCLO095-206549
7  FO-3000044

8 QWGCLO011-204405
9  $4-3104064

10 GBT5783-103771

Note: The above quantity is for one side only.

Lock Nut M27x3-10
Wedge Block

Valve Assembly For Inner
Clamp pad

BoltM10x30

PAGE D-10

24  1204~1296N.m
12
1



Wheel assembly

D006

o

PAGE D-11



D006 Wheel assembly
No. Part No. Description Qty. Remark
1 S2C-3101020 Rim weld structure 1
2 S2C-3101026 Wheel Locker 1
3 3100-3101036 O Seal Ring 1
4  S2C-3101024 Washer 1
S$2C-3101027 Wheel Ring 2
6 QWGCL0011-204288 Tire 30.00R51 1

Note: Rim Component 51x22x4.5

Including 1. 2. 4. 5,

PAGE D-12



Rear Axle Assembly

ks

k -
et Electric Wheel
23 | Rear Axle Assembly RS
.\.'\- - E'-
.;:i::‘ H"~._ = ﬂ?‘.n.':mﬁ““"'ﬂﬁ:-
- !I " —\—- %*
- LU . £ e T e,

PAGE D-13



D007 Rear Axle Assembly

No. Part No. Description Qty. Remark

1  SF32001-2400001 Transition connector 2

2 SF1-2400013 Transition connector 2

3 SF32001-2400002 Hose Assembly (LH) 1

4  SF32001-2400003 Hose Assembly (RH) 1
SF32001-2400004 Next Door Joint 2

6 QWGCL0005-202353 Quick Joint 2

7  GBT5783-103814 BoltM16x30-8.8 2

8 GBT97.1-202286 Washer 16 4

9  GBT93-112689 Washer 16 2

10 SF1-2400009 Support Plate 2

11 S2C-2405012

12 3100-2405013

13 QWGCL0005-202582
14 3100-2405152

15 3100-2405153

16 QWGCL0066-203731
17 GBT39-100962

18 GBT67-105332

19 SF32001-2400005

20 SF32001-2400006

21 8EB.370.210.61T

Bolt

Washer

Air Filter
Right Airway
Left airway
Strap

Nut M5
Screws M5x30
Level Gauge
Blocking

O-Ring

PAGE D-14

80 2010~2814N.m
80
1



Rear Axle Housing Assembly

D008

D008

PAGE D-15



D008 Rear Axle Housing Assembly

No. Part No. Description Qty. Remark

1 S2C-2401003 Bolt 2

2 S2C-2401555 Sealing strip 1

3  SF-2401618 Butterfly Nut 1

4  SF-2401611 Latch 1
GBT91-112547 Pin 2.5x20-A2 1

6  SF-2401614 Pin 1

7  GBT91-112572 Pin 4x20 2

8 GBT97.1-202108 Washer 14 2

9 $2C-2401043 Copper Gasket 2

10 S4A1-2401049 (Draft) Door Component 1

PAGE D-16



ection

Section D
Housing Axle And Wheel



E001 Front Brake Assembly

PAGE E-1



EOO1 Front Brake Assembly

No. Part No. Description Qty. Remark

1  FO0-3501051 Corner Plate 1

2  GBT97.1-116808 Washer 20 4

3 QWGCL0001-140331 Connector 1

4  QWGCL0O001-140296 Connector 1
GBT6170-104942 Nut M10-8 1

6  GBT93-112686 Washer 10 1

7  GBT97.1-116803 Washer 10 1

8 GBT5782-103294 Bolt M10x25-8.8 1

9  8EB.145.1433 Clamp 1

10 QWGCL0001-140289 Connector 1

11 QWGCL0005-202560 Detachable Connector 1

12 S4-3501001 Junction Plate 1

13 F0-3501054

14 S4-3501002

15 GBT6171-205459

16 F0-3501057

17 S4-3501003

18 F0-3501059

19 S4-3501005

20 S4-3501006

21 QWGCLO005-202269
22 54-3501007

23 S4-3501008

24  QWGCLO005-202559

Note: The above quantity is for one piece only

Nut

Dual-head Bolt
Nut M36x3-10
Flat Washer
Dual-head Bolt
Brake Disc
Bolt

Washer

Disc Brake Device
Bolt

Nut

Right Angle Connector

PAGE E-2

8 976~1193N.m

16 2587~3162N.m
16
16

12 1296~1584N.m
48

3 E-3~E-4

18 887~~1083N.m

18



Disc Brake Device

E002

PAGE E-3



E002 Disc Brake Device
No. Part No. Description Qty. Remark
1 202269E9237 Inner Brake Caliper 1
1.1 202269E9239 Outer Brake Caliper 1
2 20226957864 Piston 6
3 202269E1791 O-Ring 6
4 202269E1792 Retaining Ring 6
202269R6102 Bleeding Screw 2
6  202269E7903 Dust-proof Cover 6
7  202269E3909 Friction Plate 2
8  F0-3501059 Brake Disc 1
9 20226955264 Damper plate (LH) 2
9.1 20226955265 Damper plate (RH) 2
10 202269E9238 Screw 3/4" -16NFx2" 12 504~616N.m
11 20226955271 Flat Washer 16
12 202269E1794 Connection Tube Component 1
13 202269E1796 Right Angle Connector 1
14 202269E1795 T-Connector 1
14 202269E1797 Tube Connector 2
NS 202269E1793 Bleeding Screw 2
Note: Repair Kit
A.202269E6273 Including3. 4. 6.

B.202269E9236

C.202269E9234

D.202269E9235

Including9. 9.1,

Includingl. 1.1, 2. 3. 4. 5. 6. 7. 9. 9.1. 10. NS,

Includingl. 1.1, 2. 3. 4. 5. 6. 7. 9. 9.1. 10. 11.

PAGE E-4



Rear Brake Clamp Assembly

EOO3

PAGE E-5



EOO3 Rear Brake Clamp Assembly

No. Part No. Description Qty. Remark
1 QWGCL0005-202270 Rear Brake Clamp Assembly 2 E-7~E-8
2 F0-3502047 Rear Brake Disc 2
3 F0-3502048 Hex Bolts 4 696~850N.m
4  F0-3502049 Washer 8
FO0-3502050 Bolt 16  262~320N.m
6  F0-3502051 Washer 32
7  FO0-3502052 Internal Brake Disc Seat 1
8  F0-3502053 Bolt 16  262~320N.m
9  F0-3502054 Washer 1
10 GBT70.1-205672 Screw M20x90-12.9 10  600~732N.m
11 FO0-3502056 External Brake Disc Seat 1
12 F0-3502057 Hex Bolts 4  696~850N.m
13 F0-3502058 Adjusting Shim (0.2) 5
14 F0-3502059 Adjusting Shim (1.0) 6
15 F0-3502060 Brake Support 1
16 F0-3502061 Bottom Plate 1
17 GBT70.1-205638 Screw M20x150-12.9 5  600~732N.m
18 GBT97.1-205156 Washer 20 5
19 GBT5782-204374 Bolt M20x65-10.9 2 378~462N.m
21 SF32000-3502011 Steel Pipe Component 1
22 SF32000-3502013 Steel Pipe Component 1
23 QWGCL0005-202271 Right Angle Connector 3
24  SF32000-3502012 Steel Pipe Component 1
25 GBT5783-206255 Bolt M20x60-12.9 1 600~732N.m
26 GBT97.1-116808 Washer 20 3
27 FO0-2409064 Lock Block 1
28 S4-3502002 Keyboard 1
29 QWGCL0022-204426 Parking Brake Assembly 1 E-9~E-10

Note: The above quantity is for one piece only.

PAGE E-6



EC04 Rear Brake Clamp Assembly

PAGE E-7



EC04 Rear Brake Clamp Assembly
No. Part No. Description Qty. Remark
1 202270E5667 Rear Brake Clamp Seat 2
2 202270E8095 Plug 8
3 202270E7830 Positioning Pin 4
4  202270E9286 O-Seal Ring 4
202270E7731 Retaining Ring 4
6  202270E7831 Piston Assembly 4
7  202270K0011 Piston 4
8 202270J7237 Pressing Nut 4
9  202270J7238 Washer 4
10 202270J7240 Pressure Ring 8
11 202270E5668 Pin 4
12 202270J5758 Return Spring 4
13 202270J7233 Inside Pipe 4
14 202270)7234 Outside Pipe 4
15 202270J7235 Lock Block 4
16 202270J7236 Snap Ring 4
17 202270E9287 O-Ring 4
18 202270D2582 Lock Washer 4
19 202270D1684 Lock Nut 4
20 202269R6102 Bleeding Screw 5
21 202270J5753 Retainning ring 4
22 202269E3909 Friction Plate 2
23 202270J7242 Damper plate 2
24 2022707241 Damper plate 2
25 202270E7836 Bolt 8
26 202270K0012 Connection Pipe 1
27 202270K0013 Right Angle Connector 2
Note: Repair Kit A.202270E9284 Including4. 5. 21,

B.202270E4023 Including6. 18. 19,

D.202270K7499 Including26. 27,

C.202270E9283 Includingd. 5. 6. 18, 19. 20. 21. 22,

E.202270K0010 Including7. 26. 27,

PAGE E-8



EOO5 Parking Brake Assembly

PAGE E-9



EOO5 Parking Brake Assembly
No. Part No. Description Qty. Remark
1 140249E6807 Brake Housing 1
2 140249E6814 Bolt 2
3 140249E0011 Friction Plate 2
4  140249E0012 Seal Ring 2
140249E9652 Piston 2
6 140249E0013 Seal Ring 2
7 140249E6811 Butterfly Spring 8
8 140249E5733 Dust-proof Cover 2
9 140249E6812 Pressing Cap 2
10 140249E6806 Barrel 1
11 140249F3406 Nut1” 1  110~124N.m
12 202269R6102 Bleeding Screw 2
13 140249E6805 Cylinder 1
14 140249E6816 Washer 1
15 140249E6815 Bolt 1
16 140249E9650 Retaining Ring 2
17 140249E9651 Retaining Ring 2
Note: Repair Kit
A.140249F0286 Including2. 3. 4. 5. 6. 8. 16. 17
B.140249F0287 Including2. 3. 4. 6. 8. 16. 17
C.140249F0288 Includingd. 6. 8. 16. 17

D.140249E0010

Including3. 4. 6

PAGE E-10



Section E

Section E
Braker



FOO1 Trcuk Frame Assembly

I FOO1

PAGE F-1



Trcuk Frame Assembly

FOO1
No. Part No. Description Qty. Remark
1  SF32001DC-2800028 Front Cover 1
2  GBT5783-103814 Bolt M16x30 8.8 4
3  GBT93-200135 Washer 16 4
4  GBT73-106078 Screws M10x25 4
Bearing Sleeve 2

5 $2-8500015

PAGE F-2



F002 Trcuk Frame Assembly

FO02

PAGE F-3



Truck Frame Assembly

FO02

No. Part No. Description Qty. Remark
1 GBT5783-205291 Bolt M20x75 10.9 20 10.9 Level
2 GBT1230-203258 Washer 20 20

3 QWGCL0095-207785 locknut DTF-CO M20 20

4  SF32001DC-2803200 Rear Bracket Assembly (LH) 1

5 SF32001DC-2803100 Rear Bracket Assembly (LH) 1

PAGE F—4



FO03 Dump Body Assembly

N

'..d

FOO03

PAGE F-5



FO03 Dump Body Assembly
No. Part No. Description Qty. Remark
1  GBT5783-204274 Bolt M16x70 24  10.9Level
2  GBT97.1-116806 Washer 16 48
3  GBT93-112689 Washer 16 24
GBT6170-104945 Nut M16 24

SF32001DC-2810004
SF32001DC-2810020
S3B1-8500009
S3B1-8500008

O 00 N o v b

S3B1-8500007

10 GBT31.1-100234

11 GBT97.1-201970

12 GBT6178-105058

13 GBT91-205233

14 SF32000AC-8500014

Adjustable Shim

Buffer Pad Assembly
Dump body Shaft Washer
Dump body Shaft Washer
Dump body Shaft Washer
Bolt M36x240

Washer 36

Nut M36

Pin 6.3x80

Dump body Shaft

PAGE F-6

36 Adjust accordingtoc

N 0 b~ B~ O

10.9Level

D



F004

Truck Body Assembly

g

\\_k_

@\ Nl e foalmo
o

PAGE F-7

FOO4



FO04 Truck Body Assembly
No. Part No. Description Qty. Remark
1 Protective Panels

2 GBT5783-103760

3 GBT97.1-116802

4  GBT97.1-116804
GBT6170-104941

6  SF32000B-8500023

7  SF32000B-8500022

Bolt M8x35 8.8
Washer 8
Washer 8

Nut M8

Press Plate

Indicator

PAGE F-8



FO05 Truck Body Assembly

FOO05

PAGE F-9



FOO5 Truck Body Assembly
No. Part No. Description Qty. Remark

1 Truck Body Assembly

2  QWGCL0005-202113 Shackle M-DX3.2 4

3  GBT31.1-100184 Bolt M24x100 10.9 4 109 Level

4  GBT97.1-116810 Washer 24 4

5 GBT6178-105056 Nut M24 8 4

6  GBT91-112592 Pin 5x50 4

7  QWGCL0005-202111 Stone Removal Chain ©25-CB21 2  L=2500

PAGE F-10



Truck Body Assembly

FOO7

FOO06

PAGE F-11



Truck Body Assembly

FOO07

No. Part No. Description Qty. Remark
1  S3B-8500005 Guide Block 2

2 S3B-8500004 Shim 12

3  GBT5783-103817 Bolt M16x45 6  10.9Level
4  GBT93-112689 Washer 16 6

PAGE F-12



FO07 Truck Body Assembly

FOO7

PAGE F-13



FO07 Truck Body Assembly
No. Part No. Description Qty. Remark
1  GBT5783-103772 Bolt M10x35 8.8 34

2  GBT93-112686 Washer 10 34

3  GBT97.1-116803 Washer 10 68

4  GBT6170-104942 Nut M10 34

5  SF32000A-8500103 Batten 1

6  SF32000A-8500102 Rubber Fender 2

7  SF32000A-8500106 Rubber Fender 1

8  SF32000A-8500104 Batten 1

9 SF32000A-8500105 Mounting Plate Support 1

10 SF32000A-8500101 Mounting Plate Support 1

11 SF32000A-8502203 Press Plate 1

12 SF32000A-8501205 Press Plate 1

PAGE F-14



FO08 Body Assembly

o "x. N
| Kl c*_|] — |
| "m_ L
5 |
- e
— & ~
—_——— - s [ 5]
| ] !. U J_____,f‘”‘\-_--’
=7 N N
|I_ . | I | | s I
1 1 i ! i 1 _.~J.__~—|_..
| L
i—rl | II"
—— I : _\T-- —
i i 1 j my P B
| - : i | =] CT N
p——— I — - -
|'__
IR —

- ! i iN'=
T | | el [
| ' /
= = | 7 e
i g “‘{f “‘H;‘ Hx" .,
" [ = fod ] y | =+ | FOO03
I“-L__ A LA _.-"' . .--"'I

PAGE F-15



FO08 Body Assembly
No. Part No. Description Qty. Remark
1  GBT5783-103772 Bolt M10x35 8.8 74

2  GBT93-112686 Washer 10 74

3  GBT97.1-116803 Washer 10 148

4  GBT6170-104942 Nut M10 74

5  SF32000A-8500123 Press Plate 4

6  SF32000A-8500109 Press Plate 2

7  SF32000A-8500110 Press Plate 1

8  SF32000A-8500108 Rubber Plate 1

9  SF32000A-8500115 Rubber Fender 1

10 SF32000A-8500114 Compression Plate 1

11 SF32000A-8500113 Mounting Plate 1

12 SF32000A-8500112 Mounting Plate Support 2

13 SF32000A-8500124 Mounting Plate 1

14 SF32000A-8501240 Mounting Plate Support 2

15 SF32000A-8501250 Mounting Plate Support 1

16 SF32000A-8501202 Support Plate 1

17 SF32000A-8501203 Rubber Plate 1

PAGE F-16



FO08 Truck Body Assembly

==

]

-

F009

PAGE F-17



FO08

No.

Part No.
GBT5783-103772
GBT93-112686
GBT97.1-116803
GBT6170-104942
SF32000A-8500121
SF32000A-8500118
SF32000A-8500120
SF32000A-8500119
SF32000A-8500122
SF32000A-8500117

Description

Bolt M10x35 8.8
Washer 10
Washer 10

Nut M10

Batten

Batten

Batten

Batten

Rubber Plate

Mounting Plate

PAGE F-18

Truck Body Assembly

Qty. Remark
34
34
68
34

N NN NN



Front Plate Component Assemblly

F010.1

F i
L

s,

o

N

24

- I 1 2
. " ) 1r ._*ln_n_ m
e L]
o =) t =T
1
o 1 4] =_ ﬁ M
P 0
£ SR .
- -
~ 0 f
el 1 cHgn

SIT™777TR

1z

EeEEs=
11
11

FO010.1

PAGE F-19



F010.1 Front Plate Component Assemblly

No. Part No. Description Qty. Remark
1  SF32001DC-8405200 Deck Assembly (RH) 1

2 SF31904H-8405600 Guardrail Assembly (RH) 1

3 SF32001DC-8401300 Front Support Frame (RH) 1

4  SF31904H-8406100 Staircase Assembly 2 FO14
5  SF31904H-8405800 Front Guardrail 1

6  S4R-8400002 Label 1

7  SF31904H-8403000 Water Tank Cover Assembbly 1 FO11
8  SF31904H-8405700 Guardrail Assembly (LH) 1

9  SF32001DC-8401100 Front Support Frame (LH) 1

10 SF32001DC-8408010 Deck Weld (LH) 1

11 SF31904H-8401500 External Support (RH) 1

12 SF31904H-8402000 Middle Deck Assembly 1  FO12
13 SF32001DC-8400040 Dog bone 1

14 SF31904H-8406140 Hanging Ladder Assembly 1

15 SF31904H-8401400 External Support(LH) 1

PAGE F-20



F010.2 Front Plate Component Assemblly

o

[=Ys
1 o)
Wi

=y

F iy
A

L

e

FO010.2

PAGE F-21



Front Plate Component Assemblly

F010.2

No. Part No. Description Qty. Remark
16 GBT5782-103344 Bolt M16x55 8.8 8

17 GBT5782-103343 Bolt M16x50 8.8 18

18 GBT93-200135 Washer 16 26

PAGE F-22



F010.3 Front Plate Component Assemblly

L-L
[F]

—~f'm P ¥ Y
% DEE)
=]
132
E .

J

A

%:L
E ~@oe
¥

|

)

At g ]

oot
@
|
i
|

=)

—
oD

)G

7 i
\o

FO10.

PAGE F-23



F010.3 Front Plate Component Assemblly
No. Part No. Description Qty. Remark
19 GBT97.1-116806 Washer 16 30

20 GBT5783-203630 Bolt M20x45 10.9 16 10.9Level
21 GBT93-200136 Washer 20 36

22 GBT97.1-116808 Washer 20 88

23  GBT96.1-116770 Washer 20 9

24 S2C-8400001 Bolt 4

25 GBT93-200126 Washer 10 12

26 GBT97.1-201413 Washer 10 12

27 GBT5782-201063 Bolt M20x130 10.9 2 10.9Level
28 GBT6186-202326 Nut M20 23

29 S4-8400020 Damping Pad 21

30 GBT5782-203707 Bolt M20x80 10.9 29 10.9Level
31 GBT6170-104947 Nut M20 20

32 S2-8400003 Position Block 4

33 GBT5783-103770 Bolt M10x25 8.8 8

34 SF31904H-8400005 Bale 4

35 S4C-8400043 Shim 2

36 S4C-8400044 Shim 4

37 GBT41-100979 Nut M16 4

38 S2C-8400003 Hole Cap 15

39 GBT5782-203707 Bolt M20x80 10.9 8  10.9Level
40 S4-8400030 Damping Pad 8

41 GBT96.1-116770 Washer 20 9

42 SF31904H-8407000 Stepping Ladder Assembly 2 FO16

PAGE F-24



F010.4 Front Plate Component Assemblly

FO10.

PAGE F-25



Front Plate Component Assemblly

F010.4
No. Part No. Description Qty. Remark
1

43 SF31904H-8400060 Guardrail Connect Structure

Guardrail Connect Structure 1

44  SF31904H-8400070

PAGE F-26



FO11

Water Tank Cover Assembly

-~ L (227 () (e
O ~" 0 @ &
L (=] / |
EE II,I 5\_}/’ I/ | al] i

FO11

PAGE F-27



FO11 Water Tank Cover Assembly
No. Part No. Description Qty. Remark
1  S2C-8403100 Cover Assembly 2

2  GBT5781-102814 Bolt M10x35 24

3  GBT93-112686 Washer 10 28

4  GBT97.1-116803 Washer 10 28

5  S2C-8403006 Cover 2

6  GBT818-106938 Screws M10x35 4

7  GBT6170-104942 Nut M10 8 4

8  SF33901-8403011 Handle 1

9  SF33901-8403012 Cover 1

10 SF33901-8403013 Wrench 1

11 GBT6186-202327 Nut M12 1

12 GBT97.1-116804 Washer 12 1

PAGE F-28



FO12 Middle Deck Assembly

PAGE F-29



FO12 Middle Deck Assembly
No. Part No. Description Qty. Remark
1  SF31904H-8402100 Middle Deck Frame 1

2 S2-8402001 Lock Bolt 1

3 S2-8402030 Handle 1

4  S2-8402003 Handle Holder 2

5 GBT6170-104942 Nut M10 2

6 GBT93-112686 Washer 10 2

7 GBT97.1-116803 Washer 10 2

8 $2-8402004 Spring 1

9  S$2-8402005 Locking Box 1

10 S2C-8402005 Link bar 1

11 S2C-8402004 Pin 1

12 S2C-8402200 Engine Cover 1

13 S2-8402006 Hinges Movable Plate 3

14 S2-8402007 Hinge Pin 3

15 S2-8402008 Hinge Fixing Plate 3

PAGE F-30



FO13

Hanging Ladder Assembly

L

-1

-

PAGE F-31

FO13



FO13 Hanging Ladder Assembly
No. Part No. Description Qty. Remark

1  GBT5783-201391 Bolt M12x40 10.9 16 10.9 Level

2  QWGCL0095-204334 Lock Nut DTF-COM M12 16

3  GBT97.1-116804 Washer 12 16

4  QWGCL0056-202754 Chain ®10 L=216 8

5  SF31904H-8406142 Mounting Plate 8

6  SF31904H-8406143 Pedal Assembly 2

PAGE F-32



FO14 Staircase Assembly

11
I

FO14

PAGE F-33



Staircase Assembly

FO14

No. Part No. Description Qty. Remark
1  S2C-8406120 Staircase Assembly 1

2 SF31904H-8406110 Ladder Rod Assembly 2

3  GBT5783-103760 Bolt M8x35 8

4  GBT93-112685 Washer 8 8

5 S2-8406101 Plate 2

PAGE F-34



FO15 Rearview mirror installation

FO15

PAGE F-35



FO15 Rearview mirror installation

No. Part No. Description Qty. Remark
1  S4-8201003 Convex Mirror (RH) 1
2 $4-8201001 Pipe Clamps 6
3 S4-8201040 Support 1
4  5783-103771 Bolt M10x30 6
5 97.1-116803 Washer 10 10
6 93-112686 Washer 10 10
7 S4C-8201001 Long Mirror Mounting plate 2
8 5783-103760 Bolt M8x35 4
9 97.1-116802 Washer 8 6
10 93-112685 Washer 8 6
11 S4C-8201010 Rectangular Rearview Mirror Asse 1
12 S4-8201008 Plate 1
13 5783-103774 Bolt M10x45 4
14 6170-104942 Nut M10 4
15 S4-8201007 Plate 1
16 SF-8201090 Base 2
17 5783-103759 Bolt M8x30 2
18 6170-104941 Nut M8 2

PAGE F-36



Stepping Ladder Assembly

FO16

P

S

FO16

PAGE F-37



FO16 Stepping Ladder Assembly
No. Part No. Description Qty. Remark

1  S2C-8407004 Support 2

2 5S4-8407001 Pipe 2

3 S2C-8407002 Steel Pipe 1

4  S4-8406141 Round Steel 2

5 5S4-8406143 Round Steel 4

6 QWGCL0056-202754 Chaind8 2 L=200mm
7  F01001-204413 ®30-IP Rubber Tube 2 L=280mm
8  54-8407008 Pedal 1

9  GBT6170-104943 Nut M12 8 2

10 GBT854-107580 Washer 12 2

11 S2-8406144 Plate 2

12 S4-8406145 Round Steel 2

13 SF31904H-8407021 Pedal 1

14 SF31904H-8407022 Reinforcing Sheet 6

PAGE F-38



Section F

Section F

Structure



Drawing G001 Hoist System Assembly

PAGE G-1



Drawing G001 Hoist System Assembly

No. Part No Description QTY Remark

1  S4H-8609000 Hydraulic Tank Assembly 1  G-011~014

2 S4C-8606000 G-015~020

O 00 N o u b~ W

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

GBT5782-202714
GBT97.1-116804
GBT93
GBT6170-104943
$5-8702070-3a
QWGCLO091-209481
$1-8702060
FXYHGO02-2a
FXYHGO06-3a
S4-8701350
S4-8701310
S4M-8701216
GBT5783-204283
GBT93-112691
$1-8701011b
FXYHGO1-2b
FXYHGO07-1a
S4C-8701530
QWGCL0005-202353
S4C-8701540
S4C-8701510
S4C-8701520
QWGCLO084-206875
GBT5783-103756

Hydraulic Controlled Hoist Distribt 1

Bolt M12x105-8.8-A3
Washer12

Washer12

Nut M12-8-A3

Hoist Pressure Pipe
Pressure Testing Connector
One-way Throttle valve
Hose

Hose

Pipe Clamp

Pipe Clamp

Clamp Weld

Bolt M20x30-8.8-A9
Washer 20

Flange Block

Hose

Hose

Tee

Quick Coupler

Pipe Assembly

Tee

Pipe Assembly

Chip Type Clamp PGJ13
Bolt GB/T5783 M8x16-8.8-A2

PAGE G-2

4

4
4
4



Drawing G001 Hoist System Assembly

PAGE G-3



Drawing G001

Hoist System Assembly

No.

27
28
29
30
31
32
33

Part No
GBT93-112685
GBT97.1-116802
S4H-8701110
S4H-8701122
GBT70.1-105725
GBT93-112687
GBT97.1-116804

Description

Washer8

Washer8

Protective Cover
Gasket

Screw M12x30-8.8-A3
Washer12

Washer12

PAGE G—4

QTY Remark
10
2

FE T~ S~ T V)



Drawing G002 Hoist System Assembly

(1) ) 9 Remove the shiel () (3) (6)

@ R EeEew @

& & @

G002

PAGE G-5



Drawing G002

Hoist System Assembly

No. Part No

1
2

O 00 N O v b

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30

SF32001DC-4207000
SF32000W-8703035
QWGCLO058-203646
SF32001DC-8701005
SF32001DC-8701004
SF32002DC-8600001
S4M-8701211
$3-8702200
S4M-8701213
QWGCLO082-209448
QWGCLO058-203858
GBT70.1-105726
GBT93-112687
S4M-8701210
$2-8702190
GBT5783-103784
SF32002DC-8600000
QWGCL0005-202402
FXYHG12
QWGCL0058-202719
QWGCL0058-203123
S4-8701220-2
FXYHG19

FXYHG18
S1-8702011a
FXYHG16

FXYHG17

FXYHG15
FXYHS09-1a-3%r
FXYHGO05-2

Description

QTY Remark

Oil Pump And Transmission Device 1

Right-angle Connector

Split Flange M2M2HK-32
Straight Fitting

Hose

Hoist Cylinder And Device (RH)
Distress Steel Pipe

Hoist Pipe

Hose Assembly

Balance Valve

Flange Component M2M2HK-16
Screw GB/T70.1 M12x35-8.8-A3
WasherGB/T93 12-65Mn-A3
Distress Steel Pipe

Fixing Frame Device
BoltGB/T5783 M12x30-8.8-A3
Hoist Cylinder And Device (LH)
Flange Component M1M1HK-20
Tee

Flange Component M1M1HK-40
Flange Component M1M1HK-64
Oil Return Pipe Unit

90°Elbow

Straight Fitting

Flange Block

Hose

Tee

Hose

Steering Oil Return Elbow

Hoist Pressure Pipe Device

PAGE G-6

1
4

G-021~022

G-023~028

G-023~028



Drawing G002 Hoist System Assembly

(1) ) 9 Remove the shied  (4) (3) (6)

B @ @&

@ 0 EeEEe w @

& & @

G002

PAGE G-7



Drawing G002 Hoist System Assembly

No. Part No Description QTY Remark
31 SF32001DC-8701002 Steering Pressure Pipe 1
32 QWGCLO001-140076 Flange Component 5151HK-24 1
33 QWGCL0O001-140075 Flange Component 5151HK-20 1
34 SF32001DC-8701001 Hose 1
35 SF32000W-8703034 Right-angle Connector 1

PAGE G-8



Drawing G003 Hoist System Assembly

GOOA

PAGE G-9



Drawing G003 Hoist System Assembly

No. Part No Description QTY Remark
1  QWGCL0088-203823 High Pressure Filter 2 G-031~032
2 QWGCL0001-140075 Flange Component 5151HK-20 2

3 QWGCL0001-140076 Flange Component 5151HK-24 1

4  QWGCL0084-203925 Heavy-duty Type Pipe ClampTHPG 1

5 SF32001DC-8701003 Steel Pipe 1

6 QWGCL0082-203654 Center Line Type Butterfly Valve 1

7  GBT5782-103353 Bolt M16x130-8.8-A3 1

8 GBT97.1-116806 Washer16 1

9  GBT93-112689 Washer16 1

10 GBT6170-104945 Nut M16-8-A3 1

11 GBT70.1-105697 Screw M8x25-8.8-A2 1

12 GBT93-112685 Washer8 1

13 S1-8603418 O-Ring 110x3.5 1

14 S4M-8701221 Oil Tank Flange Fitting Weld 1

15 S4M-8701223 Oil Pipe Flange Fitting Weld 8

16 S4M-8701120 Oil Pump Suction Pipe Device 8 G-035~036
17 QWGCL0088-206992 High Pressure Filter 8  G-029~030
18 S4-8701602 Pipe 8

19 S4-8701383 Bulkhead Connector 8

20 S4-8701293 Bulkhead Connector 8

21 S4M-8701212 Hose Assembly 1

22 FXYHGO3 Hose 1

23 S4M-8701214 Straight Fitting 1

24 S4M-8701213 Hose Assembly 4

25 FXYHGO7-1a Hose 1

26 FXYHGO1-2b Hose 1

PAGE G-10



Drawing G004 Hydraulic Tank Assembly

[y E
iR

i i

i: -:r Hﬂ ﬁ- -:t | iJ:'j

& | | @

f L !r Hxﬁ \\:\ﬁ
5 6 & &b eﬁh}m

PAGE G-11



Drawing G004

Hydraulic Tank Assembly

No. Part No

1
2

© 00 N o u b

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27

S4W-8608002
S4-8609029
GBT5783-103771
GBT93-200126
GBT97.1-116803
S2D-8608094
S2D-8608090
XEGC-2200012
S4-8609001
QWGCL0005-202341
S4-8609028
SF31904C-8609002
GBT5783-103892
GBT97.1-116810
GBT93-200137
VL4534
SF-8608224
GBT827-107372
S4-8609020.1~2
GBT5783-103728
GBT93-200130
GBT97.1-116799
SF31904C-8609001
QWGCLO088-207361
S4-8609012
GBT5781-102863
GBT93-200135

Description

Screw Plug

Screw Plate

Bolt M10x30-8.8-A3
Washer 10

Washer 10

Ladder Base

Ladder Butt

Plug

Oil Tank Weld

Oil Return Filter
Screw Plate
Scaffolding

Bolt M24x70-8.8-A4
Washer 24

Washer 24

O-Ring

Screw Plug

Rivet

Sign

Bolt M4x16-8.8-A2
Washer 4

Washer 4

Rubber Cushion

Air Filter

Sealing Plate

Bolt M16x55-4.8-A3

Washer 16

PAGE G-12

QTY Remark

3
2
14
36
36

G-033~034



Drawing G004 Hydraulic Tank Assembly

PAGE G-13



Drawing G004

Hydraulic Tank Assembly

No. Part No

28
29
30
31
32
33
34
35
36
37
38
39
40
41
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56

GBT97.1-116806
GBT6170-104945
GBT5783-103770
S2C-8608075
S2C-8608076
S2D-8608096
SF35100A-0005304
QWGCLO003-141009
QWGCLO003-140858
QWGCLO082-203890
51-8608078
51-8608079
8EB.370.64T
QWGCL0005-202345
QWGCL0005-202486
SF31904C-8609004
SF31904C-8609003
GBT5780-102335
GBT97.1-116801
GBT93-112684
QWGCLO088-208861
S4-8608034
S4-8608001
51-8608003
GBT65-105212
$1-8608002
8EB.370.63T
S4H-8609001
GBT5783-2000
S4H-8609002

Description

Washer 16

Nut M16-8-A3

Bolt M10x25-8.8-A3
End Cap Plate
Sealing Gasket
Ladder

Magnetic Plug
Elbow

Screw Plug

Shut-off Valve
Adapter Nozzle

Nut

O-Ring

Plug

Temperature Sensor
Transition Flange
Rubber Pad

Bolt M6x20-4.8-A2
Washer 6

Washer 6

Suction Filter

Elbow

Rubber Plate
Armourplate Glass Plate
Screw M6x12-4.8-A2
Oil Gauge Cap
O-Ring

Gasket

Bolt GB/T5783 M24x100

Regulating Gasket

PAGE G-14

QTY Remark

4
4
24

Used while temperatur

Installedl during norma



Drawing G005 Hydraulic Controlled Hoist Distribution Valve

i
et KRN L i R
R I e

- -

L1y

SARET

. = L i o] -
E—— . I ——— = ol e
E— A i1' o T £
_____,.,-" . - i '. i _"J_ Sl — =
- k1l e T
Th e O W e ——
— e . - Rk |
f_‘*""f o EE s e /-EH
= 7 NN iy
= NN . & E
! i e e =
l:.\l__. - E 'EF o Jh"h‘ -\-...\_\..\-\-h -\"'"i.r_-:.
A - A e L= | |
Al il -" N b oy
far < i T,
W=y

PAGE G-15



Drawing G005

Hydraulic Controlled Hoist Distribution Valve

No. Part No

1
2

© 00 N o u b

11
12
13
14
15
16
17
18
19
20
21
22
23
24

S4C-8606142
8EB.370.51T
8EB.370.70T
51-8606154
GBT91-112538
S4C-8606147
GBT70.1-105724
2-125
S4C-8606150
S1-86+D236:G27206149
S1-8606118
S2C-8606101
GBT5783-103785
GB/T93-1987
S2C-8606103
S$5-8606106
GBT893.1-110183
S2C-8606111
S4C-8606113
FO-8606107
FO-8606104
FO-8606103
GBT308-204034
FO-8606102

Description
Bushing

O-Ring

O-Ring

Nut

Pin 2x25-Q215-A1

Cylinder Cap

Screw M12x25-8.8-A3

O-Ring

Piston

Upper Sheath
Plug

Slide Valve

Bolt M12x35-8.8-A3
Washer12
Dust-proof Ring
Valve Body
Retaining Ring 60
Seat Ring
Cylinder Barrel
Spring

Bolt

Spring

Steel Ball

Valve Rod Location Sleeve

PAGE G-16

QTY Remark

1

1



Drawing G005 Hydraulic Controlled Hoist Distribution Valve

z do e
% B
F|I \\{@
[, E | T:.\@
] |;i -_® I
_ @
- @ |
s o =g
5 m kg"
= : 1

10
2

3

PAGE G-17



Drawing G005

Hydraulic Controlled Hoist Distribution Valve

No. Part No

25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48

S2C-8606114
GB93-10
S2C-8606115
S2C-8606118
GBT5783-103761
GBT6172.1-104994
GBT93-112685
GBT70.1-105728
51-8606128
8EB.370.65T
S1-8606131
51-8606132
8EB.370.101T
S1-3408014
S1-3408013
S1-3408012
8EB.370.61T
S4C-8606152
S1-8606142
S1-8606143
S4C-8606148
5-256
QWGCLO083-204035
S4C-8606153

Description
Bolt

Washer 10
Cap

Plug

Bolt M8x40-8.8-A2
Nut M8-04-A2
Washer 8
Screw M12x45-8.8-A3
Bolt

O-Ring

Spring

Valve Core
O-Ring

Valve Sleeve
Valve Core
Spring

O-Ring
Cylinder Barrel
Press Nut
Piston Rod
Fitting

O-Ring

O-Ring

Straight Fitting

PAGE G-18

QTY Remark
1
1



Drawing G005 Hydraulic Controlled Hoist Distribution Valve

GOO5S

< s
P, S

-

n

|

s

|

L]
= _H
@ -
i1 1
% e\ |8
T EE#EE - = .:?TE%

I

|

I
-
ey
R ¥} m

I .'E
— : [ ]

10
3

3

PAGE G-19



Drawing G005

Hydraulic Controlled Hoist Distribution Valve

No. Part No

49 GBT5783-200044
50 $S4-8606162
51 S4-8606161
52 S1-3408007
53 S1-3408006
54 S1-3408009
55 S1-3408008
56 S2-3408010
57 8EB.370.50T
58 $2-3408011
59 S1-3408017
60 S1-3408016
61 S1-3408005
62 8EB.370.53T
63 S1-3408015
64 8EB.370.48T

A S4C-8606000-KIT

Note:

Description QTY Remark
Bolt M12x20-8.8-A3 4

Cap Plate 1
Sealing Gasket 1 A
Acorn Nut 1

Nut 1
Press Nut 1
Regulating Screw 1
Spring seat 1
O-Ring 1 A
Spring 1
Poppet Valve 1
Poppet Valve Seat 1
Valve Body 1
O-Ring 1 A
Bolt 1
O-Ring 1 A

Hydraulic Controlled Hoist
Distribution Valve Repair Kit

A Hydraulic Controlled Hoist Distribution Valve Repair Kit, S4C-8606000-KIT, Including Item2,

PAGE G-20



Oil Pump And Its Transmission Device

Drawing G006

AWy} 1o A)0(d 250q |10 SPIS YDIY

9005

aulbua ayy uo Aa|ng

aulbua ay) uo Az|nd

PAGE G-21



Drawing G006

Oil Pump And Its Transmission Device

No. Part No

1
2

O 00 N o v b

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25

GBT5783-204278
GBT93-206903
GBT97.1-116805
S4M-4207022
GBT5783-204274
GBT97.1-116806
GBT93-112689
GBT6170-104945
QWGCLO081-207454
SF32001DC-4207300
SF32001DC-4207100
GBT6185.1-205210
GBT97.1-116808
GBT96.2-116788
S4M-4207008
SF32001DC-4207006
GBT5782-207646
GBT6185.1-105091
SF32001DC-4207200
GBT96.2-116790
S4M-4207007
SF32001DC-4207003
SF32001DC-4207005
GBT77-106251
F02004-204610

Description

Bolt GB/T5783 M14x45-10.9
Washer GB/T93 14-65Mn
Washer GB/T97.1 14-200 HV

Pump Shaft Assembly(Retractable

Bolt GB/T5783 M16x70-12.9
Washer GB/T97.1 16-200 HV
Washer GB/T93 16-65Mn
Nut GB/T6170 M16

Twin Gear Pump

Bracket Mounting Seat (LH)
Oil Pump Bracket Weld

Nut GB/T6185.1 M20
Washer GB/T97.1 20-200 HV
Washer GB/T96.2 20-100 HV
Rubber Pad

Gasket

Bolt GB/T5782 M24x110-12.9
Nut GB/T6185.1 M24
Bracket Mounting Seat (RH)
WasherGB/T96.2 24-100 HV
Rubber Pad

U-shaped Rod

Rubber Gasket

Screw GB/T77 M10x10-45H

Anaerobic Ssealant 3

PAGE G-22

QTY Remark
6
6

N N

o



Left(Right) Hoist Device

Drawing G007

L00S

[

I X ]
T A
W o e e e

1 s 22 A
T L vl
[, Sy el

B k] T I e E) (L

PAGE G-23



Drawing G007

Left(Right) Hoist Device

No. Part No

1  S4C-8603307

2  QWGCL0083-206399
3 S4C-8603305
S4C-8603107
QWGCL0083-206397
S4C-8603105
S4C-8603413
8EB.370.157T

© 00 N o u b

S4C-8603409

10 S1-8603310

11 GBT120.1-101960
12 S1-8603210

13 S4C-8603118

14 5S4C-8603108

15 GBT5786-205455

16 GBT93-112691

17 8EB.370.48T

18 S1-8603111

19 54C-8603110

20 S4C-8603209

21 S4C-8603309

22 8EB.370.64T

23 S4C-8603417

24 SF32001AC-8603100
25 SF32001AC-8603200

Description

Dust-Proof Ring

Lip Sealing GX-150x160x5.6
Lower Guide Ring
Dust-Proof Ring

Lip Sealing GX-260x275x8
Lower Guide Ring
Retaining Ring

O-Ring 180x8.6

Upper Guide Ring

Limitation Volution

QTY Remark
1 cC
2 cC
1 c
2 ¢
2 cC
1 cC
1 cC
2 ¢
2 cC
1

Pin GB/T120.1 8x26-125~245 Hv3C 1

Limit Volution
O-Ring 280x3.5

Retaining Ring

1
16 C
16 C

Bolt GB/T5786 M20x1.5x60-10.9-/ 1

Washer GB/T93 20-65Mn-A9
O-Ring 14x2.4

Bleeding Screw

Upper Shackle

Upper Guide Ring

Upper Guide Ring

O-Ring 45x3.1

Retaining Ring

The First Cylinder Assembly

The Secoond Cylinder Assembly

PAGE G-24

1

1 C



Left(Right) Hoist Device

Drawing G007

L00S

e /ffffﬁ;ﬁhﬁfq ﬁﬁgﬁﬂﬁ}
CONURARTALNRN Y AN AN ANAAARR AL R,
.-.. LS IS J. .J "
; I A am— WV&M@VV\E -
NN Hﬁyffffffffﬁuwfffd- :
|| Aoy S *
T b T T T T T 4 _
W\\\\\\\\.\.\.\H&\.\hﬁﬂunh
B i e w s
&) /
P A P A A
™ TS
NENE (2 .

PAGE G-25



Drawing G007

Left(Right) Hoist Device

No. Part No

26
27
28
29
30
31
32
33
34
35
36
36
37
38
39
40
41
42
43
44
45
46
47
48
49

SF32001AC-8603300
$2-8603400
S4-8603500.1-2
GBT876-108655
S4C-8603205
S4C-8603418
S4C-8603408
QWGCLO083-206398
S4C-8603207
S1-8603416
51-8603420
S1-8603421
S1-8600023
QWGDJ0012-200038
GBT5783-103783
GBT93-112687-12
51-8600022
GBT9163-200238
GBT893.1-110219
GB/T70.1-105673
S4C-8603001
S1-8600013
GBT893.1-110213
GBT9163-200237
GBT97.1-116808

Description

The Third Cylinder Assembly
Piston Rod Assembly

Sign

Rivet GB/T876 2x6

Lower Guide Ring

O-Ring 110x3.5

Retaining Ring

Lip Sealing GX-210x220x5.6
Dust-proof Ring

Washer

Upper Shackle Assembly (LH)
Upper Shackle Assembly (RH)

QTY Remark
4
1

1 Used Left Hoist Cylinde

1 Used Right Hoist Cylind

Lower Pin Bearing Dust-proof Asse 1 B

M10x1 Oil Cup

Bolt GB/T5783 M12x25-8.8-A3

Washer GB/T93 12
Lower Pin Bearing End Cap

Knucle Bearing GE120ES

Retaining Ring GB/T893.1 180
Screw GB/T70.1 M5x12-8.8-A2

Flat Key

2 A.B
1 B

2 B

2 B

1

1

1

1

Upper Pin Bearing Dust-proof Ring 1 A

Retaining Ring GB/T893.1 150

Knucle Bearing GE100ES

1
1

WasherGB/T97.1 20-200 HV-A9 2 A

PAGE G-26



Left(Right) Hoist Device

Drawing G007

Lﬂfﬂﬁhﬁﬂﬂﬁﬂﬂﬂ?\
ﬂaﬁffiﬁﬂ!r

A T,

3 3
r‘

NRNINN NN

Fa
QW\K ¥ ED (T ) INENE (2

L00S

DEORERD @

oA e |

\.\.\\.\.\.\.\.\.\\.\.\\\.\.\ Wy

R

PAGE G-27



Drawing G007

Left(Right) Hoist Device

No.
50
51
52
53
54
55

Note:

Part No
$1-8600014
$2-8600010
GBT5783-201430
GBT93-200136
S2-8600016
$2-8600017

SF32002DC-8600000/1-K1
SF32002DC-8600000/1-K2

SF32002DC-8600000/1-K3

Description

Bolt

Upper Pin Weld

Bolt GB/T5783 M20x35-8.8-A9
Washer GB/T93 20-65Mn

Cap

Thread Block

Upper Pin Component
Lower Pin Bearing Component

Hoist Cylinder Repair Kit

Left(Right) Hoist Cylilnder Repair Kit is same

A Top Pin Bearing Assembly, SF32002DC-8600000/1-K1,
B Bottom Pin Bearing Assembly, SF32002DC-8600000/1-K2,

C Hoist Cylinder Repair Kit, SF32002DC-8600000/1-K3,

PAGE G-28

QTY Remark
2 A

2 A

1 A

1 A

2 A

1

ght) Hoist Cylilnder it
ght) Hoist Cylilnder it

ght) Hoist Cylilnder it

Including Item38 (1 Unit) ,46, 49~54
Including Item37, 38 (1 Unit) , 39741

Including Item1~9, 13, 14, 17, 20,21, 30,33, :



Drawing G008 High Pressure Filter

PAGE G-29



Drawing G008

High Pressure Filter

No.
1
2

> N o u A

Note:

A High Pressure Filter Repair Kit, QWGCL0O088-206992-KIT,

Part No
QWGCL0088-206992-AA
QWGCL0O088-206992-K1
QWGCL0O088-206992-K2
QWGCL0088-206992-AB
QWGCL0O088-206992-K3
QWGCL0088-206992-K4
QWGCL0O088-206992-K5
QWGCLO088-206992-KIT

Description
Plug Alarm
O-Ring
Retaining Ring
Filter element
O-Ring
Retaining Ring
Bolt Plug

High Pressure Filter Repair Kit

PAGE G-30

QTY Remark
1

1 A

1 A

1

1 A

1 A

1 A

1

Including Item2, 3, 5, 6, 7



Drawing G009

High Pressure Filter

)

N
I’I-I-\-
[en

g

0603

PAGE G-31



Drawing G009

High Pressure Filter

No.
1
2

> N o »u A

Note:

A High Pressure Filter Repair Kit, QWGCL0088-203823-KIT,

Part No
QWGCL0088-203823-AA
QWGCL0O088-203823-K1
QWGCL0O088-203823-K2
QWGCL0088-203823-AB
QWGCL0088-203823-K3
QWGCL0088-203823-K4
QWGCLO088-203823-K5
QWGCL0O088-203823-KIT

Description
Plug Alarm
O-Ring
Retaining Ring
Filter element
O-Ring
Retaining Ring
Bolt Plug

High Pressure Filter Repair Kit

PAGE G-32

QTY Remark
1

1 A

1 A

1

1 A

1 A

1 A

1

Including Item2, 3, 5, 6, 7



Drawing G010 Oil Return Filter

GE10

PAGE G-33



Drawing G010

Oil Return Filter

No.
1

> N o

Note:

AOil Return Filter Repair Kit, QWGCL0005-202341-KIT,

Part No
QWGCL0005-202341-AA
QWGCL0005-202341-K1
QWGCL0005-202341-K2
QWGCL0005-202341-K3
QWGCL0005-202341-AB
QWGCL0O005-202341-K4
QWGCL0005-202341-AC
QWGCL0005-202341-KIT

Description
Plug Alarm
O-Ring

O-Ring

Sealing Ring
Dustproof Ring
O-Ring

Filter element

Oil Return Filter Repair Kit

PAGE G-34

QTY Remark
1

1 A

1 A

1 A

1

1 A

1

1

Including Item2, 3, 4, 6



Drawing G011 Oil Pump Suction Pipe Device

GO

PAGE G-35



Drawing G011

Oil Pump Suction Pipe Device

No. Part No

1  GBT93-112689

2 S2C-8702171

3  S4-8701149

4  S4-8701162

5 QWGCL0O066-206883
6 S4M-8701121

7  8EB.370.80T

8  F0-3604043

Description

Washer 16

Bolt

Press Block

Adapter Tube Welding
Strong Hose Hoop

Oil Suction Hose
O-Ring

Pipe Plug

PAGE G-36

QTY Remark
4
4



Section G

Section G
Hoist System



Drawing HO01 Steering System Assembly

@&'\
D"I
Gaskat s

SEAZO0MAC-BI02 003
(Fram eab

g

AN

Pressir

" RI0s
(From ¢as)
®\ﬂ;L

o0
F i

SFAZ0014

HOO1

PAGE B-1



Drawing HOO1

Steering System Assembly

No.
1

O 00 N O v b

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

Part No.
QWGCL0048-208071
SF32001AC-8702004
S4-8702090
F0-8702077
QWGCLO084-203920
S4M-0005514
C1063-5
GBT93-200134
QWGCL0001-140142
S4-8702082
SF32001AC-0005501
QWGCLO084-203925
QWGCLO084-203933
QWGCL0084-203739
QWGCL0031-204215
SF-8702138
S4H-8702200
S4-8702250
S4M-8702001
GBT5783-205806
GBT97.1-116803
GBT93-200126
S4-8702160
QWGCL0082-205368
QWGCL0034-206703
SF33901-0005578
QWGCL0087-203951

Description

Steering Device Assembly

Rubber Plate

Straight Connector

Cycloidal Valve Type Steering Gear
Heavy-duty Type Clamp THPG-332
Pressure Connector

Bolt

Washer 12

Two Way Buffer Valve

Movable Three-Way Connector
Bulkhead Connector

Heavy-duty Type Clamp THPG-342
Heavy-duty Type Clamp THPG-452
Pipe Clamp QLG48

Hydraulic System pressure Sensor
Rubber Washer

Accumulator Lower Clip Assembly
Rubber Plate

Guard Board

Bolt M10x20-8.8

Washer 10

Washer 10

Accumulator Upper Clip Assembly
Isolation Valve

Nitrogen Pressure Swith

Connector

Accumulator

PAGE B-2

QTY. Remarks
1
1
4
1 H-7~8
14
2
3
12
1 H-21~22
1
1

12
12
12

2 H-11~12






Drawing HO02

Steering System Assembly

No.
1

O 00 N o u b~ W

11
12
13
14
15
16
17
18
19
20

Part No.

FXYHS05-1
FXYHS04-1
FXYHS02-1
FXYHS03-2b
SF32001AC-0005505
SF32001AC-0005509
S4M-0005515
SF32001AC-0005502
SF32001AC-0005506
SF32001AC-0005507
SF32001AC-0005508
GBT70.1-105771
GBT93-112689
SF32000AC-0005511
QWGCL0082-208043
SF32000AC-0005514
SF32000AC-0005508
SF32000AC-0005507
SF32001AC-0005419
SF32001AC-0005504

Description

Hose

Hose

Hose

Hose

Hose

Straight Connector
Pressure Connector
Hose

Hose

Straight Connector
Plug Screw

Screw M16x130-8.8
Washer 16

Straight Connector
Steering Integration valve
Pipe

Hose

Hose

Straight Connector

Hose

PAGE B—4

QTY. Remarks
1
1

w w w

=

H-19~20



Drawing H003 Steering System Assembly

HOO3

PAGE B-5



Drawing HOO3

Steering System Assembly

No.
1

Part No.
FXYHS14
FXYHS15
S4-8702232
FXYHS08-1
QWGCL0005-202352
S3A-8701070
FXYHS12-1
FXYHS13-1
S4H-3405000
S4H-3003000

Description

Hose

Hose

Connector Assembly

Hose

Steel Pipe Clamp QLG28
Steering Pipe

Hose

Hose

Steering Cylinder Assembly

Steering Dog-bone Aassembly

PAGE B-6

QTY. Remarks
1
1

1
2 H-13~16
1 H-17~18



Drawing H004 Cycloidal Valve Steering Gear

':_
Z
Z
2
o
Z
g
2
Z
2

HO04

PAGE B-7



Drawing HO04 Cycloidal Valve Steering Gear

No. Part No. Description QTY. Remarks
1 QWGCL0030-207804 Steering Gear 1 H-9~10
2 S2C-3401106 Bracket Weld 1
3 S2C-3401118 Bolt 3
4 GBT93-112688 Washer 14 3
5 GBT97.1-202108 Washer 14 3
6 S2C-3401111 Washer 3
7 GBT5783-103785 Bolt M12 6
8 GBT93-200134 Washer 12 12
9 GBT97.1-204027 Washer 12 12
10 GBT6170-104943 NutM12 1
11 S2C-3401100 Steering Axis 1
12 S2C-3401119 Bolt 4
13 GBT93-200126 Washer 10 4

PAGE B-8



Drawing HOO5 Steering Gear

/,.r xﬁ/ el
Arf%I ﬁﬁ%,

A

@’9@0

PAGE B-9



Drawing HOO5

Steering Gear

No.
1
2

A~ W

O 00 N o U

11
12
13
14

Part No.

QWGCL0030-207804-01
QWGCL0030-207804-02
QWGCL0030-207804-03
QWGCL0030-207804-04
QWGCLO030-207804-05
QWGCL0030-207804-06
QWGCL0030-207804-07
QWGCL0030-207804-08
QWGCL0030-207804-09
QWGCL0030-207804-10
QWGCL0030-207804-11
QWGCL0030-207804-12
QWGCL0030-207804-13
QWGCL0030-207804-14

Description
Valve Body
O-Ring Sealing
O-Ring Sealing
Couple Axis

Rear End Cap

Rotor And Stator Assembly

Valve Sleeve
Pin

Flat Spring
Bearing
O-Ring

Seal Ring
Front End Cap

Snap Ring

PAGE B-10

QTy.

Remarks



Drawing HO06

Accumulator

o
i

e
._g.!::.:.:lfl:‘

i
e
e

i

o

s

R o

.,
-
-

RN R R RERRERE

o

5 -
R—
e,

PAGE B-11

o

T i

HO06

1l



Drawing HO06

Accumulator

No.
1

O 00 N o Uu b~ W

11
12
13
14

Part No.

QWGCL0087-203951-01
QWGCL0087-203951-02
QWGCL0087-203951-03
QWGCL0087-203951-04
QWGCLO087-203951-05
QWGCL0087-203951-06
QWGCL0087-203951-07
QWGCL0087-203951-08
QWGCL0087-203951-09
QWGCL0087-203951-10
QWGCL0087-203951-11
QWGCL0087-203951-12
QWGCL0087-203951-13
QWGCL0087-203951-14

Description

Protective Cap

USA Standard Heavy Duty Type Valve

Gas Port Connector-Gas Valve Rod

Air End Lock Nut

Scaleplate

Gas Bag

Housing

Seal Ring

Washer

O-Ring

Retaining Ring

Oil Valve Body Fittings

Fluid Port Switching Connector

Fluid Port Connector

The Quantity Above Is The Quantity Of Parts Of A Single Accumulator

QTy.

=

Remarks

kit

kit
kit
kit
kit

Note: Steering Accumulator Sealing Repair Kit QWGCL0087-203951-KIT, Including Item 6,8, 9, 10, 11.

PAGE B-12



Drawing HO07 Steering Power Cylinder

(8)(D(6)(5) (4) X3} (U

00
i
_

0 BR2EAR

o = - T - = e

T .---_,. ._:.__.- - _.- -___. - - m"'-\. "
@6

HOO7

PAGE B-13



Drawing HOO7

Steering Power Cylinder

No.
1

© 00 N o u b

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30

Part No.
S4H-3405002
GBT93-112688
GBT5783-103800
8EB.370.128T
8EB.370.48T
S4-3405111
$2C-3405075
GBT91-112618
S2-3405024
QWGCL0083-206018
QWGCL0083-206017
S4C-3405026
8EB.370.118T
SF32000AC-3405120
S4C-3405027
QWGCL0060-206016
QWGCL0083-206015
S4C-3405034
QWGCL0083-206014
$2-3405079
GBT9163-208041
S4H-3405003
GBT893.1-110196
$1-3405015
S4C-3405011
GBT5783-103756
GBT93-200133
$2-3405006
S4C-3405021
$2-3405074

Description

End Cap for Link
Washer GB 14

Bolt M14x40-8.8
O-Ring Sealing 125X5.7
O-Ring Sealing 14X2.4
Gas Exhaust Screw
Bush

Pin 8x65-Q215

Nut

Guide Ring

Glyd Ring

Piston

O-Ring Sealing 75X5.7
Piston Rod

Cylinder Body Weld
Guide Sleeve

U-Ring

Guide End Cap Assembly
Dust-proof Ring

Bush

Knuckle Bearing GE60ES-2RS
Axis Pin

Retaining Ring 90
Hinge Nut

Oil Pipe Assembly

Bolt M8x16-8.8
Washer 8

Pipe Clamp

Oil Pipe Assembly

Pallet

PAGE B-14

QTy.
1
16
16
2 kit

2 kit
1 kit

1 kit

2 kit
1 kit
1 kit
1 kit

Remarks



Drawing HO07 Steering Power Cylinder

(De)(5) (1) (23 (1)

@JW@K
7 G h] o " "
@é

(8)

| f

HOO7

PAGE B-15



Drawing HO07 Steering Power Cylinder

No. Part No. Description QTy. Remarks
31 GBT5783-103771 Bolt M10x30-8.8 2
32 GBT93-200126 Washer 10 2
33 GBT97.1-116803 Washer 10 2
34 S2-3405078 Axis Pin 1
35 S2C-3405080.1-2 Sign 1
36 GBT5783-201391 Bolt M12x40-10.9 2
37 GBT93-112687-12 Washer 12 2
38 GBT97.1-116804 Washer 12 2
39 SF32000AC-3003006 Pallet 1

The Quantity Above Is The Quantity Of Parts Of A Single Steering Cylinder

Note: Steering Cylinder Repair Kit S4H-3405000-KIT,Include Item 10. 11. 13. 16. 17. 18. 19.

PAGE B-16



Drawing HO08

800H

PAGE B-17



Drawing HO08

Steering Dog-bone

No.
1

© 00 N o u b

11
12
13
14

Part No.
S4H-3003001
SF32000AC-3003005
GBT5782-201062
QWGCL0095-206874
GBT1230-102227
SF32000AC-3003100
SF32000AC-3003003
GBT9163-208041
$2-3405079
GBT893.1-110196
GBT5783-201391
GBT93-112687-12
GBT97.1-116804
SF32000AC-3003006

Description

Axis Pin

End Post

Bolt M16x80-10.9

Lock Nut DTF-CO M16x2-10F3A
Washer 16

Dog-bone Weld

End Rod

Knuckle Bearing GE60ES-2RS
Bush

Retain Ring 90

Bolt M12x40-10.9

Washer 12

Washer 12

Pallet

PAGE B-18

QTy.

b~ b

Remarks



Steering Integration Valve

Drawing HO09

HOO09

PAGE B-19



Drawing HO09

Steering Integration Valve

No.
1

O 00 N O v b

11

Part No.

QWGCL0082-208043-01
QWGCL0082-208043-02
QWGCL0082-208043-03
QWGCL0082-208043-04
QWGCL0082-208043-05
QWGCL0082-208043-06
QWGCL0082-208043-07
QWGCL0082-208043-08
QWGCL0082-208043-09
QWGCL0082-208043-10
QWGCL0082-208043-11

Description
Valve Body
One-Way Valve
Throttling Plug
Unloading Valve
Throttling Plug
Logic Valve
Over Flow Valve
Logic Valve
Magnetic Directional Valve
Overflow Valve

Hydraulic Control One-Way Valve

PAGE B-20

QTy. Remarks
1

4
4



Drawing HO10

Two Way Buffer Valve

p
™ - f;,fffff“
— o Hf;f’ - ) / ﬂF_ﬁ;?ﬁ
oy J _.-"I._,_“'-q.‘.-""-f :II [ '-._L____.-"I I|I
g — - NN
et ffr.’ — \'-, }‘-il -

o @] ©
e - - P
II‘E‘I} h ' — ﬂ'.fiﬁfé%\". I:- Ii } .'I

® — WY N
. s e ‘
T ~5 -
W
2o =
|' e f s
ﬁff-ﬂ“{g \%%%{j 1 %&i)

|
é:"
e

HO10

PAGE B-21



Drawing HO10 Two Way Buffer Valve

No. Part No. Description QTy. Remarks
1 QWGCL0001-140142-01 Overflow Valve 2
2 QWGCL0001-140142-02 Seal Assembly of Overflow Valve 2 Kit
3 QWGCL0001-140142-03 One-Way Valve 2
4 QWGCL0O001-140142-04 Seal Assembly Of One-Way Valve 2 Kit
5 QWGCL0001-140142-05 Valve Body 1

Note: Two Way Buffer Valve Repair Kit: QWGCL0001-140142-Kit, Include Item 2, 4.

PAGE B-22



Section H

Section H
Steering System



Drawing 1001 Hydraulic Braking Control Cabinet Assembly

=225

Q RORRR qES

@@@a@@@'

o

& @@%@5@5@@@@@ Eéa B ®

001

PAGE I-1



Drawing 1001 Hydraulic Braking Control Cabinet Assembly
No. Part No. Description QTY. Remarks
1 SF32001AC-0005700 Braking Valve 1 1-25~26
2 SF33901D-0005740 Transition Connector 2

3 SF33901D-0005741 Transition Connector 2

4 QWGCL0087-207144 Braking Accumulator 2 1-21~22
5 SF32001AC-3523200 RH Clip Member 2

6 SF32001AC-3523100 LH Clip Member 2

7 GBT5783-200045 Bolt M10x16-8.8 4

8 GBT97.1-200344 Washer 10 14

9 GBT93-200126 Washer 10 14

10 GBT5782-103297 Bolt M10x40-8.8 2

11 GBT805-106709 Nut M10 2

12 QWGCL0082-203847 Pressure Relief Valve 1

13 SF32000AC-0005702 Transition Connector 4

14 GBT5782-203854 Bolt M6x75-8.8 2

15 GBT93-200132 Washer 6 2

16 GBT97.1-203853 Washer 6 2

17 SF32001AC-0005702 Three-Way Connector 1

18 QWGCLO091-209745 Pressure Measurement Connector 1

19 SF32001AC-0005703 Hose 1

20 SF32001AC-0005704 Hose 1

21 SF32001AC-0005705 Hose 1

22 SF35100-0003405 Right-angle Connector 1

23 QWGCL0082-210741 Shuttle Valve 1

24 SF33901D-0005732 Transition Connector 6

25 SF32001AC-0005711 Tube 1

26 SF32001AC-0005707 Tube 1

27 SF32001AC-0005708 Tube 1

28 SF32001AC-0005709 Transition Connector 4

29 QWGCL0082-209737 ;::::ELetion Valve Measurement 1 | 53—24
30 GBT5782-103302 Bolt M10x68-8.8 2

PAGE I-2



rawing 1001 Hydraulic Braking Control Cabinet Assembly

(=(=EE

R 7B g
i ﬁ =

Ok -_r.:in\

3 @@90@@@
1001

=
& @@5%@@@5@@@ ©EED® ®

R ROKREKYR [eL
-:"F
/)

PAGE I-3



Drawing 1001 Hydraulic Braking Control Cabinet Assembly

No. Part No. Description QTY. Remarks
31 SF32001AC-0005712 Steel Tube 1
32 SF32001AC-0005701 Transition Connector 2
33 SF32000AC-0005720 Transition Connector 1
34 S4M-0005515 z;isr‘:‘:ztor Measurement
35 QWGCL0034-209747 Parking Brake Switch 1
36 QWGCL0O034-209746 Low Pressure Brake Switch 1
37 SF32000AC-0005714 Baffle Plate Connector 1
38 SF33901D-0005735 Transition Connector 2
39 GBT5783-103770 Bolt M10x25-8.8 4
40 SF32000AC-0005721 Transition Connector 1
41 SF33901D-0005736 Transition Connector 1

PAGE 1-4



LH Deck Brake Pipeline Assembly

2PPPPPPO 0

Drawing 1002

@\@ e

3 b eebeb 556

I R

RN

Tt S = _ ;

T S

N N
AN

1 \
mm®\mm® @@@ mm/vﬁmwmﬁm ERERENE

PAGE I-5

L T |



Drawing 1002 LH Deck Brake Pipeline Assembly
No. Part No. Description QTY. Remarks
1 QWGCL0O001-140252 12 Pipe Clip QLG12 7
2 SF32001DC-0005801 Steel Tube 4
3 QWGCL0001-140251 Tube Clip QLG10 6
4 SF32001DC-0005802 Steel Tube 1
5 SF32001AC-0005803 Hose 1
6 SF32001AC-0005804 Hose 1
7 SF32001AC-0005805 Three-Way Connector 1
8 SF32001AC-0005806 Hose 1
9 SF32001AC-0005808 Hose 1
10 SF32001AC-0005807 Hose 1
11 GBT5781-102797 Bolt GB/T5781 M8x30-4.8 3
12 GBT97.1-116802 Washer 8 6
13 GBT93-112685 Washer 8 3
14 QWGCL0082-209749 Braking Pedal Valve 1
15 SF32001AC-0005809 Hose 1
16 SF32001AC-0005810 Hose 1
17 SF32001DC-0005803 Steel Tube 1
18 QWGCL0005-202558 20Tube Clip QLG20 5
19 SF32001DC-0005804 Hose 1
20 SF32001AC-0005814 Hose 2
21 SF32001DC-0005805 Baffle Plate Connector 4
22 SF32001DC-0005806 Baffle Plate Connector 3
23 SF32001DC-0005807 Steel Tube 1
24 SF32001DC-0005808 Steel Tube 1
25 SF32001DC-0005809 Steel Tube 1
26 SF32001DC-0005810 Steel Tube 1
27 SF32001DC-0005811 Steel Tube 1
28 SF32001DC-0005812 Steel Tube 1
29 SF32001DC-0005813 Steel Tube 1
30 SF32001DC-0005814 Three-Way Connector 1

PAGE I-6



Drawing 1002 LH Deck Brake Pipeline Assembly

=)
oL RPEEEPIE
”"ﬁ it ] F/f n/:' 7/ - .{;Z:
@):’ E} r .-' r 7 ; ‘l,.-';..r — ' 1\
N // / / W TL
@\\ iy AN ;,/,f I "=
S [ 7 -
@\\E* \\JEE-JII-.:.’- w/
® Iill\ '“}Ef?-.g“'ﬁﬁ% %69
5,.; "'Ii'i'i.a‘li-l'fli 1
g P .
@’;E:" : el |-
5 ”' / ilil.lfi{L e 1.. S\ *e‘\“m;m“

e
e

1@@@@\@2531

s m@@bb@@\a\a\@\c

! j‘
®

oo [ P
e g ), i

I002

PAGE I-7



Drawing 1002 LH Deck Brake Pipeline Assembly
No. Part No. Description QTY. Remarks
31 SF32001DC-0005815 Hose 1
32 SF32001DC-0005817 Steel Tube 1
33 SF32001DC-0005818 Steel Tube 1
34 SF32001DC-0005819 Hose 1
35 SF32001DC-0005836 Hose 1
36 SF32001DC-0005821 Hose 1
37 SF32001DC-0005822 Hose 1
38 SF32001DC-0005826 Hose 1
39 SF32001DC-0005823 Hose 1
40 SF32001DC-0005827 Hose 1
41 SF32001DC-0005828 Hose 1
42 SF35100-0003407 45°Movable Connector 1
43 SF32001DC-0005820 Hose 1
44 SF32001DC-0005829 Hose 2
45 QWGCL0005-202558 20Tube Clip QLG20 5
Bi-Layer Pipe Clam

46 QWGCLO084-205429 QLGlyo+QLGlo P Py
47 QWGCLO084-203824 ?;LéafI::QLGlz Pipe Clamp g
48 SF32001DC-0005830 Steel Tube 1
49 SF32001DC-0005831 Steel Tube 1
50 SF32001DC-0005832 Steel Tube 1
51 SF32001DC-0005833 Steel Tube 1
52 SF32001DC-0005834 Steel Tube 1

PAGE I-8



Drawing 1003 LH Deck Brake Pipeline Assembly

Deturl View o 999

Cab floor

1003

PAGE I-9



Drawing 1003 LH Deck Brake Pipeline Assembly
No. Part No. Description QTY. Remarks
1 QWGCL0082-205336 Lifting Control Valve 1
2 GBT5781-102786 Bolt M6x25-4.8 6
3 GBT97.1-201414 Washer 6 6
4 GBT93-200132 Washer 6 6
5 SF32001AC-3524102 Mounting Board 1
6 S4B-3524094 Rubber Plate 1
SF32001AC-3524100 LH Operation Box 1
8 GBT5781-102796 Bolt M8x25-4.8 2
9 GBT93-200133 Washer 8 2
10 GBT95-116738 Washer 8 2
11 SF32001AC-0005817 Straight Connector 4
12 SF32001DC-0005835 Hose 1
13 SF32001AC-0005838 Straight Connector 6
14 SF32001AC-0005837 Straight Connector 1
15 SF32001DC-0005805 Baffle Plate Connector 7
16 SF35100-0003407 45°Movable Connector 1
17 SF32001DC-0005825 Baffle Plate Connector 1
18 SF32001DC-0005806 Baffle Plate Connector 3
19 SF32001DC-0005816 Three-Way Connector 1
20 SF32001DC-0005824 Three-Way Connector 1
21 SF33901A-0005909 Movable Right-angle Connector 1
22 SF35100-0003405 Movable Right-angle Connector 2

PAGE I-10



Front & Rear Axle Braking Pipeline Assembly

Drawing 1004

¥00lI

e.a@@@wmv@e

PAGE I-11



Drawing 1004 Front & Rear Axle Braking Pipeline Assembly
No. Part No. Description QTY. Remarks
1 SF32001DC-0005401 Hose 1

2 SF32001DC-0005402 Hose 1

3 SF32001DC-0005403 Hose 1

4 SF32001DC-0005404 Hose 1

5 QWGCL0005-202221 Hose Clip QLG19 3

6 QWGCL0005-202397 Hose Clip QLG22 9

7 SF32001DC-0005409 Hose 1

8 SF32001DC-0005411 Hose 1

9 FXYHQ1l1 Hose 1

10 SF32001AC-0005423 Steel Tube 1

11 SF32001DC-0005410 Hose 1

PAGE I-12



Drawing 1005 Front & Rear Axle Braking Pipeline Assembly

1005

PAGE I-13



Drawing 1005 Front & Rear Axle Braking Pipeline Assembly
No. Part No. Description QTY. Remarks

1 SF32001AC-0005409 Hose 2

2 QWGCL0O005-202397 Hose Clip QLG22 3

3 QWGCLO084-203126 Hose Clip QLG15 8

4 SF32001DC-0005412 Steel Tube 1

5 SF32001DC-0005413 Hose 1

6 SF32001AC-0005413 Steel Tube 1

7 SF32001AC-0005411 Hose 1

8 SF32001AC-0005436 Steel Tube 1

PAGE I-14



Drawing 1006 Front & Rear Axle Braking Pipeline Assembly

1006

PAGE I-15



Drawing 1006 Front & Rear Axle Braking Pipeline Assembly
No. Part No. Description QTY. Remarks
1 QWGCL0005-202397 Hose Clip QLG22 16
2 SF32001AC-0005417 Hose 1
3 SF32001AC-0005426 Hose 1
4 S4B-3524096 Right-angle Connector 1
5 S$4B-3524095 Straight Connector 1
Bi-Layer Pipe Clam
6 QWGCLO084-209735 QLGly9+QLGl9 P P3
7 QWGCLO001-140253 Hose Clip QLG18 2
8 SF32001AC-0005422 Three-Way Connector 1
9 SF32001DC-0005408 Hose 1
10 SF32001AC-0005421 Bracket Weld 1
Bi-Layer Pipe Clam
11 QWGCLO084-203195 QLG2y2+QLG22 P P
Bi-Layer Pipe Clam
12 QWGCLO084-209736 QLGly9+QLG22 P P
13 SF32000AC-0005434 Three-Way Connector 1
14 QWGCL0005-202352 Hose Clip QLG28 1
15 F0-3525019 Bracket Member 1
16 QWGCL0005-202221 Hose Clip QLG19 1
17 QWGCL0084-209930 Chip Hose Clamp PGJ15 1
18 QWGCL0084-209761 Chip Hose Clamp PGJ22 1
19 GB/T5782-103293 Bolt M10x20-8.8 1
20 GBT93-112686 Washer 10 2
21 GBT97.1-116803 Washer 10 2
22 SF32001AC-0005428 Hose 1
23 SF32001AC-0005429 Hose 1
24 QWGCL0084-203126 Tube Clamp QLG15 2
25 SF32001AC-0005416 Hose 1
26 SF32001AC-0005427 Hose 2

PAGE I-16



Drawing 1007 Front & Rear Axle Braking Pipeline Assembly

1007

PAGE I-17



Drawing 1007 Front & Rear Axle Braking Pipeline Assembly

No. Part No. Description QTY. Remarks
1 QWGCL0093-209757 Bolt 0.375-16UNCx1.5 2
2 GBT93-112686 Washer 10 4
3 GBT97.1-116803 Washer 10 4
4 SF32001AC-0005425 Straight Connector 1
5 SF32001AC-0005419 Straight Connector 3
6 SF32000AC-0005434 Three-Way Connector 1
7 QWGCL0082-209748 Relay Valve 1
8 SF32001AC-0005414 Baffle Plate Connector 3
9 SF32001AC-0005435 Movable Three-Way Connector 1
10 SF32001AC-0005434 Straight Connector 1

PAGE I-18



Drawing 1008 Front & Rear Axle Braking Pipeline Assembly

The broke pipe connections of left and right front wheels ore shawned in this figure

1:5

(

B@ Il

The broke pipe conneclons of left bock whesls

PAGE I-19

)

® COED

The brake pipe connections of rght bock whesls

1008



Drawing 1008 Front & Rear Axle Braking Pipeline Assembly
No. Part No. Description QTY. Remarks
1 GBT97.1-116804 Washer 12-200 HV-A3 8
2 GBT5780-102382 Bolt M12x25-4.8 8
3 GBT93-200134 Washer 12 8
4 FXYHQ18 Hose 6
5 FO0-3525018 Connector Assembly 4
6 FO0-3525015 Connector Assembly 2
7 SF32000AC-0005441 Connector Assembly 2
8 GBT5780-102369 Bolt M10x60-4.8 4
9 GBT93-112686 Washer 10 16
10 GBT97.1-116803 Washer 10 16
11 S4-3525016 Connector Block 2
12 F0-3526037 Right-angle Connector 6
13 FXYHQO6 Hose 2
14 FXYHQO7 Hose 2
15 FO0-3526038 45°Elbow Pipe Assembly 4
16 GBT5783-103770 Bolt M10x2.5-8.8 4
17 SF32001AC-3526041 Connector Block 2
18 QWGCLO091-209745 Pressure Measurement Connector 2
19 SF32001AC-0005433 Right-angle Connector Assembly 2

PAGE I-20



Braking Accumulator

e R T

L

$219%12.7

g

e T

i

r
L

R e

105

1009

JB
_-l

Drawing 1009

1

PAGE 1-21




Drawing 1009 Braking Accumulator
No. Part No. Description QTY. Remarks
1 QWGCL0087-207144-01 Valve Bush 1

2 QWGCL0087-207144-02 1/2 to 0.305 Inflation Valve 1

3 QWGCL0087-207144-03 Gas Valve Rod 1

4 QWGCL0O087-207144-04 Rubber Sack 1 kit
5 QWGCL0087-207144-05 Hexagon Nut 1

6 QWGCL0087-207144-06 Sign 1

7 QWGCL0087-207144-07 Shell 1

8 QWGCL0087-207144-08 Mushroom Valve 1

9 QWGCL0087-207144-09 Spring 1

10 QWGCL0087-207144-10 Valve 1

11 QWGCL0087-207144-11 Support Ring 1 kit
12 QWGCL0087-207144-12 Rubber Ring 1 kit
13 QWGCL0087-207144-13 Metal Retaining Ring 1

14 QWGCL0087-207144-14 O-Ring 1 kit
15 QWGCL0087-207144-15 F4 Retaining Ring 1 kit
16 QWGCL0087-207144-16 Pressure Ring 1

17 QWGCL0087-207144-17 Locknut 1

18 QWGCL0087-207144-18 Piston 1

19 QWGCL0087-207144-19 Self-lock Nut 1

20 QWGCL0087-207144-20 Plug 1

21 QWGCL0087-207144-21 Plug Pad 1

The Quantity Above Is The Quantity Of Parts Of A Single Braking Accumulator

-aking Accumulator Repair Kit QWGCL0087-207144-KIT Include: Item 4. 11. 12.

PAGE I-22



Drawing 1010 Pressure Measurement Distribution Valve
¢
= [
:p (£ | 1 b LHCEN =
I jHMH“x | | =
| FROGHT SR/ PRESSLRE RERH HREAK FAEEELNE -
1 o 11 4t
i ! iy
- [
|
3-H|3=!1.:-| a_31omE, T
s % “ ‘"1 L
\
! w
)

PAGE I-23

1010



Drawing 1010 Pressure Measurement Distribution Valve

No. Part No. Description QTY. Remarks

P M t

1 QWGCL0082-209737-01 ressure casurement
Distribution Valve

2 QWGCL0082-209737-02 Pressure Measurement Connector 2

3 QWGCL0082-209737-03 Pressure Switch 1

4 QWGCL0082-209737-04 Pressure Switch 1

5 QWGCL0082-209737-05 Hexagon Plug 1

PAGE I-24



Drawing 1011 Braking Valve

011

PAGE I-25



Drawing 1011 Braking Valve
No. Part No. Description QTY. Remarks

1 SF32001AC-0005700-01 1.5 Damping 1

2 SF32001AC-0005700-02 U9/16x18 Hexagon Plug 7

3 SF32001AC-0005700-03 U3/4x18 Hexagon Plug 1

4 SF32001AC-0005700-04 One-Way Valve 3

5 SF32001AC-0005700-05 Magnetic Valve 1

6 SF32001AC-0005700-06 Throttle Valve 2

7 SF32001AC-0005700-07 Magnetic Valve 2

8 SF32001AC-0005700-08 Pressure Reliefe Valve 1

9 SF32001AC-0005700-09 Ball Plug 18

10 SF32001AC-0005700-10 2.5 Damping 1

11 SF32001AC-0005700-11 Socket Plug 1

12 SF32001AC-0005700-12 Sequence Valve 1

13 SF32001AC-0005700-13 Shuttle Valve 1

14 SF32001AC-0005700-14 Hot Oil Shuttle Valve 1

15 SF32001AC-0005700-15 Braking Valve 1

16 SF32001AC-0005700-16 U9/16x18 Hexagon Plug 2

17 SF32001AC-0005700-17 Magnetic Valve Mating Connector 3

PAGE I-26



Section I

Section I
Brake Control System



Drawing JOO1

6EB.300.63055 Vehicle Electrical Equipment Installation

b1

; 1
Y i i n- Wk
| ! P ﬁ.-" = b
B K ==
| 1'.,_I1I||
[ : | “.‘ II
e 7
. |]__I - % . o -"-
lr':r“\.‘_ -— "_'-II 1 _a '_'.__.__. | __,.-"';
I"\-\._.-"I I " __.F-_..____- ; =
___.—-' I : = _l..-"ld".--. '.--- ]
{E f L N g -
H_}l___.- .___.-' -.-_____. -..\:\__\_ !
}_{ ?‘i L
:-.i.-'.____’__,-f"f kY “‘Ih: o~
-"'-_,::"' —o——= N . - 5
I‘\-\._-"I I : Y -
r i ™,
i E‘ \l“"’\) \
’"WF”“O / 7
e s o M Lt | L |
O’u .J'I'h. iy ./] Ly "*:-::I

PAGE J-1

Y,

L

1

2028 @

.

—

P
o

230292 2412

J "

e
bl

e
s



Drawing JOO1

6EB.300.63055 Vehicle Electrical Equipment Installation

Item

1

10
11
12

13

14

15

16
17

18

19
20
21
22
23

24

25

Part No.
QWGCL0005-202488
SF33901F-0004804
5EB.575.63001
SF32001DC-0004818
GBT5781-102828
GBT93-200134
GBT97.1-116804
QWGCL0005-202534
5EB.575.63007
5EB.575.63006
SF33901F-0004805

SF32002DC-0004801

1EB.396.000.1

1EB.280.007.1/2
QWGCL0002-140667
8EB.050.16665

SF33901-0004820
QWGCL0005-202498

5EB.571.63007
QWGCL0031-204327
GBT97.1-116801
GBT93-200132
GBT67-105343

SF31904H-0004804

SF32001DC-0004821

Description

Transfer switch XB2BD25C
Operation Indicator

Steering Indicator Installation
Electrical Horn

Bolt GB/T5781 M12x30-4.8-A3

Washer GB/T93 12-65Mn

Washer GB/T97.1 12-200 HV-A:

Vacuum Alarm

Blue Indicator Installation
Brake Indicator Installation
Rear Headlight

Accumulator Box

Excitation Charging Auxiliary

Generator GQFR16/4-1
Synchronous generator TQFR-

783-3H-1

Speed Sensor
Transition Connector

Temperature Sensor

Suspension Pressure Sensor
(Front and Rear)

Contactor Box Installation
Tachometer Sensor

Washer GB/T97.1 6-200 HV-A2
Washer GB/T93 6-65Mn

Screw GB/T67 M6x20-4.8-A2

Power Repair Indicator Switch
Box

Double Switch Box

PAGE J-2

QTy.

56
56
56

1

Remark

J009~J010

J013~J014

J011~J012

J021~J022

J031~-J034

J029~-J030

J017~J018

J035~J036



Drawing J002 6EB.300.63055 Vehicle Electrical Equipment Installation

17)
(21)
i

o
"

T
A

e B R

J002

PAGE J-3



Drawing J002

6EB.300.63055 Vehicle Electrical Equipment Installation

Item

26
27
28

29

30
31
32
33
34
35
36
37
38
39
40
41

Part No.
5EB.575.63005
SF31904M-0004802

5EB.575.63002

6EB.367.63033

2EB.732.030
SF32001AC-0004801
SF33901-0004813
QWGCL0034-204320
2N066-2-2
GBT29.1-100012
GBT97.1-116799
GBT93-200130
GBT6170-104945
GBT93-200135
GBT97.1-116806

GBT5783-103815

Description
LH Fog Lamp Assembly
Low Coolant level Alarm

RH Fog light Assembly

QPK37-9M
Equipment Cabinet

QZX74-2 Retard Grid Box

Electrical

Fuel Level Sensor

Single Switch Box

Wind Pressure Switch
Connector

Bolt GB/T29.1 M4x16-8.8-A2
Washer GB/T97.1 4-200 HV-A2
Washer GB/T93 4-65Mn

Nut GB/T6170 M16-8-A3

Washer GB/T93 16-65Mn

Washer GB/T97.1 16-200 HV-A:

Bolt GB/T5783 M16x35-8.8-A3

PAGE J-4

QrTy.

2 0 b~

Remark

J087~-)140

J141~J146

J037~J038



Drawing JO0O3 6EB.300.63055 Vehicle Electrical Equipment Installation

|.I'-I-i"‘i|

i fsanitn -
avevesisestst aanss: | [AN 11
;aeleliSulele Jalale

o H'W

Ny

-
(s
HRRIE:;
[S=E

&G

Setsislsialalstatsd

: ool oS

L T

1)

IRNRNRN

| - - —
27} % N T | T
25 i'ﬁ i
475 B —"
L L 2t
(AT

sEE &

JOO3

PAGE J-5



Drawing JOO3

6EB.300.63055 Vehicle Electrical Equipment Installation

Item Part No.
42 5EB.575.63009

43 5EB.575.63008

44 3EB.677.003

45 8EB.156.4977

46 GBT6170-104941
47 GBT93-200133
48 GBT97.1-116802
49 3EB.677.002.2
50 8EB.156.4978

51 GBT93-200126
52 GBT97.1-116803
53 GBT6170-104942

54 6EB.733.63001

Description
Low Beam Installation

High Beam Installation

QPL14-1 Auxiliary Rectifier
Cabinet

Rubber Plate

Nut GB/T6170 M8-8-A2
Washer GB/T93 8-65Mn
Washer GB/T97.1 8-200 HV-A2
QPL12-2 Main Rectifier Cabinet
Rubber Plate

Washer GB/T93 10-65Mn

Washer GB/T97.1 10-200 HV-A:

Nut GB/T6170 M10-8-A3

Throttle Driven Installation
Assembly

PAGE J-6

QrTy.

10
10
10

12
12
12

Remark
J015~1J016

J015~-J016

J023~-)026

1027~1028

J019~-J020



Drawing J004 6EB.300.63055 Vehicle Electrical Equipment Installation

:-F.n.

(

=
=
SR

c

%%-H*Mmum

J004

PAGE J-7



Drawing J004

6EB.300.63055 Vehicle Electrical Equipment Installation

ltem
55
56
57
58
59
60
61
62
63
64
65
66
67

68

69

Part No.
QWGCL0005-202507
GBT41-100974
GBT5782-103424
GBT93-200137
GBT97.1-202055
$2-8400020
GBT31.1-100151
GBT93-112690
GBT97.1-116807
GBT6170-104946
GBT91-112580
GBT31.1-100144

8EB.050.16605
5EB.579.63134

GBT5782-103280

Description

Reversing Alarm DJ-24V

Nut GB/T41 M6-5-A2

Bolt GB/T5782 M24x160-8.8-A4
Washer GB/T93 24-65Mn
Washer GB/T97.1 24-300 HV-A¢
Damping Pad

Bolt GB/T31.1 M18x130
Washer GB/T93 18-65Mn
Washer GB/T97.1 18-200 HV-A¢
Nut GB/T6170 M18-8-A9

Pin GB/T91 4x50-Q215-A2

Bolt GB/T31.1 M18x65

Bnet Plate

Body Down Limit Instation
(Frame)

Bolt GB/T5782 M8x16-8.8-A2

PAGE J-8

NSRS

N



Drawing JOO5 5EB.575.63001 Steering lindicator Installation

JOO5

PAGE J-9



Drawing JOO5 5EB.575.63001 Steering Indicator Installation

Iltem Part No. Description QTy. Remark
1 SF35100-0004811 Round LED Light(Amber) 1 :'h"etien‘:’t:na‘;ro“r:”h°”t
2 QWGCL0034-208821 Plug 1 1+ o2
3 QWGCL0013-208732 Lock 1
4 QWGDQO013-208645  Pin 2

PAGE J-10



Drawing JO06 5EB.575.63006 Brake Indicatorinstallation

-'-. .H'-
P
-
-~
..-__.-"'
=1
ﬂ:"i '“a-n! 4
A
! ]
S
: LC :Ix"'-'.-'l'x .
) .

K i
B I

JO06

PAGE J-11



Drawing JO06 5EB.575.63006 Brake Indicator Installation

Iltem Part No. Description QTy. Remark
1 SF35100-0004808 Round LED Light (RED) 1 t“'h";fn‘;”t::a‘z:oﬁith"“t
2 QWGCL0034-208821 Plug 1 L4 2:-
3 QWGCL0013-208732 Lock 1
4 QWGDQ0013-208645 Pin 2

PAGE J-12



5EB.575.63007 Blue Indicator Installation

Drawing JOO7

JO07

PAGE J-13



Drawing JOO7 5EB.575.63007 Blue Indicator Installation

Iltem Part No. Description QTy. Remark
1 SF32000AC-0004807 Round LED Light (Blue) 1 Notewithorwithout
the installation
2 QWGCL0034-208821 Plug 1 1:+; 2:-
3 QWGCL0013-208732 Lock 1
4 QWGDQO0013-208645 Pin 2

PAGE J-14



Drawing JO08 5EB.575.63008/9High Beam & Low Beam Instation

L1
/
# ; x
| o
@
N
E'W
M
==
'

JO08

PAGE J-15



Drawing JO08

5EB.575.63008/9High Beam & Low Beam Instation

ltem
1
2
3

Part No.
5EB.042.63114
SF32001DC-0004806

SF32001DC-0004812

Description Qry. Remark
Headlamp Seat 1

High Beam 2 Including Bolt « Nut
Low Beam 2 Including Bolt ~ Nut

PAGE J-16



Drawing JOO9 5EB.571.63007 Contactor Box

JOO9

PAGE J-17



Drawing JOO9 5EB.571.63007 Contactor Box

Iltem Part No. Description QTy. Remark
1 JQC-1 Contactor Box 1
2 QWGCL0036-204326 Starter Contactor Box 2
3 GBT67-105330 Screw GB/T67 M5x20-4.8-A2 8
4 GBT93-200131 Washer GB/T93 5-65Mn 8
5 GBT97.1-116800 Washer GB/T97.1 5-200 HV-A2 8
6 GBT6170-104939 Nut GB/T6170 M5-8-A2 8
7 SBDT Timer 1

PAGE J-18



J010



Drawing JO10

6EB.733.63001 Throttle Driven Installation Assembly

Item

1

Part No.
5EB.062.63047
8EB.236.63008
GB/T119.1-2000
SF32002DC-0004910
GBT70.1-105717
GBT6170-104942
GBT93-112686

GBT97.1-116803

Description QTy. Remark
Bracket Assembly 1
Cam 1
Cylindrical Pin 5m6x26-A1 1
Throttle Motor 1
Screw GB/T70.1 M10x60-8.8 3
Nut GB/T6170 M10-8-A3 3
Washer GB/T93 10-65Mn-A3 3

Washer GB/T97.1 10-200 HV-A: 3

PAGE J-20



Drawing JO11 SF32002DC-0004801 Accumulator Battery Box

AN
I
g

-
e
e

*?QEﬁﬁﬂfE
|
Jlel
€

(= 0 f 1288 =
\“\-\.r,.-_;a.\,l
W
Sfi:i i E:EEE?
jf ] o
/ @ ;

- {:Iﬂ 5! él'::ﬁ

& ; e 4 f lece
.
pc

I

[

l L=
_u
=0a

._['I_.
=Cia

E

—
LT N

J011

PAGE J-21



Drawing JO11

SF32002DC-0004801 Accumulator Battery Box

ltem

1

10
11
12
13
14
15

16

Part No.
SF31904C-005A
SF31904C-005A.1
GBT93-112685
GBT97.1-200345
SF31904C-005A.31A

QWGCLO091-206569

341003004
GBT29.1-100047
GBT93-112685
GBT97.1-116802
GBT29.1-100067
GBT93-200134
GBT97.1-116804
SF32000DC-0004607
SF31904C-005A.4

HSK1-M56X2

Description

Battery Box Shell

Gas Spring

Washer GB/T93 8-65Mn-A2
Washer GB/T97.1 8-200 HV-A5

Battery Group

Metal Cable Waterproof Clamp
Joint

Isolating Switch

Bolt GB/T29.1 M8x55-8.8-A2
Washer GB/T93 8-65Mn-A2
Washer GB/T97.1 8-200 HV-A2
Bolt GB/T29.1 M12x30-8.8-A3
Washer GB/T93 12-65Mn

Washer GB/T97.1 12-200 HV-A:

12V Power Converter

Lock

Metal Cable Waterproof Clamp
Joint

PAGE J-22



rawing J012 3EB.677.003 QPL14-1 Auxiliary Rectifier Cabinet

J012

PAGE J-23



Drawing J012

3EB.677.003 QPL14-1 Auxiliary Rectifier Cabinet

Item

1

10
11
12
13
14
15
16

Part No.
5EB.315.067
5EB.589.217
GB/T93-1987
GB/T97.1-2002
GB/T6170-2000
GB/T67-2008
GB/T93-1987
GB/T97.1-2002
GB/T29.1-2013
8EB.253.619
5EB.005.087
6EB.293.083
GB/T6170-2000
8EB.925.1207.1
8EB.585.229

8EB.585.189

Description
Cover
Terminal Block
Washer 5
Washer 5

Nut M5

Screw M5x25
Washer 6
Washer 6

Bolt M6x25
handler

Shell

Rectifier

Nut M6

Bolt (M6x25)
Connection Piece

Connection Piece

QTy.
1
2

16

96
96

12
88
40
12

PAGE J-24

Remark

including diode



Drawing J013 3EB.677.003 QPL14-1 Auxiliary Rectifier Cabinet

AR

[ RO \RF
dpi? ‘ﬂ\ H{b E"F HEQF EF iﬁ
+ ¢ ﬂl\\k ‘¢:¥ E 3
=3I N
i3I @ &
++ |8 + ¢ [ & /
—— -[— -
=T
+ 4 |
= Wi
= || |
S| I
4 & L
= 3

J013

PAGE J-25



Drawing J013 3EB.677.003 QPL14-1 Auxiliary Rectifier Cabinet

Iltem Part No. Description QTy. Remark
17 8EB.585.189 Connection Piece 8
18 8EB.581.1558 Strap 2
19 8EB.581.1561 Strap 2
20 8EB.581.1556 Strap 4
21 8EB.581.1559 Strap 8
22 GB/T93-1987 Washer 8 22
23 GB/T97.1-2002 Washer 8 40
24 GB/T6170-2000 Nut M8 22
25 GB/T5783-2000 Bolt M8x25 18
26 8EB.925.1207.2 Bolt (M6x35) 48
27 8EB.906.683 Screw 4

PAGE J-26



3EB.677.002.2 QPL12-2 Main Rectifier Cabinet

Drawing J014

J014

¢

9]

PAGE J-27

9600 @ @ ?@

=)
Ty vy oW
o h b ¢l

i)
[=re=na

L
!

"'\-.H_H‘

==

k
o 0

i - ”-
m\a&@ HEREE BEaES - @N@x



Drawing J014

3EB.677.002.2 QPL12-2 Main Rectifier Cabinet

Item

1

10
11
12
13
14

15

16
17
18
19
20
21
22
23
24
25
26
27
28
29

Part No.
5EB.315.069
8EB.581.1807.2
8EB.581.1564
5EB.005.105
GB/T6170-2000
GB/T93-1987
GB/T97.1-2002
GB/T5782-2000
8EB.581.1808

GB/T6170-2000
GB/T93-1987
GB/T97.1-2002
GB/T6184-2000
8EB.925.1208.4

6EB.293.082.1
8EB.581.1807.1
8EB.581.1809

8EB.585.1151
8EB.925.1208.1

GB/T29.1-2013
8EB.581.1566.2
8EB.925.1208.2
8EB.925.1208.3
8EB.585.1152
8EB.253.586
GB/T5782-2000
GB/T93-1987
Gb/T97.1-2002
GB/T29.1-2013

Description
Cover

Strap

Strap

Shell

Nut M10
Washer 10
Washer 10
Bolt M10x50

Strap

Nut M8
Washer 8
Washer 8
Nut M8

Bolt (M8x60)
Rectifier
Strap

Strap

Connection Piece

Bolt (M8x25)
Bolt M10x35
Strap

Bolt (M8x45)
Bolt (M8x50)

Connection Piece

Handle
Bolt M6x30
Washer 6
Washer 6

Bolt M6x15

PAGE J-28

QTy.
1

48
48
48
28
16

NS~ 00 B OBs

~ b b

Remark

Including diode and
radiator



Drawing JO15 1EB.280.007.1/2 Synchronous Generator TQFR-783-3H-1

¥ pennm T

IH . erT |
T P T
::Ir . II.;" P a
||| t.- L ..".I _:{.q.{'d
P A AR )
'II A" 5 ir-"",‘..-

Al

.

Brush View

J015

PAGE J-29



Drawing JO15

1EB.280.007.1/2 Synchronous Generator TQFR-783-3H-1

ltem

1

10
11

Part No.

5EB.223.114
5EB.675.720.1~2
6320/C3
5EB.671.1392-1
8EB.317.638
5EB.012.395
8EB.317.1534
8EB.932.2226
5EB.286.015
5EB.578.347

8EB.112.130

Description

Turn Panel
Rotor

Bearing
Stator

Bearing Cap
End Cap
Bearing Cap
Stud

Disc Spring
Brush with tail

Brush Holder

PAGE J-30

QTy.

H 00 00 o

Remark

Flat face outlet



Drawing JO16 )0.1 Excitation Charging Auxiliary Generator GQFR16/4-1

414

4

!

i |
ve==
e his

i b
el 2] 2]
=| | =
@ =
=
o

JO16

PAGE J-31



Drawing JO16

1EB.396.000.1 Excitation Charging Auxiliary Generator GQFR16/4-1

Item

1
2

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29

Part No.
8EB.317.1404
GB/T 5782-2000
GB/T 97.1-2002
GB/T 93-1987
6411
8EB.017.460
5EB.312.155
GB/T 5783-2000
5EB.016.1113
GB/T 65-2000
GB/T 93-1987
GB/T 97.1-2002
GB/T 5783-2000
GB/T 97.1-2002
GB/T 93-1987
5EB.674.1280
5EB.671.1032
8EB.017.626
GB/T 5782-2000
8EB.317.1494
4x4x167
8EB.970.1260
8EB.090.1248
GB/T 5783-2000
8EB.317.5224
5x5x226
5EB.306.411
GB/T 67-2008
GB/T 93-1987

Description

Front Bearing Cover
Bolt M10x70-10.9
Washer 10

Washer 10

Deep Groove Ball Bearing 6411

End Cap

Outlet Box Cover
Bolt M10x15

Wind Deflector
Screw M8x14
Washer 8

Washer 8

Bolt M12x35
Washer 12

Washer 12

Rotor

Stator

Rear End Cap

Bolt M12x110-10.9
Bearing Outer Cover
Sealing Washer 4x4x167
Key

Platen

Bolt M10x20
Bearing Inner Cover
Sealing Washer 5x5x226
Shield

Screw M4x8

Washer 4

PAGE J-32

QTy.

1
8

13

10
10

Remark

8Industrial felt122-38

8Industrial felt122-38



Drawing JO17 )0.1 Excitation Charging Auxiliary Generator GQFR16/4-1

ARkE
71 Y oW
@ F5 F4 FE FJ
ya A A L

J017

PAGE J-33



Drawing JO17

1EB.396.000.1 Excitation Charging Auxiliary Generator GQFR16/4-1

ltem
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49

Part No.

GB/T 6170-2000
GB/T 95-2002
8EB.570.27T
GB/T 95-2002
GB/T 6170-2000
8EB.570.32T
GB/T 6170-2000
GB/T 95-2002
8EB.570.1031
8EB.064.2558
GB/T 65-2000
8EB.159.278
8EB.159.277
GB/T 97.1-2002
GB/T 848-2002
GB/T 895.2-1986

5EB.435.260

8EB.290.014

GB/T 71-1985

Description

Nut M6-CU2
Washer 6-Cu2
Connector-2.5
Washer 8-Cu2
Nut M8-Cu2
Connector-25
Nut M12-Cu2
Washer 12-Cu2
Connector-95
Wire Connector
Screw M8x35
Cushion
Cushion
Washer 10
Washer 4
Retaining Ring 65

Fan

Connector
Balance Block

Screw M6x30

PAGE J-34

QTy.

18
18

w o o

w O o

30
30

Remark

Agb
Agb

Agb
Agb

Agb
Agb



Drawing JO18

SF31904H-000484804 Switch Box

a2

)
:

BhEgTR

Engine maintain lomp switch

) L®)

J018

PAGE J-35



Drawing JO18 SF31904H-000484804 Switch Box

Item Part No. Name QTY Remark
1 QWGDQ0O005-201867 Nylon Connector 1
2 SF33901-0004817/AA Body 1
3 QWGCL0005-202488 Transfer switch 1

PAGE J-36



Drawing JO19 SF33901-0004813 Single Switch Box

& ®

R
mmmw-gr"f

JO19

PAGE J-37



Drawing JO19 SF33901-0004813 Single Switch Box

Item Part No. Name QTY Remark
1 HSK-M27X1. 5 Nylon Connector 1
2 QWGCL0005-202488 Transfer Switch 1
3 SF33901-0004813/AA Body 1

PAGE J-38



SF32002DC-3702000 Cab Electric inst

ing J020

Draw

alling

B

o defeo Boes

1020

PAGE J-39



Drawing J020

SF32002DC-3702000 Cab Electric installing

Item

1

10

11

12

13

14

15

16

17

18

19

20

21

22

Part No.
QWGCL0005-202463
GBT93-200133
GBT97. 1-116802
GBT5783-103759
GBT5783-103758
GBT6170-104941
QWGCL0091-209597
SF33901T-0004301
SF33901F-0004804
SF31905AC-0004504
S4M-3702607
QWGCL0034-204169
QWGCL0038-203759
QWGCL0038-206578
S4M-3702608
QWGCL0034-204454
S4H-3702803
QWGCL0034-202641
QWGCL0034-202642
QWGDJ0018-204547
SF32002DC-3702200

SF32002DC-3702700

Name

Pedal SC70FCA-10K-B

Washer GB/T93 8-65Mn

Washer GB/T97.1 8-200 HV-A2
Bolt GB/T5783 M8X30-8.8-A2
Bolt GB/T5783 M8X25-8. 8-A2
Nut GB/T6170 M8-8-A2
Connector

2 Pins Connector

Work light

Center console

Direction Switch Installed
Plate

Direction Switch LW5-15/6

Stop Button LA39-A1-R11Z/r
Emergency Traction Button
Switch Plate

Ladder light switch

Power Switch Installed Plate
Power Switch

Backlight Switch

Nylon Connector HSK M12X1.5
Cab Wire Pre-installed diagram

Harness Installing Drawing

PAGE J-40

QTY

2

18

24

Remark

accelerator, retard

J047~7J048



Drawing J021 SF32002DC-3702000 Cab Electric installing

Cab Electric Cabinet

./@4@4\.

Hydraulic Control Cubmet

J021

PAGE J-41



Drawing J021

SF32002DC-3702000 Cab Electric installing

Item Part No

1 QWGDJ0018-209453
2 SF35100-0004616

3 SF35100-0004620

4 SF35100-0004619

5 SF35100-0004618

6 SF32002DC-3702012
7 QWGCL0046-209600
8 GBT29. 1-100029

9 GBT97. 1-200358

10 GBT93-200132

11 SF32001DC-3702400
12 SF32001DC-0004503
13 SF32001DC-0004504
14 SF32001DC-0004625
15 GBT29. 1-100021

16 GBT93-200131

17 GBT97. 1-200393

18 GBT6170-104939

19 SF32002DC-3702900
20 SF32000AC-6702501
21 SF32002DC-3702010
22 GBT5783-103761

23 GBT6170-104941

24 GBT93-200133

25 GBT97. 1-116802

26 SF32002DC-3702011

Name

Nylon Connector HSK M27X1.5
10A breaker

20A breaker

25A breaker

15A breaker

Label

10-32V power Convertor
(24V/24V)

Bolt GB/T29.1 M6X16-8. 8-A2

Washer GB/T97.1 6-200 HV-A5
Washer GB/T93 6-65Mn

Relay Assembly

Terminal

Terminal

Payload Controller

Bolt GB/T29.1 M5X20-8. 8-A2

Washer GB/T93 5-65Mn

Washer GB/T97.1 5-200 HV-A5
Nut GB/T6170 M5-8-A2

Timer Assembly

Plate

Terminal

Bolt GB/T5783 M8X40-8. 8-A2

Nut GB/T6170 M8-8-A2

Washer GB/T93 8-65Mn

Washer GB/T97.1 8-200 HV-A2

Insulation board

PAGE J-42

QTY

1

30
30

30

—_

Remark

FU1, FU2,FU5, FU8, FU9
FU3
FU4, FU7

FU6, FU10

J043~J044

J045~J046

Belong to 12, 13

Belong to 21
Belong to 21
Belong to 21
Belong to 21

Belong to 21



Drawing J022 SF32002DC-3702000 Cab Electric installing

/@ /@ ® (I) 0660
|
' / / ! @' ® ;i{ a¥ /( )

oo|oolbolloo

n
NN NN |
.- o o 2 9 9 ﬁ:D‘B
= b b bl = =)

1022

PAGE J-43



Drawing J022

SF32002DC-3702000 Cab Electric installing

Item

1

2

3

3.1

3.2

Part No.

SF32001DC-3702401

SF33901-0004601

SF33901-0004600

SF33901-0004600A

SF33901-00046008

GBT29. 1-100011

GBT93-200130

GBT97. 1-116799

8EB. 376. 406

Name

Relay Installing Plate

Big Relay Board

Single contact Relay Board
Single contact Relay

PCB

Bolt GB/T29.1 M4X12-8.8-A2
Washer GB/T93 4-65Mn

Washer GB/T97.1 4-200 HV-A2

Square Nut

PAGE J-44

QTY

1

1

12

32

32

32

16

Remark

Near Driver
Near Passager
Belong to 3

Belong to 3



Drawing J023 SF32002DC-3702000 Cab Electric installing

an
O

1023

PAGE J—-45



Drawing J023 SF32002DC-3702000 Cab Electric installing

Item Part No. Name QTY Remark
1 SF32001DC-3702901 Timer Installing Plate 1

2 QWGCL0034-207023 Flasher LKKMFA/024-1H 1

3 SF35100-0004603 timer 1

4 GBT6170-104939 Nut GB/T6170 M5-8-A2 3

5 GBT97. 1-116800 Washer GB/T97.1 5-200 HV-A2 6

6 GBT93-200131 Washer GB/T93 5-65Mn 3

7 GBT29. 1-100021 Bolt GB/T29.1 M5X20-8. 8-A2 3

PAGE J-46



Drawing J024 SF32002DC-3702000 Cab Electric installing

“\“ NN \\

Do b

1024

PAGE J-47



Drawing J024 SF32002DC-3702000 Cab Electric installing

ITtem Part No. Name QTY Remark
1 QWGCL0091-210013 Connector 5
2 QWGCL0004-201995 Nylon Clamp BDK-36 9
3 GBT29. 1-100029 Bolt GB/T29.1 M6X16-8. 8-A2 9
4 GBT97. 1-200358 Washer GB/T97.1 6-200 HV-A5 9
5 GBT93-200132 Washer GB/T93 6-65Mn 9
6 SF32002DC-0004310 Hydraulic Cabinet Harness 1
7 SF32002DC-0004309 XTB3-XTB2 Harness 1
8 QWGCL0091-208414 Connector 6
9 SF32002DC-0004306 ﬁfi;gzmer consoleXIB3 1
10 SF32002DC-0004315 Cab Electrical Cabinet Harness 1
11 SF32002DC-0004301 Cab-LH Deck Harness 1

PAGE J-48



Drawi

ing J025 SF32002DC-3701000 Dash

@%5_@ @ €6
| i
[ Iﬁ] |

@ .\@{Q@ @@@@ @

= "—Tr.il_aji

LR
el

Under Dush Beard (33 E9(30)G)
aw | 3D
@. ® (| TE\ g
- P OO EE
)

1025

PAGE J-49



Drawing J025

SF32002DC-3701000 Dash

ITtem Part No

1 SF32002DC-3701230
2 QWGCL0034-209449
3 QWGCL0005-202592
4 QWGCL0005-202591
5 QWGCL0005-202591
6 SF32002DC-3701210
7 QWGCL0005-202592
8 QWGCL0005-202591
9 QWGCL0005-202591
10 QWGCL0O007-206545
11 SF32001AC-0004401
12 SF32002DC-3701240
13 QWGCL0029-204134
14 SF32002DC-0004403
15 SF32002DC-3701250
16 SF32002DC-3701270
17 QWGCL0038-208728
18 QWGCL0O076-204128
19 QWGCLO076-204119
20 QWGCLO076-204126
21 QWGCL0009-208059
22 QWGCL0005-202536
23 SF32002DC-3701260
24 QWGCL0015-210332
25 QWGCL0015-210333
26 GBT818-106897

27 SF32002DC-3701220
28 GBT29. 1-100030

29 GBT97. 1-200358

Name

Switch Panel

Shutters Switch

Over Charge Reset Switch

High Idle Switch

Park Brake Switch

Switch Panel

Light Check Switch

Hazard Light Switch
Emergency Brake Switch
Green Indicator
Speedometer

Instrument Mounting Plate
Tachometer

VHMS Screen

Screen Mounting Plate

Voltmeter Mounting Plate

Voltmeter

0il Temperature Gauge

0il Pressure Gauge
Coolant Temperature Gauge

Buzzer

Plug RS232

A/C control Panel
Cigarette Lighter Socket @30
USB (2 ) Charger

Screw GB/T818 M5X 16
Indicators Assembly

Bolt GB/T29.1 M6X20-8. 8-A2

Washer GB/T97.1 6-200 HV-A5

PAGE J-50

QTY

42

16

16

Remark



rawing J026 SF32002DC-3701000 Dash

1026

PAGE J-51



Drawing J026

SF32002DC-3701000 Dash

Ttem Part No

30 GBT93-200132

31 SF33900B-6701608
32 S2C-3700010

33 SF32002DC-3701400
34 SF32002DC-0004410
35 GBT97. 1-116800

36 GBT93-200131

37 GBT29. 1-100023

38 GBT6170-104939

39 SF32001DC-3701300
40 GBT29. 1-100014

41 GBT6170-104938

42 GBT93-200130

43 GBT97. 1-116799

44 S4H1-3701400

45 SF32001AC-6701009
46 SF32002DC-3701100
47 SF35100-6702602
48 QWGCL0005-202591
49 QWGCL0005-202591
50 QWGCL0005-202591
51 QWGCL0034-204138
52 QWGCL0039-209628
53 SF32001AC-0004404
54 GBT97. 1-116800

55 GBT93-200131

56 QWGCL0029-206579
57 GBT6170-104940

58 SF32002DC-0004303

Name

Washer GB/T93 6-65Mn

Groud Block

Terminal

Terminal Plate

Terminal

Washer GB/T97.1 5-200 HV-A2
Washer GB/T93 5-65Mn

Bolt GB/T29.1 M5X30-8.8-A2
Nut GB/T6170 M5-8-A2
Insulation Board

Bolt GB/T29.1 M4X25-8.8-A2
Nut GB/T6170 M4-8-A2

Washer GB/T93 4-65Mn

Washer GB/T97.1 4-200 HV-A2
Indicator Testing Board
Bushing

Dash Wire Connecting Drawing
Inclinometer Mouting Plate
Fog Light Switch

Cab Fan Switch

Brake Lock Switch

RSC Switch

Resistance (5K with knob)
Dash Board

Washer GB/T97.1 5-200 HV-A2
Washer GB/T93 5-65Mn

Radio

Nut GB/T6170 M6-8-A2

Dash Harness

PAGE J-52

QTY Remark
16

1

18

14

10

10

14

16



Drawing J027 SF32002DC-3701000 Dash

I:[D ’:5:] (4] A
"o ff o @x] J ;:;
='-ﬂ:s' 'aEJ "Wux_ 9 :x_ ]
wﬁl %@ CHNCXC |
W o
1027

PAGE J-53



Drawing J027

SF32002DC-3701000 Dash

Item

1

Part No.
SF32002DC-3701221
GBT818-106894
S4E-3701225

SF32001AC-6701226

QWGCL0007-206545

QWGCLO007-206544

Name

Indicator panel
Screw GB/T818 M5X 10
Indicator Box

Indicator Mounting Plate

Green Indicator

Red Indicator

PAGE J-54

QTY

Remark

Retard, RSC, service brake,
charging, parking brake,

Others



Drawing J028 6EB. 050. 63008 High voltage Cable installation

B R G2 (T

J028

PAGE J-55



Drawing J028 6EB. 050. 63008 High voltage Cable installation

Item Part No. Name QTY Remark

1 SF32500AC-0004205 ®25 Nylon winding sheath 16

2 5EB. 512. 63124. 1722 150 mm Cable Mounting

2.1 5EB. 512. 63124. 1 1L+-1 1 150 mm Cable
Mounting

2.2 5EB. 512. 63124. 2 1L+-2 1 150 mm ~ Cable
Mounting

2.3 5EB. 512. 63124. 3 1L+-3 1 150 mm — Cable
Mounting

2.4 5EB. 512. 63124. 4 1L+-4 1 150 mm — Cable
Mounting

2.5 5EB. 512. 63124. 5 1L+-5 1 150 mm ~ Cable
Mounting

2.6 5EB. 512. 63124. 6 1L+-6 1 150 mm — Cable
Mounting

2.7 5EB. 512. 63124. 7 1 1 150 mm  Cable
Mounting

2.8 5EB. 512. 63124. 8 14 1 150 mm — Cable
Mounting

2.9 5EB. 512. 63124. 9 16 1 150 mm  Cable
Mounting

2.10 5EB. 512. 63124. 10 1M9 1 150 mm — Cable
Mounting

2.11 5EB. 512. 63124. 11 11 1 150 mm  Cable
Mounting

2.12 5EB. 512. 63124. 12 1M12 1 150 mm  Cable
Mounting

2.13 5EB. 512. 63124. 13 1M16 1 150 mm ~ Cable
Mounting

2.14 5EB. 512. 63124. 14 17 1 150 mm ~ Cable
Mounting

2.15 5EB. 512. 63124. 15 1M18 1 150 mm ~ Cable
Mounting

2.16 5EB. 512. 63124. 16 1M18 1 150 mm — Cable
Mounting

2.17 5EB. 512. 63124. 17 1L1 1 150 mm  Cable
Mounting

2.18 5EB. 512. 63124. 18 1L1 1 150 mn  Cable
Mounting

2.19 5EB. 512. 63124. 19 112 1 150 mn Cable
Mounting

2.20 5EB. 512. 63124. 20 112 1 150 mn  Cable
Mounting

2.21 5EB. 512. 63124. 21 1.3 1 150 mn Cable
Mounting

2. 92 5EB. 512. 63124. 22 1.3 1 150 mn  Cable
Mounting

3 5EB. 063. 63005 Mounting Plate 1

4 GBT93-200134 Washer GB/T93 12-65Mn 113

5 GBT97. 1-116804 Washer GB/T97.1 12-200 HV-A3 184

PAGE J-56



6EB. 050. 63008 High voltage Cable installation

Drawing J029

J029

PAGE J-57



Drawing J029 6EB. 050. 63008 High voltage Cable installation

Item Part No. Name QTY Remark
6 5EB. 512. 775. 16 70mn Cable Mounting

6.1 5EB. 512. 775. 1 M 1 70mm Cable
Mounting

6.2 5EB. 512. 775. 2 9L~ 1 7lmm Cable
Mounting

6.3 5EB. 512. 775. 3 oL+ 1 72mm Cable
Mounting

6. 4 5EB. 512. 775. 4 913 1 73mm Cable
Mounting

6.5 5EB. 512. 775. 5 912 1 7dmm Cable
Mounting

6.6 5EB. 512. 775. 6 211 1 75mm Cable
Mounting

7 5EB. 512. 765. 176 16mm Cable Mounting

7.1 5EB. 512. 765. 1 185 1 L6mn Cable
Mounting

7.2 5EB. 512. 765. 2 311 1 L6mn Cable
Mounting

7.3 5EB. 512. 765. 3 31.2 1 L6mn Cable
Mounting

7.4 5EB. 512. 765. 4 313 1 L6mn Cable
Mounting

7.5 5EB. 512. 765. 5 oL+ 1 L6mn Cable
Mounting

7.6 5EB. 512. 765. 6 ~X12 1 L6mn Cable
Mounting

PAGE J-58



Drawing J030 6EB. 050. 63008 High voltage Cable installation

E-H
N £oh [BEEanen S8

(I

J030

PAGE J-59



Drawing J030 6EB. 050. 63008 High voltage Cable installation

Item Part No. Name QTY Remark
8 GBT6170-104945 Nut GB/T6170 M16-8-A3 92
9 GBT93-200135 Washer GB/T93 16-65Mn 92
10 GBT97. 1-116806 Washer GB/T97.1 16-200 HV-A3 92
11 SF31904M-0004203 Clamp SPA1047 8
12 SF31904M-0004202 Clamp SPA1046 56
13 SF31904M-0004204 Clamp SPA1048 30

PAGE J-60



Drawing JO31

6EB. 050. 63004 High voltage Cable installation

T - )

'-_\-"'H.
Lo

e
[ ca)
o

PAGE J-61

A,
az)

kSR
P

h_
S

J031



Drawing J031 6EB. 050. 63004 High voltage Cable installation

Item Part No. Name QTY Remark
8 GBT6170-104945 Nut GB/T6170 M16-8-A3 92
9 GBT93-200135 Washer GB/T93 16-65Mn 92
10 GBT97. 1-116806 Washer GB/T97.1 16-200 HV-A3 92
11 SF31904M-0004203 Clamp SPA1047 8
12 SF31904M-0004202 Clamp SPA1046 56
13 SF31904M-0004204 Clamp SPA1048 30
14 SF31904M-0004205 Cable Heat Shield 1

PAGE J-62



Drawing J032 6EB. 050. 63004 High voltage Cable installation

|Th'|.."
I
[P

J032

PAGE J-63



Drawing J032 6EB. 050. 63004 High voltage Cable installation

Item Part No. Name QTY Remark
14 SF31904M-0004205 Cable Heat Shield 1
15 GBT5780-102382 Bolt GB/T5780 M12X25-4.8-A3 33
16 GBT6170-104943 Nut GB/T6170 M12-8-A3 92
17 GBT5780-102386 Bolt GB/T5780 M12X45-4.8-A3 80
18 GBT6170-104941 Nut GB/T6170 M8-8-A2 54
19 GBT93-200133 Washer GB/T93 8-65Mn 24
20 GBT97. 1-116802 Washer GB/T97.1 8-200 HV-A2 48
21 GBT5780-102347 Bolt GB/T5780 M8X25-4.8-A2 16

PAGE J-64



6EB. 070. 63079 Harness Mounting

Drawing J033

1_

ELE = o]
o
Tl oA T
I
"‘-\-..._H_‘_‘\
e s o

|

.

x
|

———

JO33

PAGE J—-65



Drawing J033 6EB. 070. 63079 Harness Mounting

Item Part No. Name QTY Remark
1 5EB. 512. 63161 LH Deck Harness Mouting 1
9 5EB. 512. 63014 LH& RH TI.'UCk Face plate 1
Harness Mouting
3 5EB. 512. 63158 Coolgnt Tank  Mask Harness 1
Mouting
4 5EB. 512. 63015 RH Deck Harness Mouting 1
5 5EB. 512. 63013 Engine Module Harness Mouting 1
6 5EB. 512. 63016 Frame Harness Mouting 1
7 5EB. 512. 63186 Rear Axle Harness Mouting 1

PAGE J-66



Drawing J034 6EB. 070. 63079 Harness Mounting —-LH Deck

1034

PAGE J-67



Drawing J034 6EB. 070. 63079 Harness Mounting —LH Deck

Item Part No. Name QTY Remark
1 8EB. 775. 03T Rubber Sleeve 1

2 QWGCL0004-201993 Nylon Clamp BDK-23 5

3 GBT818-106910 Screw GB/T818 M6X20 39

4 GBT97. 1-116801 Washer 6 39

5 GBT93-200132 Washer 6 39

6 QWGCL0004-201995 Nylon Clamp BDK-36 26

7 QWGCL0004-201992 Nylon Clamp BDK-17 12

8 8EB. 775. 01T.D Rubber Sleeve 3

PAGE J-68



Drawing J035

JO35



Drawing J035

6EB. 070. 63079 Harness Mounting —LH & RH Face

Item

1

Part No.
SF32002DC-0004307
QWGCL0084-203091
GBT818-106910
GBT97. 1-116801
GBT93-200132

8EB. 775. 01T.D
QWGCL0004-201991

SF32002DC-0004305

Name

LH Face Harness
Nylon Clamp BDK-10
Screw M6X20
Washer 6

Washer 6

Rubber Sleeve
Nylon Clamp BDK-10

RH Face Harness

PAGE J-70

QTY Remark
1
26
32
32

32



Drawing J036 6EB. 070. 63079 Harness Mounting —Coolant Tank Mask

e R T e S
E——

.
3
|—.-.-|_|—.—|——|—

1036

PAGE J-71



Drawing J036 6EB. 070. 63079 Harness Mounting —Coolant Tank Mask

Item Part No. Name QTY Remark
1 SF31904H1-0004314 Coolant Tank Mask Harness 1

2 QWGCL0084-203091 Nylon Clamp BDK-10 20

3 GBT67-105343 Screw GB/T67 M6X20-4. 8-A2 24

4 GBT97. 1-116801 Washer GB/T97.1 6-200 HV-A2 24

5 GBT93-112684 Washer GB/T93 6-65Mn—A2 24

6 QWGCL0004-201992 Nylon Clamp BDK-17 4

PAGE J-72



Drawing J037 6EB. 070. 63079 Harness Mounting —RH Deck Harness

J037

PAGE J-73



Drawing J037

6EB. 070. 63079 Harness Mounting —RH Deck Harness

Item

1

Part No.
SF32002DC-0004312
GBT818-106910
GBT97. 1-116801
GBT93-200132
QWGCL0084-203091

8EB. 775. 01T. D

Name

RH Deck Harness
Screw M6X20
Washer 6

Washer 6

Nylon Clamp BDK-10

Rubber Sleeve

PAGE J-74

QTY Remark
1
15
15
15

15



Drawing J038

JO38



Drawing J038 5EB. 112. 63013 Harness Mounting —Engine Module Harness

ITtem Part No. Name QTY Remark
1 5EB. 110. 63118 150 mm Cable Mounting 1
2 QWGCL0004-201993 Nylon Clamp BDK-23 10
3 GBT67-105343 Screw GB/T67 M6X 20-4. 8-A2 18
4 GBT97. 1-116801 Washer GB/T97.1 6-200 HV-A2 18
5 GBT93-112684 Washer GB/T93 6-65Mn-A2 18
6 GBT5782-103295 Bolt GB/T5782 M10X 30-8.8-A3 6
7 GBT97. 1-116803 Washer GB/T97.1 10-200 HV-A3 6
8 GBT93-112686 Washer GB/T93 10-65Mn-A3 6
9 QWGCLO005-201996 EEQEL;&}% ;Oft connecting 1
10 QWGCL0004-201995 Nylon Clamp BDK-36 8

PAGE J-76



Drawing J039

JO39



Drawing J039 6EB. 070. 63079 Harness Mounting —Frame Harness

Item Part No. Name QTY Remark
1 SF31904C-0004302 Terminal Box 1
2 GBT67-105343 Screw GB/T67 M6X20-4. 8-A2 114
3 GBT97. 1-116801 Washer GB/T97.1 6-200 HV-A2 114
4 GBT93-112684 Washer GB/T93 6-65Mn—A2 114
5 SF32002DC-0004304 Frame Harness 1
6 QWGCL0004-201993 Nylon Clamp BDK-23 24
7 QWGCL0004-201995 Nylon Clamp BDK-36 21
8 8EB. 164. 66165 Plate 1
9 QWGCL0084-203091 Nylon Clamp BDK-10 36
10 SF32002DC-0004317 Rear Axle Outside Harness 1
11 QWGCL0004-201991 Nylon Clamp BDK-12 15

PAGE J-78



Drawing J040 70. 63079 Harness Mounting —Frame Harness (HL$FE)

— -\.._.\}" | i 2 B
W 1
e ! - ., ) . )
R {uéx - bomng wrg horess

s
ant

1040

PAGE J-79



Drawing J040 6EB. 070. 63079 Harness Mounting —Frame Harness (FHLZ$HE)

Item Part No. Name QTY Remark
1 SF32002DC-0004318 XTB3-Terminal Box Harness 1
2 QWGCL0004-201995 Nylon Clamp BDK-36 12
3 GBT818-106910 Screw M6X20 12
4 GBT97. 1-116801 Washer 6 12
5 GBT93-200132 Washer 6 12
6 QWGCL0091-207710 Connector HSKI-M42X2 3

PAGE J-80



Drawing J041 3079 Harness Mounting —Frame Harness (Groud Wire)

DEE 0O
T
7 .
%_E

1041

PAGE J-81



Drawing J041 6EB. 070. 63079 Harness Mounting —Frame Harness (Groud Wire)

ITtem Part No. Name QTY Remark
1 QWGCL0032-203096 ‘Eizeg&ifégfg. ;Oﬁ Comecfng 5
2 QWGCLO005-201996 Eif&?f;gfg. ;Oﬁ connecting 1
3 GBT5781-102825 Bolt GB/T5781 MI2X 20~4.8-A3 8
4 GBT93-200134 Washer GB/T93 12-65Mn 9
5 GBT97. 1-116804 Washer GB/T97.1 12-200 HV-A3 9
6 GBT5781-102827 Bolt GB/T5781 MI2X 25-4.8-A3 1

PAGE J-82



Drawing J042 6EB. 070. 63079 Harness Mounting —Body Harness

1042

PAGE J-83



Drawing J042 6EB. 070. 63079 Harness Mounting —Body Harness

ITtem Part No. Name QTY Remark
1 8EB. 775. 00T. D Rubber Sleeve 2
2 SF31904M-0004316 Body Harness 1
3 QWGCL0084-203091 Nylon Clamp BDK-10 27
4 GBT818-106910 Screw M6X20 27
5 GBT97. 1-116801 Washer 6 27
6 GBT93-200132 Washer 6 27

PAGE J-84



Drawing J043 .070. 63079 Harness Mounting —JG#FWNEBZ I Mounting

I"_“.-I

r : ." 1 ) 1
Frarme wire honess 4 B, anAEALY AL M
i '._:.I .__." ___.-' . .-"'f

i
s
b
W
AN
T

-
. " -
i

AR

RN

d
==
-
o e

fofon

":-\.":.I.
"‘TJ i
[
h,
[
S
.
.,
[,
]
[
i e

;
Y - E Y
N S
lj

(=)

&
T T T

3 () (T

e

1
il

1043

PAGE J-85



Drawing J043

6EB. 070. 63079 Harness Mounting —JG#HFNHBZ R Mounting

Item

1

10

11

12

Part No.
GBT818-202475
GBT93-200131
GBT97. 1-116800
SF33901-0004300
QWGDQ005-200725
QWGCL0004-201992
GBT818-106911
GBT97. 1-116801
GBT93-200132
SF32001DC-0004313
QWGCL0084-203091

GBT818-106910

Name

Screw M5X 15

Washer 5

Washer 5

Terminal

Nylon Connector M25X1.5
Nylon Clamp BDK-17
Screw GB/T818 M6X25
Washer 6

Washer 6

Rear Axle Inside Harness
Nylon Clamp BDK-10

Screw M6X20

PAGE J-86

QTY Remark

2

12

22

22

14



ical Cabinet

6EB. 367. 63033 Electr

Drawing J044

¥
PEEE -
HEEE |
oeeea I

P
OEO@
S|
@@E—
GGG | =
o[

1044

PAGE J-87



Drawing J044

6EB. 367. 63033 Electrical Cabinet

Item Part No

1 5EB. 002. 63125

2 6EB. 367. 63020

3 GBT29. 1-100029

4 GBT97. 1-116802

5 GBT93-200133

6 6EB. 367. 63021

7 SF33901F-0004804
8 QWGDQ0050-209499
9 6EB. 367. 63022

10 QWGDQ0010-207812
11 5EB. 128. 63008

12 GBT6170-104941
13 6EB. 399. 63006

14 GBT29. 1-100040
15 QWGCL0097-209505
16 GBT67-105316

17 GBT97. 1-116799
18 GBT93-200130

19 QWGCL0091-206568
20 QWGDQ0010-209500
21 QWGCL0097-209498
22 GBT6170-104944
23 GBT93-112688

24 GBT97. 1-116805
25 5EB. 512. 63126

26 QWGCL0097-209504
27 QWGDQ0010-207814
28 GBT6170-200392
29 GBT97. 1-116804

Name

Body

Relay Assembly

Bolt GB/T29.1 M8X16-8. 8-A2
Washer GB/T97.1 8-200 HV-A2
Washer GB/T93 8-65Mn
Electrical Parts Assembly
Worklight

Controller Box

Electrical Parts Assembly
Contactor

Holder

Nut GB/T6170 M8-8-A2
QPY46-4M Terminal Box

Bolt GB/T29.1 M8X20-8.8-A2
Inverter Terminal

Screw GB/T67 M4X 12-4. 8-A2
Washer GB/T97.1 4-200 HV-A2
Washer GB/T93 4-65Mn
Connector

Contactor ZCZ18-315/10-EX
Electromagnetic Inverter
Nut GB/T6170 M14-8-A3
Washer GB/T93 14-65Mn

Washer GB/T97.1 14-200 HV-A3

Electrical Cabinet High
voltage Cable installation

Inverter Electric Switch
Contactor
Nut GB/T6170 M12-8-E3

Washer GB/T97.1 12-200 HV-A3

PAGE J-88

QTY

32
36

36

24

32

Remark

J097~J098

J099~J100

J101~J102

J123~]J126

J115~J118

J131~J132

J133~J134

J127~J130



ical Cabinet

6EB. 367. 63033 Electr

ing J045

Draw

\111\.1.11#

L@@ =

OP80e—]
©eoe (I
\.\.\&u\ —

(BN

o

eeeG—|
ORE®—_|

o

==

I ”_q”_ i [TEee®w

-OEeE@®

REEISE

@EOS

&

—&@EE

| .1Llllll|]ll| — —
08

1045

PAGE J-89



Drawing J045

6EB. 367. 63033 Electrical Cabinet

Item

30

31

32

32

33

34

Part No.
GBT93-200134
QWGCL0091-209488
8EB. 164. 65956
6EB. 277. 091
GBT5783-103783

SF31904M-0004905

Name

Washer GB/T93 12-65Mn
Connector

Plate

Weak Magnetic Resistance Box
Bolt GB/T5783 M12X25-8. 8-A3

Electrical Cabinet Harness

PAGE J-90

QTY Remark

32

1

1

1 J139~7J140
8



Drawing J046

6EB. 367. 63033 Electrical Cabinet

A e

s .
o I—-@'
[.-". =

S
4 !
114 —_ =
% e,

— "-\.\__

-

Fi

YTy

PAGE J-91

(R

« A A2 )

h, i

J046



Drawing J046

6EB. 367. 63033 Electrical Cabinet

Item Part No

1 QWGDQ0010-207818
2 6EB. 399. 63003

3 GBT67-105316

4 GBT97. 1-116799

5 GBT93-200130

6 QWGCL0005-202018
7 8EB. 751. 2650

8 GBT818-205988

9 GBT97. 1-116800
10 GBT93-200131

11 QWGDQ0050-206315
12 QWGDQ0009-207821
13 6EB. 079. 63004

14 GBT29. 1-100029
15 GBT97. 1-116801
16 GBT93-200132

17 QWGDQ0050-207822
18 QWGCL0034-207817
19 QWGCL0O007-207816
20 6EB. 367. 63023

21 GBT29. 1-100029
22 GBT97. 1-116802
23 GBT93-200133

Name

Contactor
Diode Mounting

Screw GB/T67 M4X 12-4. 8-A2
Washer GB/T97.1 4-200 HV-A2
Washer GB/T93 4-65Mn

Guide

Breaker Plate

Screw GB/T818 M5X20-A2
Washer GB/T97.1 5-200 HV-A2
Washer GB/T93 5-65Mn

Stopper

Breaker

Breaker Mounting

Bolt GB/T29.1 M6X16-8. 8-A2
Washer GB/T97.1 6-200 HV-A2
Washer GB/T93 6-65Mn

Power Driver

Switch

light

Electrical Parts Assembly
Bolt GB/T29.1 M8X16-8. 8-A2
Washer GB/T97.1 8-200 HV-A2

Washer GB/T93 8-65Mn

PAGE J-92

QTY

Remark

70mm

J103~]J104

J105~]J106



Drawing J047 6EB. 367. 63033 Electrical Cabinet

|
£l

%

T

1047

PAGE J-93



Drawing J047 6EB. 367. 63033 Electrical Cabinet

Item Part No. Name QTY Remark

1 6EB. 277. 63001 Resistor Mounting 1 J107~7J108
2 GBT29. 1-100029 Bolt GB/T29.1 M8X16-8. 8-A2 8

3 GBT97. 1-116802 Washer GB/T97.1 8-200 HV-A2 8

4 GBT93-200133 Washer GB/T93 8-65Mn 8

5 6EB. 273. 63009 Terminal Mounting 1 J109~7J110
6 QWGDQO005-206731 Connector 2

PAGE J-94



6EB. 367. 63033 Electrical Cabinet

Drawing J048

1048

PAGE J-95



Drawing J048 6EB. 367. 63033 Electrical Cabinet

Item Part No. Name QTY Remark
1 QWGCL0090-207383 Shunt 2

2 GBT5783-103818 Bolt GB/T5783 M16X50-8. 8-A3 8

3 GBT97. 1-116806 Washer GB/T97.1 16-200 HV-A3 16

4 GBT93-200135 Washer GB/T93 16-65Mn 16

5 5EB. 720. 123 Insulator 8

6 GBT5783-200465 Bolt GB/T5783 M16X25-8. 8-A3 8

7 QWGCL0090-207813 Shunt 1

8 GBT5783-103820 Bolt GB/T5783 M16X60-8. 8-A3 4

9 QWGDQ0035-207815 Varistor MYN-200V/120kJ 1

10 GBT5783-103769 Bolt GB/T5783 M10X20-8.8-A3 2

11 GBT97. 1-116803 Washer GB/T97.1 10-200 HV-A3 2

12 GBT93-200126 Washer GB/T93 10-6 2

13 5EB. 574. 63053 Terminal 2 JI11~J112
14 GBT5781-102795 Bolt GB/T5781 M8X20-4.8-A2 2

15 GBT97. 1-116802 Washer GB/T97.1 8-200 HV-A2 8

16 GBT93-200133 Washer GB/T93 8-65Mn 8

17 SF31940M-0004907 Hexagon Shunt 2

18 GBT29. 1-100029 Bolt GB/T29.1 M8X16-8. 8-A2 4

19 GBT5783-103760 Bolt GB/T5783 M8X35-8.8-A2 2

20 GBT6170-104941 Nut GB/T6170 M8-8-A2 2

21 6EB. 367. 140 Protection Device 1 J113~J114
22 GBT67-105327 Screw GB/T67 M5X 12-4. 8-A2 2

23 GBT97. 1-116800 Washer GB/T97.1 5-200 HV-A2 4

24 GBT93-200131 Washer GB/T93 5-65Mn 4

PAGE J-96



P A1 it d e
_ _H__H_ N
LI O | L i
=

DX EXEDD

GDEOXSXENED ADADEXEXD @@@m@MU

J049



Drawing J049

6EB. 367. 63020 Electrical Parts Assembly

Item Part No

1 8EB. 751. 64501

2 8EB. 376. 406

3 SF33901-0004605
4 GBT29. 1-100011

5 GBT93-200130

6 GBT97. 1-116799

7 2EB. 380. 023

8 GBT5783-103759

9 GBT97. 1-116802
10 GBT93-200133

11 GBT6172. 1-104994
12 QWGDQ0050-207772
13 GBT67-105320

14 GBT6170-104938
15 8EB. 751. 2122

16 QWGDQ0050-207774
17 QWGDQ0050-207773

Name

Relay Mounting Plate

Bushing

Double Contact Relay board
Bolt GB/T29.1 M4X12-8. 8-A2
Washer GB/T93 4-65Mn

Washer GB/T97.1 4-200 HV-A2
Voltage Regulator

Bolt GB/T5783 M8X30-8.8-A2
Washer GB/T97.1 8-200 HV-A2
Washer GB/T93 8-65Mn

Nut GB/T6172.1 M8-04-A2
Voltage Sensor

Screw GB/T67 M4X25-4. 8-A2
Nut GB/T6170 M4-8-A2
Insulation Gasket

Current Sensor

Speed testing unit

PAGE J-98

QTY

1

8

2

56

56

20

40

40

Remark

J135~]J136



Drawing J050 6EB. 367. 63021 Electrical Parts Assembly

g
| s
+ | I N N I N - + H. | ..__nl
e
| t11)
& & @
i Y U (1)
B / P
(9) / J[r"
MH" Dl ."I
—
Y ‘C-, |
‘II el

- A _
nio IxJ
Y’
T
L1
L

_{: -
Il"'.
\I‘\\
==
_|_

| B =
I'k.__‘l__. *
rum --|——|
<L =T ot “"*m._\l_-—-h_‘\I
[ 1.]
H-\.-.-'r

l::-_;.-;:l._ | = g
F L9 "l"
l"h,_ .-‘I:. |_|
i _-.\'|
\E IEIH-H - o |—-—
H"H_\ "rﬁ‘_ _+
5 "\-\_\.
.-I \
BN H| o
!
A |
& o=

JO50

PAGE J-99



Drawing J050

6EB. 367. 63021 Electrical Parts Assembly

Item Part No

1 8EB. 751. 64502

2 8EB. 751. 64503

3 QWGDQ0044-209501
4 QWGDQ0038-207766
5 QWGDQ0047-207767
6 GBT67-105320

7 GBT93-200130

8 GBT97. 1-116799

9 GBT6170-104938
10 8EB. 174. 63268

11 GBT6170-104939
12 GBT93-200131

13 GBT97. 1-116800
14 GBT819. 1-106979
15 GBT67-105332

Name
Power installation board
Plate

Dual analog switch unit

Retard signal isolation
amplifier

Power Conventor

Screw GB/T67 M4X25-4. 8-A2
Washer GB/T93 4-65Mn

Washer GB/T97.1 4-200 HV-A2
Nut GB/T6170 M4-8-A2

Rod

Nut GB/T6170 M5-8-A2

Washer GB/T93 5-65Mn

Washer GB/T97.1 5-200 HV-A2
Screw GB/T819. 1 M3X 10-4. 8-A2

Screw GB/T67 M5X30-4. 8-A2

PAGE J-100

QTY

1

10
10

18

Remark



Drawing J051 6EB. 367. 63022 Electrical Parts Assembly

| |
| |
f +)=
—1+—2)
OO0 000 <
00 000 (5
0D 000
00000 (6)

H

OO0
Dooo

ooCo
0oo0
Dooo

JO51

PAGE J-101



Drawing JO051 6EB. 367. 63022 Electrical Parts Assembly

Item Part No. Name QTY Remark
1 8EB. 751. 64504 Relay mouting Plate 1

2 2EB. 309. 006. 11 Groud Relay 1

3 GBT5783-103747 Bolt GB/T5783 M6X25-8. 8-A2 8

4 GBT6170-104940 Nut GB/T6170 M6-8-A2 12 Ep. Znb
5 GBT93-200132 Washer GB/T93 6-65Mn 10

6 GBT97. 1-116801 Washer GB/T97.1 6-200 HV-A2 20 Ep. Znb
7 8EB. 110. 63482 Cable tie 1

8 2EB. 309. 006. 4 Relay QJY2-4 1

PAGE J-102



Drawing J052 6EB. 079. 63004 breaker Mounting

-~

'\-..[."'- By -\.I_." .. o “
gk hLnl
I S _

f— .I,"'_.
-
LMo s
T

2

I -\.]-_"':I - !

ot

10) - N
(97 i

WA o

' Y

= 1k I
|
]

J ) -
'\._.\. ___.-' =
P -
o8 -
| =) - L
L ¢ F 3
.

P -
| - e
() - ]
g -
.__,-:"I..._.-' -
[ | L
; .
e
o
’
-
."-.
-

J052

PAGE J-103



Drawing J052

6EB. 079. 63004 breaker Mounting

Item

1

10

11

12

13

14

15

Part No.

8EB. 751. 64509
GBT67-105323
GBT97. 1-116799
GBT93-200130
GBT6170-104938
CDM10-100/3300
8EB. 516. 1509
GBT5781-102773
GBT97. 1-116800
GBT93-200131
GBT6170-104939
GBT6170-104940
GBT97. 1-200358
GBT93-200132

GBT67-105344

Name

Plate

Screw GB/T67 M4X40-4.8-A2
Washer GB/T97.1 4-200 HV-A2
Washer GB/T93 4-65Mn

Nut GB/T6170 M4-8-A2

DC breaker

Wire Connector

Bolt GB/T5781 M5X20-4.8-A2
Washer GB/T97.1 5-200 HV-A2
Washer GB/T93 5-65Mn

Nut GB/T6170 M5-8-A2

Nut GB/T6170 M6-8-A2

Washer GB/T97.1 6-200 HV-A5
Washer GB/T93 6-65Mn

Screw GB/T67 M6X25-4. 8-A2

PAGE J-104

QTY

1

Remark



Drawing J053 6EB. 367. 63023 Electrical Parts Assembly

i

»

/@ f (34X XE)
/]

JO53

PAGE J-105



Drawing J053 6EB. 367. 63023 Electrical Parts Assembly

Item Part No. Name QTY Remark

1 8EB. 751. 64505 Relay Mounting Plate 1

2 SF33901-0004605 Double contact relay board 2 J135~]136
3 GBT29. 1-100011 Bolt GB/T29.1 M4X12-8. 8-A2 16

4 GBT93-200130 Washer GB/T93 4-65Mn 32

5 GBT97. 1-116799 Washer GB/T97.1 4-200 HV-A2 32

6 8EB. 376. 406 Bushings 8

PAGE J-106



6EB. 277. 63001 Resistor Mounting

Drawing J054

J054

PAGE J-107



Drawing J054

6EB. 277. 63001 Resistor Mounting

Item Part No

1 8EB. 751. 64507

2 QWGDQ0035-209507
3 GBT67-105320

4 GBT97. 1-116799

5 GBT93-200130

6 GBT6170-104938

7 QWGDQ0035-209508
8 QWGDQ0035-209509
9 GBT5780-102326
10 GBT6170-104939
11 GBT97. 1-116800
12 GBT93-200131

Name

Plate

Resistor

Screw GB/T67 M4X25-4. 8-A2
Washer GB/T97.1 4-200 HV-A2
Washer GB/T93 4-65Mn

Nut GB/T6170 M4-8-A2
Resistor

Resistor

Bolt GB/T5780 M5X25-4. 8-A2
Nut GB/T6170 M5-8-A2

Washer GB/T97.1 5-200 HV-A2

Washer GB/T93 5-65Mn

PAGE J-108

QTY Remark
2

1

16

16
32

16



Drawing J055 6EB. 273. 63009 Terminal Mounting

FEEF RN RN R R i I.
. H O

ulllllllIHI:I.II.I:III:I.IIII]I:I.II IFERER R FE RN

JO55

PAGE J-109



Drawing JO051 6EB. 273. 63009 Terminal Mounting

Item Part No. Name QTY Remark
1 8EB. 751. 64511 Plate 1
2 QWGCL0005-202018 guide 1 500mm
3 QWGCL0005-202015 Block 2
4 QWGDJ0002-200218 Holder 6
8 QWGCL0041-209503 Terminal 80
6 DUK5/5MC Label (1-40) 2
7 QWGCL0030-209502 Plug—-in cross connector 3
8 GBT67-105344 Screw GB/T67 M6X25-4. 8-A2 2
9 GBT6170-104940 Nut GB/T6170 M6-8-A2 2
10 GBT97. 1-116801 Washer GB/T97.1 6-200 HV-A2 2
11 GBT93-200132 Washer GB/T93 6-65Mn 2

PAGE J-110



Drawing J056 5EB. 574. 63053 Terminal

JO56

PAGE J-111



Drawing J056

5EB. 574. 63053 Terminal

Item

1

Part No.

8EB. 949. 63011

GBT65-205441

GBT97. 1-116800

GBT93-200131

Name

Nut Plate

Screw GB/T65 M5X 20-H624d-CU2-E
Washer GB/T97.1 5-200 HV-A2

Washer GB/T93 5-65Mn

PAGE J-112

QTY Remark
1
21
21

21



Drawing J057

6EB. 367. 140 protection device

|
b |
., ]
|
I L]
| i —
e -
=== L
| -
— ! _.--"'_'_'_'_'_'_FF |
= I
| |
| 1
|
=0 [ .
L M A

JO57

PAGE J-113



Drawing J057 6EB. 367. 140 protection device

Item Part No. Name QTY Remark
1 5EB. 086. 2121 Bracket 1

2 8EB. 760. 1288 Sleeve 2

3 5EB. 064. 1242 Short protection board 1

4 8EB. 766. 690 Rubber Plate 1

5 WB-1 Ripple transformer 1

6 GBT6170-104939 Nut GB/T6170 M5-8-A2 2

7 GBT97. 1-116800 Washer GB/T97.1 5-200 HV-A2 4

8 GBT93-200131 Washer GB/T93 5-65Mn 2

PAGE J-114



Drawing J058 6EB. 399. 63006 446

T

JO58

PAGE J-115



Drawing J058

6FB. 399. 63006 #£E4H

Item

1

10

11

12

13

14

15

16

17

18

19

Part No.

5EB. 002. 63275
QWGCL0041-209503
QWGCL0005-202017
QWGCL0005-202015
QWGDJ0002-200218
QWGCL0005-202018
QWGCL0030-209502
SF32002DC-0004406
SF32002DC-0004908
SF32002DC-0004909
SF31904M-0004903
SF31904M-0004904
SF31904M-0004907
QWGDQ0005-201866
SF31940M-0004902
SF31940M-0004901
QWGCL0004-201988
QWGDQ0005-206731

SF32002DC-0004906

Name

Body

Terminal

Label (1-80)

Block

Holder

Guide

Plug—-in cross connector
VHMS Controller
Throttle controller
Throttle Driver

47 Pin Socket

47 Pin Plug

Hexagonal insulator
Connector HSK-M30X2. 0B
31 Pin Plug

31 Pin Socket

Nylon tube

Connector

Terminal Box Harness

PAGE J-116

QTY
1

160

Remark



Drawing J059

5EB. 002. 63257#: 28 45Body

PAGE J-117

JO59



Drawing J059 5EB. 002. 6325744k #fBody

Item Part No. Name QTY Remark
1 8EB. 004. 63005 Body 1

2 8EB. 320. 63025 Door 1

3 MGZXC-TB-SK-01 Hook 2 Small
4 209-0201% Sealing (Self-tightening) 1

PAGE J-118



Drawing J060 5EB. 002. 63125 Electrical CabinetBody

J060

PAGE J-119



Drawing J057

5EB. 002. 63125 Electrical CabinetBody

Item

1

10

11

12

13

14

Part No.

5EB. 002. 63125
KQTH-2-200
GBT97. 1-116802
GBT93-200133
GBT6170-104941
5EB. 320. 63064
CL215F3D001

GBT819. 1-205256

QWGCL0013-203144

GBT5781-102784

GBT93-200141

GBT97. 1-116801

209-0201%*

5EB. 232. 63008

Name

Body

Air Spring

Washer GB/T97.1 8-200 HV-A2
Washer GB/T93 8-65Mn

Nut GB/T6170 M8-8-A2

Door

Hinge

Screw GB/T819. 1 M6X6-316-A4-70
Lock

Bolt GB/T5781 M6X 16-4. 8-A2
Washer GB/T93 48-65Mn
Washer GB/T97.1 6-200 HV-A2
Sealing (Self-tightening)

Rod Device

PAGE J-120

QTY Remark

1

24

24

1 15m



Drawing J061 5EB. 232. 63008 Rod Device

|
1
-"..-.--
-"--.. I
rd "y
— |
|
=
i M
._.-'..I_.'H.I _ I _ |
W
5 [ |
R
.".-_.-.."- T
! S|
M s
l'.. ] .\.'i
R
T, =y

Joel

PAGE J-121



Drawing J061 5EB. 232. 63008 Rod Device

Item Part No. Name QTY Remark
1 8EB. 152. 68276 Plate 1
2 GBT97. 1-116807 Washer GB/T97.1 18-200 HV-A9 2
3 GBT882-109938 Pin GB/T882 18X 55 2
4 GBT91-112591 Pin GB/T91 5X50-Q215-A2 2
5 8EB. 999. 63005 Connector 1
6 8EB. 937. 63037 Rod 1
7 8EB. 999. 63006 Connector 1

PAGE J-122



Drawing J062 QWGDQ0010-207812 Contactor

1062

PAGE J-123



Drawing J062 QWGDQ0010-207812 Contactor

Item Part No. Name QTY Remark
1 XS6121-02-00 Arc hood assembly 1
2 X56695-03-00 Body components 1 J125~J126
3 QWGDQ0010-207812/CC Mounting Plate 1
4 GBT5780-102366 Bolt GB/T5780 M10X45-4.8-A3 4
g GBTI7. 17116803 Washer GB/T97.1 10-200 HV-A: B
6 GBT93-112685 Washer GB/T93 8-65Mn-A2 4
7 GBT6170-104942 Nut GB/T6170 M10-8-A3 4

PAGE J-124



Drawing J063 XS6695-03-00 Body components

J063

PAGE J-125



Drawing J063 XS6695-03-00 Body components

Item Part No. Name QTY Remark
1 XS1200-00-87 Coil Assembly 1
2 XS6690-15-00 Absorber Assembly 1
3 S847W2a2b Snap Switch 4
4 XS6690-09-00 Contact Parts 2 Efphk

PAGE J-126



Drawing J064 QWGDQ0010-207814 Contactor Body Parts

J064

PAGE J-127



Drawing J061

QWGDQ0010-207814 Contactor Body Parts

Item

1

2

10

11

12

Part No.
XS6151-01-00
QWGDQ0010-207814/AA
GBT5780-102351
GBT97. 1-116802
GBT93-112685
GBT6170-201271
XS6150-02-00

QWGDQ0010-207814/BB

GBT5780-102395
GBT97. 1
GBT93-200133

GBT6170-104943

Name

Arc hood assembly

Bracket

Bolt GB/T5780 M8X45-4. 8-A2
Washer GB/T97.1 8-200 HV-A2
Washer GB/T93 8-65Mn—A2

Nut GB/T6170 M8-8-E2

Body components

Plate

Bolt GB/T5780 M12X100-4. 8-A3
Washer GB/T97.1 12-200HV-A3
Washer GB/T93 8-65Mn

Nut GB/T6170 M12-8-A3

PAGE J-128

QTY
1

1

Remark

J129~7J130



Drawing J065 XS6150-02-00 Body components

J065

PAGE J-129



Drawing J062 XS6150-02-00 Body components

Item Part No. Name QTY Remark
1 XS6150-07-00 Contact Parts 1
2 S847W2a2b Snap Switch 4
3 XS6150-12-00 Suppressor Assembly 1
4 XS6150-10-00 Coil Assembly 1

PAGE J-130



Drawing J066

QWGDQ0010-209500 Contactor

L

r
o
;‘“-. — :'h
: 1.-* =

J066

PAGE J-131



Drawing J063 QWGDQ0010-209500 Contactor

ITtem Part No. Name QTY Remark
1 QWGDQO010-209500/AA Static Contact 1
2 QWGDQ0010-209500/BB Arc Hood 1
3 QWGDQ0010-209500/CC Moving Contact 1
4 QWGDQ0010-209500,/DD Coil 1

PAGE J-132



Drawing JO67 QWGCL0097-209498 Electromagnetic inverter

J067

PAGE J-133



Drawing J067

QWGCL0097-209498 Electromagnetic inverter

Item

1

2

Part No.

KMR-01.

KMR-01.

KMR-01.

KMR-01.

KMR-01.

KMR-01.

KMR-01.

KMR-01.

12.

00.

03.

03.

04.

03.

08.

08.

000

000

100

110

002

102

100

210

Name

Electronic Switch Box
Electromagnetic Reverse
Transfer Switch

Moving Main Contact Group
Moving Contact

Static Main Contact
Spring

Micro Switch

Coil

PAGE J-134

QTY

Remark

Belong to KMR-01.03.1C

Belong to KMR-01.03.10C

1P65



Drawing J068 QWGQ0017-207771 Double Contact Relay Board

“‘TE‘J: ' &
e i L
S &
R R

J068

PAGE J-135



Drawing J068 QWGQO0017-207771 Double Contact Relay Board

Item Part No. Name QTY Remark
1 QWGQO017-207771/AA Relay 4
2 QWGQ0017-207771/BB PCB Borard 1

PAGE J-136



voltage Cable installation

Electrical Cabinet High

Drawing J069

ITH

B @ 000@ @ S

Aviav)

J069

PAGE J-137



Drawing J069

5EB. 512. 63126 Electrical Cabinet High voltage Cable installation

Item

1

2

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

Part No.

8EB. 581. 63124

8EB. 581. 63126

8EB. 581. 63128

5EB. 512. 63131

DKZ7-1-1M5

5EB. 512. 63129

GBT5783-103818

GBT6170-104945

GBT97. 1-116806

GBT93-200135

DKZ7-1-1L-

5EB. 512. 63132

GBT5783-103785

GBT97. 1-116804

GBT93-200134

5EB. 512. 63133

5EB. 512. 63127

GBT5783-103760

GBT6170-104941

GBT97. 1-116802

GBT93-200133

5EB. 512. 63134

5EB. 512. 63130

5EB. 512. 63128

8EB. 581. 63127

GBT818-106897

GBT97. 1-116800

GBT93-200131

8EB. 581. 63125

Name

Bus

Bus

Bus

150 Cable 1M10

Cable 1M5

70 Cable 1M6

Bolt GB/T5783 M16X50-8. 8-A3
Nut GB/T6170 M16-8-A3

Washer GB/T97.1 16-200 HV-A3
Washer GB/T93 16-65Mn

Cable 1L-

70 Cable IM9

Bolt GB/TH783 M12X35-8. 8-A3
Washer GB/T97.1 12-200 HV-A3
Washer GB/T93 12-65Mn

70 Cable 3M

70 Cable 1M14

Bolt GB/T5783 M8X 35-8. 8-A2
Nut GB/T6170 M8-8-A2

Washer GB/T97.1 8-200 HV-A2
Washer GB/T93 8-65Mn

70 Cable IMI1

70 Cable 1M8

70 Cable 1M12

Bus

Screw GB/T818 M5X 16

Washer GB/T97.1 5-200 HV-A2
Washer GB/T93 5-65Mn

Bus

PAGE J-138

QTY

26
26

26

10
10

20

10

Remark

Electromagnetic
inverter DKZ7-1 Supply

Electromagnetic
inverterDKZ7-1 Supply



Drawing JO70 6EB. 277. 091 Weak Magnetic Resistor Box

J070

PAGE J-139



Drawing JO70 6EB. 277. 091 Weak Magnetic Resistor Box

Ttem Part No. Name Ty Remark
1 SEB. 585. 002 Insulation Bus 1
2 5EB. 277. 036. 3 Resistor 1
3 8EB. 050. 6158 Body 1
4 5EB. 320. 1991 Door Assembly 1
5 8EB. 210. 01T Hinge 2
6 8EB. 055. 814A Plate 1

PAGE J-140



BoX

istor

2EB. 732. 038 QZX74-3 Retarding Res

Drawing J071

E2EEE

aJaJIJrstff
OPOBS

1071

PAGE J-141



Drawing JO71

2EB. 732. 038 QZX74-3 Retarding Resistor BoX

Item

1

2

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

Part No.

5EB. 355. 765
6EB. 155. 096
5EB. 592. 168. 3
8EB. 950. 3118. 2
8EB. 750. 3334
8EB. 585. 3098
8EB. 750. 103
8EB. 585. 595
8EB. 950. 3118. 1
GB/T 27.1-1992
8EB. 772. 576
GB/T 97.2-2002
GB/T 93-2002
GB/T41-2000
5EB. 300. 1173. 1
8EB. 311. 1568
GB/T 29.2-1992
GB/T 97.2-2002
GB/T 93-2002
8EB. 311. 1129
8EB. 585. 596
8EB. 946. 3044
8EB. 585. 594
8EB. 750. 3333A
GB/T 97.2-2002
GB/T 93-2002
GB/T 5782-1992
GB/T 5782-1992

5EB. 300. 1173. 2

Name

Body

Resistor Blower
Resistor (0.72Q)
Washer
Insulation Board
Bus

Insulator

Bus

Washer

Bolt M12X200
Insulation Sleeve
12 Washer

12 Washer

Nut M12

Mask

Cover

Bolt M8X25

8 Washer
8 Washer

Cover

Bus

Nut

Bus

Insulation Board
10 Washer

10 Washer

Bolt M10X25
Bolt M10X25

Mask

PAGE J-142

QTY

—_

Remark

J143~J146



Drawing J072 6EB. 155. 096 Resistor Blower

REe <0 f’%
S

9
=1

A

e

2

1
A
/

5 d Bedt

1072

PAGE J-143



Drawing JO072

6EB. 155. 096 Resistor Blower

Item

1

2

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

Part No.

8EB. 947. 3001
GB/T 91-2000
8EB. 219. 3003
GB/T 5783-2000
GB/T 93-1987
8EB. 435. 3005
5EB. 330. 3000
GB/T 5783-2000
GB/T 6170-2000
GB/T 5783-2000
GB/T 93-1987
5EB. 310. 3073
8EB. 772. 07T
5EB. 500. 3065
8EB. 570. 3086
8EB. 993. 3051
5EB. 500. 3066
5EB. 032. 3057
5EB. 330. 3001
8EB. 435. 3006
8EB. 970. 435T
8EB. 317. 3064
8EB. 948. 3027
GB/T 858-1988

6307-2RS

5EB. 674. 3026
8EB. 317. 3062

8EB. 317. 3063

Name

Nut

Pin 3x35

Sleeve

Bolt M12x50-10.9
Washer 12

Fan Blade

Left Cascade (Cap)
Bolt M12x45-10.9
Nut MI12

Bolt M10x35-8.8
Washer 10

Cover

Rubber sleeve I[-1
Cable

Connector

Screw

Cable

Machine Base

Right Cascade (Cap)
Blade

Round key 10x8x36
Bearing Cap

Nut

Washer 42

Bearing 6307-2RS

7008 General Aviation Grease

Armature
Bearing Cap

Bearing Cap

PAGE J-144

QTY

16

32

Remark

0. 1kg



Drawing JO73 6EB. 155. 096 Resistor Blower

J073

PAGE J-145



Drawing JO73

6EB. 155. 096 Resistor Blower

Item

1

2

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

Part No.

GB/T 68-2000
GB/T 5783-2000
GB/T 93-1987
8EB. 156. 3339

8EB. 767. 3021

8EB. 125. 3033
GB/T 29.1-1988
GB/T 97.1-1987
GB/T 6170-2000
8EB. 147. 3020
5EB. 284. 3005
5EB. 578. 3019
5EB. 500. 1616
GB/T 5783-2000
8EB. 951. 3044

GB/T 6170-2000

8EB. 156. 3337
8EB. 156. 3336
8EB. 156. 3335
8EB. 156. 3334
GB/T 5783-2000
GB/T 93-1987
5EB. 634. 3024
8EB. 156. 3333

5EB. 635. 3013

Name

Screw M6x16-8. 8
Bolt M8x30-8.8
Washer 8

Plate

Mica Gasket

RTV silicone rubber D05
Brush Holder

Bolt M10x32-10.9
Washer 10

Nut M10

Brush Holder
Spring

Brush

Cable

Bolt M8x12-Cu
Brake washer

Nut M8-Cu

0. 05x20 Self-adhesive polyimide
0. 1x20 No Alkali band ET-100-F

Commutator Pad
Commutator Pad
Commutator Pad
Commutator Pad
Bolt M16x60-10.9
Washer 16

Main Pole Pad
Main Pole Pad

Commutation Pole

PAGE J-146

QTY

12

12

16
16

16

—_ =

Remark

0. 2kg

Brush Holder
Connecting

6m

6m

For adjustment

For adjustment



Section J

Section J
Electrical System



K001.1 Automatic lubrication system

Installed on right panel

KOO01.1

PAGE K-1



K001.1 Automatic lubrication system
No PartNo Description QTy Remark
R Pump to front distribution valve
1 S4H-4201012 Oil Pipe 1 L=5000mm
R Pump to front distribution valve
2 S4H-4201011 Oil Pipe 1 1=11000mm |
3 96G069 G3 Graco Electrical Pump 1 Including pressure gauge, relief
valve etc.
4 GBT70.1-105701 Screws M8x45-8.8-A2 2
5 GBT97.1-116802 Washer 8-200 HV-A2 4
6 GBT889.1-110137 Nut M8-8-A2 2
7 GBT93-112684 Washer 6-65Mn-A2 2

PAGE K-2



K001.2 Automatic lubrication system

10111M 1
2D BN '

-
-

[

P .

1

1

L

| ———

.
ol

Rear Axle Housing

®

&

K001.2

PAGE K-3



K001.2 Automatic lubrication system

No Part No Descriptiom QTy Remark
8 S4H-4201017 oil Pipe 1 t? the RH dump body steering axle
L=900mm

A To RH rear suspension top
9 S4H-4201018 Oil Pipe 1 L=1400mm

. To RH rear suspension lower end
10 S4H-4201019 Oil Pipe 1 L=3100mm
11 CSP14 Rear Axle Distribution Valve 1 Disibution valve with plug

. To rear traction conector
12 S4H-4201014 Oil Pipe 1 L=3950mm

. To LH rear suspension lower end
13 S4H-4201020 Oil Pipe 1 L=3100mm

. To LH rear suspension top end
14 S4H-4201021 Oil Pipe 1 L=1400mm
15 S4H-4201022 oil Pipe 1 T_o dump body LH steering axle

L=900mm

A To LH hosit cylinder top end
16 S4H-4201023 Oil Pipe 1 L=5500mm

A To LH hoist cylinder lower end
17 S4H-4201024 Oil Pipe 1 L=4000mm
18 GBT70.1-105690 Screws M6x45-8.8-A2 4
19 GBT97.1-116801 Washer 6-200 HV-A2 68
20 GBT889.1-110136 Nut M6-8-A2 4

I To front dog-bone RH/LH end
21 S4H-4201026 Oil Pipe 2 L=2050mm

I To the rear of LH/RH power
22 S4H-4201027 Oil Pipe 2 oylinder L=1900mm

A To front of LH/RH steering cylinder
23 S4H-4201028 Oil Pipe 2 L=2500mm
24 D14 Tube clamps 80
25 GBT818-106905 Screws M6x10 64

A To RH hoist cylinder lower end
26 S4H-4201015 Oil Pipe 1 L=4000mm

A To RH hoist cylinder top end
27 S4H-4201016 Oil Pipe 1 L=5500mm

A To the left side of rear dog-bone
28 S4H-4201025 Oil Pipe 1 L=1150mm
29 S4H-4201013 QOil Pipe 1 Toright end of rear dog-bone L=115(
30 CSP6 Front Axle Distribution Valv 1  with plug

PAGE K—4



K002 Automatic lubrication system

PAGE K-5



K002 Automatic lubrication system
No Part No Description QTy Remark

1 96G069-5 Safety Valve Kit 2

2 96G069-4 Pressure Gauges 2

3 96G069-2 Control Panel 1

4 96G069-1 Pump Core 1

5 96G069-3 Grease Tank 1

6 24M644 Quick Injection Connector 1

PAGE K-6



Section K

Section K
Automatic Lubrication System



LOO1 Ventilation System

BEB. 156. 63461 Basepla

v e

ey
H_.-‘I'\-\._ |
1

-

" 1 —
1 s ",
i B e
P (-
- 1 - o
(g {24
| i,
: Y

b

[

L) I
pa—

o
"
-

N

e

i
N
S L

B ORI G () | e ‘-**-'L"v“-'i'-i:—g -

LOO1

PAGE B-1



L002

Ventilation System

No

© 00 N o u b

11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29

Part No
GBT5783-205704
GBT93-112687
GBT97.1
SF32001DC-8104130
GBT5783-103771
GBT97.1-116803
GBT93-200126
S4C-8104126
S4M-8104122
$2C-8104019
S4C-8104113
SF32001DC-8104010
SF32000AC-0006364
SF32000AC-8104002
SF32000AC-0006365
GBT5782-103309
GBT41-100977
SF32000AC-0006366
SF32000AC-0006367
GBT5782-103285
GBT93-200133
GBT5782-103284
GBT93-112685
GBT97.1-116802
GBT41-100975
SF32000AC-8104005
GBT5782-103340
GBT93-112689
GBT97.1-116806

Description
Bolt M12x30
Washer 12
Washer 12
Air Inlet Duct
Bolt M10x30 8.8
Washer 10
Washer 10
Air Inlet duct
Wind Hose
Clamp
Air Duct

Three-way Pipe Device

Three-way air outlet duct

Clamp

Wind Hose

Bolt M12x35 8.8
Nut M12

Air Duct

Wind Hose

Bolt M8x40 8.8
Washer 8

Bolt M8x35 8.8
Washer 8
Washer 8

Nut M8

Clamp

Bolt M16x35 8.8
Washer 16
Washer 16

PAGE B-2

QrTy
16
24
24

o 00 o

12
12
10
10
10

A b b

Remark

L-3~4



L002

Ventilation System

gth e Ty o
+ i s
= 1 |~ |
My ey R
| |
"
A
T EY
[
A
Iy
[
b
SFI000C 8101102 Baseplate

Welded 1o frane

PAGE B-3

LO02



LO02 Ventilation System
No Part No Description QTY Remark

1 GBT5782-103311 Bolt M12x45 8.8 10 8.8 Level

2 GBT93-112687 Washer 12 10

3 GBT97.1 Washer 12 10

4 GBT6172.1-104996 Nut M12 10

5 $2-8104050 Mesh Frme 1

6 S$2-8104066 Rubber Washer 2

7 SF32001DC-8104011 Three way pipe welding 1

8 GBT5782-103295 Bolt M10x30 8.8 10 8.8Level

9 GBT93-112686 Washer 10 10

10 GBT97.1-116803 Washer 10 10

11 S2-8104065 Rubber Washer 1

12 SF32000AC-8104004 Damping Mat 2

13 SF32000AC-8104050 Angle Plate Welding 1

14 GBT5782-103339 Bolt M16x30 8.8 2

15 GBT93-112689 Washer 16 2

16 GBT97.1-116806 Washer 16 3

17 GBT5782-202103 Bolt M16x70 10.9 1 10.9Level

PAGE B—4



LOO3

PAGE B-5



PAGE B-6



Section L

Section L
Ventilation System



M001 S4A-2409010 Electrical Wheel Assembly

MO001

PAGE M-1



M001 S4A-2409010 Electrical Wheel Assembly
No Part No Description Qty Remark

1 S4A-2405020 Planetary Gear Assembly 3

2 GBT5783-205715 Bolt M16x50-10.9 18

3 QWGCL0096-207317 Lock Washer16 18

4 F0-2409104 Oil Deflector 1

5 S4A-2405035A Sun Gear 1

6 S$4-2405035B Key Anti-loosening 1

7 F02004-208302 High strength bonding king 3

8 S3C-2405246 Block 1

9 GBT5783-103784 Bolt M12x30-8.8 18

10 GBT93-112687 Washer 12 60

11 GBT5783-103786 Bolt M12x40-8.8 18

12 S3C-2405215 Oil Seal Assembly 1

13 S4A-2405040 Inner Gear Ring Assembly 1

14 GBT5783-103787 Bolt M12x45-8.8 24

15 8EB.920.1106 Bolt 6

16 8EB.950.1469 Washer 6

17 8EB.044.1160 Bearing Cover 3

PAGE M-2



MO002

S4A-2409010 Electrical Wheel Assembly

; ,wf, }in risl R
=, oo

|'|||||'F|||'|'.|

..'..'..'..'J!I!Ir.ld Ln' |'

Pin 12X55 Cvie

Pl L P ~
'\-."".l'.".\, "':"u. I'. R T

Washer 16 2PCS LT

Nut 16X1.5 s

E ik T X L
L P
SRR

Included S3C-2405215 Oil Seal

PAGE M-3

Bolt M16X1.5X90

N

A R T
R AR A L B

" Washer 16 2PCS
LELRAE SRS
s ‘rll_ - TR
=




MO002 S4A-2409010 Electrical Wheel Assembly
No Part No Description Qty Remark
18 S5-2409435 Washer 1
19 S5-2409434 Bolt 1
20 3100-2405128 Sealing Shim 1
21 QWGCL0O034-204324 Travel Switch 1
22 S3-2405710 Warning Device 1
23 S5-2409037 Positioning Set 1 265~370N.m
24 3100-2405431 Plug 2
25 S5-2409432 Pin 2
26 S4-2405036 Spline Sleeve - Sun Gear 1
27 8EB.370.81T O-ring Sealing 1
28 S3C-2405240 Dustproof Seals For Qil Seals 1
29 S3C-2405243 Pressplate 5
30 S3C-2405244 Pressplate 6
31 S4A-2409097 Lip Rubber Seal Ring-Oil Seal Seat 1
32 S4A-2409093 Lip Rubber Sealing Ring 1
33 3100-2405220 O-Sealing Ring 1
34 S3-2405160 Inner Gear Ring Housing Assembly 1
35 F0-2409031 Steel Baffle Ring 3
36 3100-2405212 O-ring Sealing 1

PAGE M—4



S4A-2409010 Electrical Wheel Assembly

MO003

PAGE M-5



MO003 S4A-2409010 Electrical Wheel Assembly
No Part No Description Qty Remark

37 1EB.554.084 DC Traction Motor 1

38 QWGCL0O061-206253 Bearing 1

39 S4A-2409092 Lip Rubber Seal Ring 1

40 3100-2405029 Washer 36

41 3100-2405028 Bolt 36 1078~1529N.m

42
43
44
45
46
47
48
49
50
51
52

GBT343-121199-1Kg
303

F0-2409090
S4-3104016
QWGCL0061-206252
S$4-3104111
FO-3000031
GBT5783-103791
GBT97.1-116804
S4-3104120
FO-2409065

3 Low Carbon Steel Wire
303 Binder

Sealing Strip

Rear Wheel Hub
Bearing

Bearing Cover

Dual End Bolt

Bolt M12x65

Washer 12

Dustproof Cover

Wheel Cover Assembly

PAGE M-6

1
200g
4
1



M004 S4A-2409010 Electrical Wheel Assembly

MO004

PAGE M-7



MO004 S4A-2409010 Electrical Wheel Assembly
No Part No Description Qty Remark
53 S4A-2409095 Sealing Strip 1

54 QWGCL0001-207779 Wear Resistant Belt 1

55 F02004-204151 Sealants AR

56 S4-3104057 Waterproof Ring 4

57 $S4-3104130 Press Cap 1

58 F0-2409080 Wheel Cover Hook Seat 4

59 GBT70.1-105710 Screws M10x25 8

60 GBT70.1-207776 Screws M12x60 10

61 GBT848-116719 Washer 12 8

62 GBT5785-207780 Bolt M22x2x110-10.9 12

63 GBT97.1-116809 Washer 22 12

64 S4-3104058 Adjusting Shim 8

65 S4-3104059 Adjusting Shim 8

66 S4-3104060 Adjusting Shim 16

PAGE M-8



MO005 S4A-2409010 Electrical Wheel Assembly

MOO5

PAGE M-9



MO005 S4A-2409010 Electrical Wheel Assembly
No Part No Description Qty Remark
67 GB/T5783-2000 Bolt M10x25-8.8 56
68 GB/T93-1987 Washer 10 60
69 8EB.322.464 Magnetic Plug 2
70 5EB.310.914 Cover 1
71 5EB.322.056 Magnetic Plug 1
72 8EB.311.357 Cover 1
73 8EB.376.254 Screw Cap 1
74 5EB.310.1549 Cap 1
75 8EB.156.4942 Backing Plate 4
76 8EB.128.2299 Press Plate 2
77 GB/T5782-1986 Bolt M10x30 2
78 5EB.465.349 Oil Ducts 4
79 5EB.500.1544 Cable 4
80 5EB.064.1040 Terminal Block 2
81 GB/T97-1987 Washer 12 4
82 GB/T 5783-2000 Bolt M12x35 4
83 8EB.929.310 Bolt

84 8EB.760.1303 Insulation Pad 1
85 S4A-2409541 1x65x100 Rubber Sheet 2
86 GBT/5783-1986 Bolt M16x32-10.9 4
87 GB/T93-1987 Washer 16 2
88 8EB.110.704 Wire Clips 2
89 QWGCL0066-207478 T Clamps 1
90 QWGCL0066-207557 T Clamps 1
91 S4A-2405097 Pipe 1
92 S4A-2405096 Rubber Sleeve 1

Note: Repair Kits S4A-2409-1 Including28. 31. 32. 33. 39. 44, 53. 54

PAGE M-10



MO006

S4A-2405020 Planetary Gear Assembly

v

BN

e

A

PAGE M-11

MO06



MO006 Planetary Gear Assembly
No Part No Description Qty Remark
1 S4A-2405022 Small Planetary Gear 1
2 S4A-2405034 Bearing Cover 1
3 S4A-2405021 Big Planetary Gear 1
S4-2405031 Oil Slinger 1

© 00 N o u b

11

TIMKEN-200263
S4A-2405027
S4A-2405032
GE-200266
GBT343-121191
GBT95-116740
GBT32.1-204387

Bouble Row Tapered Roller Bearin 1

Guide End Cover

Press Ring

Single Cylindrical Roller Bearings

1.4 Low Carbon Steel Wire

Washer12

Bolt M12x32

PAGE M-12

1
1



MO007 $3-2405710 Alarming Device

)

paf
I
k

|

|

MOO07

PAGE M-13



MO007

$3-2405710 Alarming Device

No PartNo

1
2

© 00 N o u b

11
12
13
14
15
16
17
18
19
20
21
22

S3-2405711
GBT5783-103745
GBT93-200132
GBT5782-103272
S2-2405712
S2-2405713
S2-2405715
GBT96.1-116766
GBT894.1-110233
S$2-2405724
$2-2405717
GBT276-123821
8EB.370.65T
S2-2405728
S2-2405719
$3-2405720
GBT6171-204388
GBT93-200130
GBT97.1-116799
GBT67-105319
GBT65-105187
$3-2405721

Descriptiom
Axis

Bolt M6x16
Washer6

Bolt M6x25
Sealing Shim
Spring
Disc-spinning
Washer12
Block 12
Support

Sets

Deep Groove Ball Bearings
O-Ring Sealing
Seat Welding
Sealing Shim
Cover

Nut M4
Washer 4
Washer 4
Screws M4x20
Screws M4x8

Anti-Rotation Block

PAGE M-14

Qty Remark
1

A OO0 O W



MO008 S4A-2405040 Inner Gear Assembly

@/ OC

MO008

PAGE M-15



MO008 S4A-2405040 Inner Gear Assembly
No Part No Descriptiom Qty Remark

1 S4A-2405044 Inner Gear Ring 1

2 41A230159G5 Wear Resistant Belt 1

3 F02004-204151 Sealants 1

4  41A232585P10 Wear Resistant Belt 1

5 41A232585P8 Wear Resistant Belt 1

6  GBT67-105325 Screws M5x8 4

PAGE M-16



MO009 Traction Motor Assembly

ﬁ'xﬁﬁﬁ"ﬁfm ;

MO09

PAGE M-17



MO009 Traction Motor Assembly
No Part No Descriptiom Qty Remark
1  8EB.370.2030 Seal Ring 1

2 S4A-2409542 7008 General Aviation Grease Oil 1.5kg

3 S4A-2409543 NU224ECeM/C3 1

4  8EB.211.776 Shaft Sleeve 1

5 8EB.317.2170 Bearing Cover 1

6 GBT5783-202104 Bolt M12x35-10.9 13

7  GBT93-200134 Washer 12 17

8 8EB.317.2812 Bearing Cover 1

9  S4A-2409500 Seat 1

10 5EB.635.329 Compole 4

11 8EB.925.578 Bolt 12

12 GBT93-200135 Washer 16 14

13 S4A-2409544 High Strength Anaerobic Adhesive 1

14 5EB.674.4856 Armature 1

PAGE M-18



MO0010 Motor assembly

@

|

MO010

PAGE M-19



M010 Motor assembly
No Part No Descriptiom Qty Remark
15 GBT93-200136 Washer 20 12

16 8EB.921.1113 Bolt 12

17 5EB.578.359 Brush 12

18 5EB.268.015 Disc Spring 12

19 GBT5783-200104 Bolt M12x35-10.9 13

20 GBT93-200134 Washer 12 17

21 5EB.017.749 Cover 1

22 8EB.290.02T Balance Block 20

23 5EB.317.5034 Bearing Cover 1

24 GBT5782-209257 Bolt M12x60-8.8 4

25 GBT75-106146 Screws M8x16 20

26 8EB.211.777 Shaft Sleeve 1

27 6318/C3 Baering 1

28 8EB.372.558 Cushion 1

29 5EB.634.448 Main Pole 4

30 8EB.147.490 Brush Box 4

31 8EB.211.866 Shaft Sleeve 1

PAGE M-20



Section M

Section M
Electric Wheel



NOO1 Fire Extinguisher Devices

14

N N G

S

S

o

NOO1

PAGE N-1



NOO1 Fire Extinguisher Devices

No Part No Description Qry Remark
1 S2C-3910001 Rubber Mat 14
2 52C-3910002 Support Frame 2
3 $52C-3910003 Support Frame 1
4 S2C-3910004 Support Frame 4
5 GBT119.1-204298 Pin 5x80 4
6 QWGCL0002-140658 E/Irl\:/:owder Fire Extinguisher 1
7 GBT119.1-204297 Pin 5x60 2
8 S2C-3910009 Sponge Rubbe 1
9 S2C-3910005 Bale 2
10 S2C-3910006 Bale 2
11 S2C-3910007 Baseplate 1
12 S2C-3910008 Subframe 1
13 S2C-3910020 Hasp 2
14 S2C-3910011 Plate 1
15 GBT5781-102794 Bolt M8x16 4
16 GBT97.1-116802 Washer 8 4
17 GBT93-112685 Washer 8 4

PAGE N-2



Section N

Section N
Fire Extinguisher Device



Cab and Component Installation

Drawing PO01

POO1

PAGE P-1



Drawing PO01

Cab and Component Installation

Item Part No.

1
2

5782-202681
97.1-116808
6184-105078
5782-207469
S4-8400020

Description
Bolt M20x90
Washer 20
Nut M20

Bolt M20x180

Rubber Plate

PAGE P-2

QTY Remarks
6 10.9
24

12

6 10.9
12



Drawing P002 Cab and Component Installation

P002

PAGE P-3



Drawing P002

Cab and Component Installation

Item Part No.

1

SF32001AC-0006003

SF32001AC-0006002

SF-5000101

SF-5000102

5783-103815

93-200135

97.1-116806

Description

Driver Seat

Passenger Seat
Bending Plate
Plate

Bolt M16X35
Washer 16

Washer 16

PAGE P-4

QTY Remarks

20

20

20

With safety belt
and head pillow

With safety belt

Welded on Cab



Drawing PO03 Cab Assembly

N o
BN

PO03

PAGE P-5



Drawing PO03

Cab Assembly

Item Part No.

1
2

0 N o U b

S4M-5100000-23
SF32001AC-5103000
SF32001AC-5100000-46
SF32001AC-7100002
SF32002AC-5100021
GB/T93-200133
GB/T70.1-105698
GB/T97.1-116802

Description

Truck wash bottle
RH Door Assembly
RHDoor Lock

RH & LH Window
Cover Palte
Washer 8

Screw M8x30

Washer 8

PAGE P-6

QTY Remarks
1
1

o O o



rawing P004 Cab Assembly

@ @ DOOR SECTIONAL VIEW
! % { [T

SOOO
L
_

PO0O4

PAGE P-7



Drawing PO04

Cab Assembly

Item Part No.

1
2

A~ W

5.1
5.2
53
5.4

O 00 N o

11

GB/T93-200133
GB/T70.1-105698
GB/T97.1-116802
S4M-5100030
S4M-5100000-4
S4M-5100000-4.1
S$4M-5100000-4.2
S$4M-5100000-4.3
S4M-5100000-4.5
SF32001AC-7100001-20
SF32001AC-7100001
SF32001AC-7109100
SF32001AC-5100000-9
SF32001AC-5100000-10
SF32001AC-5100000-17

Description

Washer 8

Screw M8x30

Washer 8

Cover Plate

Windshield Wiper
Windshield Wiper brush
Windshield Wiper Arm
Windshield Wiper Motor
Windshield Wiper link Bar
Operator Cab Fan

Front Glass

Panel Frame

Sealing Strip for Door
Sealing Strip for Door

Door Lock Assembly

PAGE P-8

QTY Remarks

20
20
20

~ 0N

single 5M

single 6M



Drawing PO0O5

Cab Assembly

_'Hl ey J

POO5

PAGE P-9



Drawing PO05

Cab Assembly

Item Part No.

1
2

S4M-5100000-48
S4M-5100000-47

SF32001AC-7100003

Description

Cabinet Sealing Strip
Cabinet Lock

Glue

Rear window glass

PAGE P-10

QTY Remarks

3
3

Single 3 m



Cab Assembly

Drawing P0O06

AN RRAE

(4) (5

2

—— =
SEDL]
—_— L 3|

e — T e

==

POO6

PAGE P-11



Drawing P0O06 Cab Assembly

Iltem Part No. Description QTY Remarks
1 GB/T93-200133 Washer 8 16
2 GB/T5782 Screw M8x30 16
3 GB/T97.1-116802 Washer 8 16
4 SF32000AC-7109006 Retarding Pedal Bracket 1
5 SF32000AC-7109007 Traction Pedal Bracket 1
6 SF32000AC-7105000 Passager tools box 1
7 S4M-5100004 Floor Mat 1
3 E:i Extinguisher System Control 1 See N chapter
9 SF32001AC-7104000 Driver seat Braket 1
10 SF32000AC-7105000-1 Passager Tool Box Buckle 1

PAGE P-12



Cab Assembly

Drawing PO07

PAGE P-13



Drawing PO07

Cab Assembly

Item Part No.

1

SF32001AC-5104000
GB/T93-200133
GB/T70.1
GB/T97.1-116802
GB/T 6170
S4M-5100019

SF32001AC-5100000-45
SF32001AC-5100000-16

S4M-5100000-8

SF32001AC-5104000.2

Description

Door Assembly LH
Washer 8

Screw M0x20
Washer 8

Nut M10

Cab Ceiling Roof
LH Door Lock

Cab overhead light

Sun shade

LH and RH Door Glass

PAGE P-14

QTY Remarks

1

16

16

16

16

Two are the
same tvpe



Cab Assembly

Drawing PO08

Gash Rl

POO8

PAGE P-15



Drawing PO07

Cab Assembly

Item Part No.

1
2

© 00 N o u b

11
12
13

340.70.003-500
340.70.003-100
340.70.003-1100
340.70.003-250
S4M-5100000-40
340.70.003-600
340.70.003-600
340.70.003-600
340.70.003-250
340.70.003-250
340.11.106
FY-CG020
S4M-5100000-35

Description

Wind Duct ¢$55x500

Wind Duct $55x1100
Wind Duct $55x1100
Wind Duct $55x250

Air outlet for blowing feet
Wind Duct ¢$55x600

Wind Duct ¢$55x600

Wind Duct ¢$55x600

Wind Duct $55x250

Wind Duct $55x250

Air outlet for blowing body
Air outlet for blowing Window

Clamp 43828C

PAGE P-16

QTY Remarks
1
1

24



Cab Door

PAGE P-17

PO09S



Drawing PO09

LH&RH Main Parts

Item Part No.

11
1.2
1.3

2.1

2.2

2.3

2.4

S4M-5104000.1
SF32001AC-5103000.2
SF32001AC-5103000.3

S4M-5103000.1

SF32001AC-5103000.2

SF32001AC-5103000.3

SF32001AC-5103000.4

Description
LH Door glass Regulator
LH Door Harness

LH Door Up-down Switch

RH Door Glass Regulator
RH Door Harness

RH Door Switch

LH & RH Door Relay

PAGE P-18

QTy

Remarks
Near driver side
Near driver side

Near driver side

Near passenger
side
Near passenger
side
Near passenger
side

2 pcs each side



Drawing PO10 Air Conditioner Installation

i R

Y000 Be0 ©6

; WTi | (20 / Eé§il :
Lef |1y I e 1 o ":-:"'
£ _ : : E-' . 'r o 2 _,.c__._m; = . e ]
| Pl /
== .--_ . ii '-.. e A
& = et i S
. -LL:F& --_-:_H -

e e
,%:fiii 'ﬁh-ﬁ.e-;l-{;nm'pmsn-r B@@‘Em ®®®®
S

PO10

PAGE P-19



Drawing PO10

Air Conditioner Installation

Item Part No.

1

2

O 00 N o v b

11

12

13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28

16-0067

17-0031
27-0009

27-0008
27-0010
17-1071
26-0301
5783-103772
93-112686
97.1-116803

6170-206986
17-1070A

17-1068A

17-0763
17-0764

BDK-17
GBT818-106910
GBT97.1-200358
GBT93-200132
BDK-23

13-0580
24-0042
30-0503
24-0211
24-0041
30-0502
24-0212
25-0060

Description

Condenser
4 7 hose /2200

4 7 hose Sealing
3 7 hose Sealing
5 7 hose Sealing

3 7 hose /1400

QTY Remarks

1

N

BN

Dryer Assembly ( NO Pressure

Pratert)
Bolt M10x35

Washer 10
Washer 10

Nut M10
5 7 hose /3600

3 7 hose /2200

57 hose /490

3 7 hose /400

Nylon Hose Clamp

Screw GB/T818 M6x20
Washer GB/T97.1 6-200 HV-A5
Washer GB/T93 6-65Mn
Nylon Hose Clamp

Air conditioner indoor unit
Connector-7/8-14UNF

5 7 Lock Washer

5 7 Nut (British System)
Connector-5/8-18UNF

3 7 Lock Washer

5 7 Nut (British System)

Pressure Switch

PAGE P-20

compressor-
Condenser

connector-
compressor

connector-Dryer



PO11

PAGE P-21



Drawing PO11

Air Conditioner Installation

Item Part No.

1
2

© 00 N o u b

11
12
13

GBT93-200126
GBT97.1-116803
GBT6180-201428
GBT5782-103296
41-0002
S4-8103401
GBT97.1-116804
GBT93-200134
S4-8103402
GBT5782-103297
S4-8103135
S4-8103150
33-0010

Description

Washer GB/T93 10-65Mn
Washer GB/T97.1 10-200 HV-A3
Nut GB/T6180 M10

Bolt GB/T5782 M10x35-8.8-A3
Compressor

Bolt

Washer GB/T97.1 12-200 HV-A3
Washer GB/T93 12-65Mn

Nut

Bolt GB/T5782 M10x40-8.8-A3
Compressor lower bracket
Compressor upper bracket

Belt

PAGE P-22

QTY Remarks
16
16



Drawing P012 Compressor and Condenser Installatin

Condenser Removed

=

’
_\E s ﬂﬁ_
I ! ! y

g 0
| — ?iE S|
s T ———
b 0 dlp 0 d
] g
E T | S—
| S — —
| S ——

| |
—— —H —
Raodiator @ Qee

PO12

PAGE P-23



Drawing P012 Compressor and Condenser Installatin

Iltem Part No. Description QTY Remarks
1 SF32002DC-8103701 Condenser RH Installatin bracket 2
2 GBT93-200345 Washer 8 8
3 GB/T97.1-85 Washer 8 8
4 GBT5782-103280 Bolt GB/T5782 M8x16-8.8-A2 8
5 SF32002DC-8103702 Condenser LH Installatin bracket 2

PAGE P-24



Drawing PO13 Air Conditioner Mounting

PAGE P-25



Drawing PO13

Air Conditioner Mounting

Item Part No.

1

GBT97.1-116802
GBT93-200133
GBT5782-103288

GBT6170-104941

Description

Washer GB/T97.1 8-200 HV-A2
Washer GB/T93 8-65Mn

Bolt GB/T5782 M8x55-8.8-A2

Nut GB/T6170 M8-8-A2

PAGE P-26

QTY Remarks
8

8
8
8



system

Air Conditioner

Drawing P014

@ @uwﬁ%ﬁv e
.

PO14

PAGE P-27



Drawing P014 Air Conditioner system

Item Part No. Description QTY Remarks
1 16-0067 Condenser 1
2 17-0031 4 7 hose /2200 1 compressor-
Condenser
3 27-0009 4 7 Sealing 2
4 41-0002 Compessor 1
17-1070A connector-
5 7 hose/3600 1
comnressor
6 27-0010 5 7 Sealing 4
7 17-0763 5 7 hose/490 1
8 13-0580 Air conditioner indoor unit 1 see P30
9 17-0764 3 7 hose/400 1
10 27-0008 3 7 Sealing 7
11 24-0041 Connector-5/8-18UNF 1
12 30-0502 3 7 Lock Washer 1
13 24-0212 5 7 Nut (British System) 1
14 24-0042 Connector-7/8-14UNF 1
15 30-0503 5 7 Lock Washer 1
16 24-0211 5 7 Nut (British System) 1
17 17-1068A 3 7 hose /2200 1 connector-Dryer
18 25-0060 Pressure Switch 1
19 26-0301 Dryer Assembly ( NO Pressure
Protert)
20 32-0072 Control Panel 1
21 17-1071 3 7 hose /1400 1
22 33-0010 Belt 1

PAGE P-28



PO15

PAGE P-29



Drawing PO15

Air Conditioner system

Item Part No.

1

O 00 N o u b

11
12
13
14
15
16

15-0016

21-0067
22-0075
23-0705
23-1210
23-1211
23-1212
23-1213
23-1214
23-1215
25-0008
25-0138
26-0102
27-0009
27-0096
28-0010

Description

Reverse installation of

resistance
Rear Evaporator

Rear heat exchanger
Fan plate

Air Conditioner Body
Front Cover Plate

Upper Cover Plate

Filter Cover Plate
Throttle Cover Plate
Expansion valve palte
Thermostat
Actuator/24V

Expansion valve/R134a

4 7 Sealing

Rubber ring/ (@15/022)

Return air tilter318x86

PAGE P-30

fan

QTY Remarks

1

belong to

13-0580
belong to 13-

0580
belong to

13-0580
belong to
13-0580
belong to
13-0580
belong to
13-0580
belong to
13-0580
belong to
13-0580
belong to

13-0580



Drawing PO16 Air Conditioner system

12
11

(O
.
[
CEEO COREE

T SD

PO16

PAGE P-31



Drawing PO16 Air Conditioner system

Iltem Part No. Description QTY Remarks
1 QWGCL0076-203690 E;ngg'ﬁrTszdm component ;- cee p33, p34
2 SF32002DC-8103201 Pressurizer Mounting Plate 1
3 GBT5783-103758 Bolt GB/T5783 M8x25-8.8-A2 9
4 GBT96.1-116764 Washer GB/T96.1 8-200 HV-A2 9
5 GBT93-112685 Washer GB/T93 8-65Mn-A2 9
6 SF32002DC-8103201-1 Clamp 1 middle one
7 GBT29.1-100021 Bolt GB/T29.1 M5x20-8.8-A2 2
8 GBT93-200131 Washer GB/T93 5-65Mn 2
9 GBT97.1-200393 Washer GB/T97.1 5-200 HV-A5 4
10 GBT6170-104939 Nut GB/T6170 M5-8-A2 2
11 QWGCL0076-203690-1 Fresh air pressurizer Hose 1
12 QWGCL0076-203690-2 Clamp for Fresh air pressurizer 2 Bothend

PAGE P-32



Drawing PO17 Air Conditioner system

PO17

PAGE P-33



Drawing PO17

Air Conditioner system

Item Part No.

1
2

o v b

REO004-L-SYK
RE0004-G
FEFFO04
RE0004-RC-SYK
REO004-Motor

REO004-Fan

Description

Cover

Seal Strip

Air Pressurizer Filter
Rain-proof cover

Air Pressurizer Motor

Air Pressurizer Fan

PAGE P-34

QTY Remarks
1
1



Section P

Section P
Cab And Air Conditionor



RO0O1.1 Automatic Fire extinguisher System

ROO1.

PAGE R-1



RO0O1.1 Automatic Fire extinguisher System

No Part No Description QTY Remark

1 R120-MH.300 Work Nitrogen Cylinder Assembly 3

Fire extinguisher medium

2 RI20-MA combined bracket 1
3 S4H-3910121 $16 Control Hose 1
4 S4H-3910131 $32 Hose 1
SF32000AC-0006339 Keel Depression Bar 1 L=280
6 S4H-3910132 $32 Hose 1
7 S4H-3910133 $32 Hose 1
8 S4H-3910141 ®24 Hose 1
9 S4H-3910142 ®24 Hose 1
10 S4H-3910161 C-type Five-way Valve Assembly 1
11 S4H-3910143 ®24 Hose 1
12 S4H-3910144 ®24 Hose 1
13 S4H-3910162 S-type Strut Nozzle Assembly 5
14 R120-MH.502 ®24 Hose Clamp 23
15 SF32001DC-3910145 ®24 Hose 1
16 SF32001DC-3910146 ®24 Hose 1
17 SF32001DC-3910147 ®24 Hose 1
18 S4H-3910163 B-type Five-way Valve Assembly 1
19 R120-MH.501 ¢32 Hose Clamp 14
20 S4H-3910148 ®24 Hose 1
21 S4H-3910149 ®24 Hose 1
22 S4H-3910164 A Five-way Valve Assembly 1
23 R120-MH.701 Nitrogen cylinder control unit 1
24 S4H-3910124 ¢16 Control Hose 1
25 R120-MH.702 Nitrogen cylinder control unit 1
26 S4H-3910123 ®16 Control Hose 1

PAGE R-2



R0O01.2 Automatic fire extinguisher system

() (?) 1f¥’l“ﬁ’?§]57{)(;{]

b il Ll L :
| | f \’( ) / {

| |/ /
/o i

ROO1.

PAGE R-3



R001.2 Automatic Fire extinguisher System

No Part No Description QTY Remark
27 R120-MH.800 One-way valve assembly 1
28 S4H-3910151 ®24 Hose Clamp 1
29 R120-MH.503 ®16 Hose Clamp 15
30 S4H-3910122 ®16 hose 1
31 S4H-3910165 L-type Strut Nozzle Assembly 6
32 S4H-3910152 ®24 hose 1
33 S4H-3910153 ®24 hose 1
34 SF33901-0006007 Seal Ring 1
35 QWGCL0091-207709 Connector HSK1-M27x2 1

PAGE R—4



R0O01.3

Automatic fire extinguisher system

—r

\

[ S v

A 2

-—_——

B

Y L b g |
Sk |
il

PAGE R-5

o DL -2 — o -
!._I e - == e | L e _.,-II..I.
i r i
| N _...-"'.- L —— "I.'Il'
F " PR Vi
\ Rl
' 4 b ' ——] I L N
I ! I'.‘_\_ ) I‘-1.':-- b
in
' ¥ '.II l I‘ | I_;h Ilu'
f ' S/
i i | di
L,
iy P I
9 ) [ o
I 4
:
l"-\,, X I I !
3 ;
o .\‘*::_L S : I.'::'
| ; 1 ; - _— VI B e (al'jl i
S e r al 'I|III
—_— g, i
‘\.,]' | )
- 1 i
‘ ]
I — | /
! i
T |
1 i
' '
L) ]
1 L
i ¢
Lo
(5]

ROO1.



RO01.3 Automatic Fire extinguisher System
No Part No Description QTY Remark

36 R120-MH.900 Tubular Through Joints 1

37 S4C-5006003 Seal Ring 1

38 GBT5782-103293 Bolt M10x20 4

39 GBT93-112686 Washer 10 4

40 GBT97.1-116803 Washer 10 4

PAGE R-6



R0O01.3 Automatic fire extinguisher system

ROO1.

PAGE R-7



R001.4 Automatic Fire extinguisher System

No Part No Description QTY Remark
41 BDK-29 Fixing Clamp 6
42 GBT5782-200555 Bolt M12x20 8.8 4
43 GBT93-112687 Washer 12 4
44 GBT97.1 Washer 12 4
45 SAH-3910166 ZLEZLabr:\g/Ie support plate nozzle 1
46 GBT5782-103284 Bolt M8x35 8.8 4
47 GBT93-112685 Washer 8 4
48 GBT97.1-116802 Washer 8 4

PAGE R-8



Section R

Section R

Automatic Fire Extinguisher



ﬂ" HA 0O == Wl i 5 £ 08 o =1
..1,.-"'" di0 = == == e BEE = X L L)

WLAFIET A EL PTG MR P FAC TUR P [TROLF SELY -OUTY EOARPRMNT 001 TN

Address: No.66 Diandian North Road, Yuetang District, Xiangtan City, Hunan Province
Tel: 0731-58596290 58595242

Fax: 0731-58596807 58596290

Postal Code: 411101

website: www.xemc.com.cn



	封面 封底-交流车
	目录2
	A
	A章节
	B-Power System
	B章节
	C-Suspension System
	C章节
	D-Housing Axle and Wheel
	D章节
	E-Brake
	E章节
	F-Operator Cabinet and Plate Structure
	F章节
	G-Hoist System
	G章节
	H-Steering System
	H章节
	I-Brake Control System
	I章节
	J-Electrical system2020-4.27
	J章节
	k-Automatic Lubrication System
	K章节
	L-Ventilation System
	L章节
	M-Electric Wheel
	M章节
	N-Fire Extinguisher Device
	N章节
	P-CAB and  AIR CONDITIONOR
	P章节
	R-Automatic Fire Extinguisher
	R章节
	封面 封底-交流车2

